


SERVICE & PARTS
MANUAL

SL26/30RT
Dual Fuel and Diesel Models

Serial Numbers 9600 to current

When contacting UpRight for service or parts information,
be sure to include the MODEL and SERIAL NUMBERS from
the equipment nameplate. Should the nameplate be missing
the SERIAL NUMBER is also stamped on top of the chassis
above the front axle pivot.

UpRight, Inc.
1775 PARK ST. SELMA, CA 93662 USA

mopeL NO. v Ax. pLATFORM HEIGHT [

seriaL No. I c:~77ery voLTAGE I
max. pisTriBuTED LoAD NI I

CAUTION: CONSULT OPERATOR'S MANUAL BEFORE USE.
THIS PLATFORM IS NOT ELECTRICALLY INSULATED

UpRight

Call Toll Free in U.S.A.

1-800-926-LIFT

UpRight, Inc.
1775 Park Street
Selma, California 93662
TEL: 209/891-5200
FAX: 209/896-9012
PARTSFAX: 209/896-9244

P/N 060587-007

1/97 D



Forward

Introduction

HOW TO USE THIS MANUAL

This manual is divided into 7 sections. The right hand pages
of each section is marked with a black tab that lines up
with one of the thumb index tabs on the right side of this
page. You can quickly find each section without looking
through the table of contents which follows this page. The
section number printed at the top corner of each page can
also be used as a quick reference guide.

SPECIAL INFORMATION
A DANGER A

Indicates the hazard or unsafe practice will
result in severe injury or death.

Indicates the hazard or unsafe practice
could result in severe injury or death.

Introduction &
Specifications

General description and machine specifications.

Machine Preparation

Information on preparation for use & shipment,
forklifting, transporting and storage.

Operation

Operating instructions and safety rules.

A CAUTION A

Indicates the hazard or unsafe practice could
result in minor injury or property damage.

Maintenance

Preventative maintenance and service information.

. g
o

NOTES: Give helpful information.

WORKSHOP PROCEDURES

- CAUTION: Detailed descriptions of standard workshop
procedures, safety principles and service operations are
not included. Please note that this manual does contain
warnings and cautions against some specific service
methods which could cause personal injury, or could
damage a machine or make it unsafe. Please understand
that these warnings cannot cover all conceivable ways in
which service, whether or not recommended by Up-
Right, Inc., might be done, or of the possible hazardous
consequences of each conceivable way, nor could
UpRight Inc. investigate all such ways. Anyone using
service procedures or tools, whether or not recom-
mended by UpRight Inc., must satisfy themselves
thoroughly that neither personal safety nor machine
safety will be jeopardized.

All information contained in this manual is based on the
latest product information available at the time of printing.
We reserve the right to make changes at any time without
notice. No part og this publication may be reproduced,
stored in retrieval system, or transmitted, in any form by
any means, electronic, mechanical, photocopying, record-
ing, or otherwise, without the prior written permission of
the publisher. This includes text, figures and tables.

SL26/30RT Work Platform

Troubleshooting

Causes and solutions to typical problems.

Schematics

Schematics and valve block diagram with U
description and location of components.

Illustrated Parts
Breakdown

7.0

Complete parts lists with illustrations.




Forward

NOTES

ii

SL26/30RT Work Platform



Contents

Table of Contents
Section Page Section Page
No. No. No. No.
1.0 Introduction 4.3 Battery Maintenance ...........cc.ocuveeueeeceeeeraereannn. 4-3
1.0 Introduction..........ccceereniiiuereeseeeeeeeeen 1-1 Battery Inspection and Cleaning .................... 4-3
PUFPOSE ..., 1-1 Battery Charging ..o 4-4
SCOPE .o, 1-1 Battery Specific Gravity ................coovecirieunucnnns 4-4
1.1 General Description .............coooovreeromerreonn, 1-1 4.4 Lubrication ........c.cccoeoveieriiiieiieee e, 4-4
Platform ...........cccoeeiiinninie e 1-1 Grease FItings ........ooooooovccriciieniinnnns 4-4
Controller ..o, 1-1 Linkage Gears ... 4-5
Elevating Assembly ..............ccoocovvemrrcorrer) 1-1 Steering Linkage .........coocoooniiiniiiiie, 4-5
Power Module .....vovoeooeooo 11 Hydraulic Pump ...c.ccooooveiiiie e, 4-5
Control Module ..o, 1-1 Hydraulic Oil Tank And Filter ........................ 4-5
Chassis ..., 1-1 Fluid Level w.ooooooo 4-5
Purpose of EqUIpmMent ..............c.c.covveeueeeunn... 1-1 Oil and Filter Replacement ..............c..c.... 4-5
Special Limitations ..........c.cocovovivereiereiviie. 1-1 4.5 Setting Hydraulic Pressures .............ccoooniiiinnn, 4-6
1.2 Specifications............ccceeeeieeiiieiieec e 1-2 Main Relief Valve ..o 4-6
. . Counterbalance Valves ..............cc.cococoooiin. 4-6
2.0 Machmg Preparation Steering Relief Valve ........c.cccccoooiveriviiiienn. 4-6
2.1 Preparation for Use........c.ccooooriririiiiiicccincin, 2-1 Brake Pressure Reducing Valve ...................... 4-7
2.2 Forklifting Work Platform ................c.ccccccccoerennnns 2-1 Drive Cross Relief Valves ... 4-7
2.3 Transporting the Work Platform ........................ 2-2 4.6 Switch AjUSEMENTS .......vieeee, 4-8
2.4 Pfepafatlon fOT Shlpment .................................... 2-2 Proportiona] Control Adjustment ................. 4-8
2.5 SEOTAZE ..oovoveiiiiecetceeeeee e 2-2 Platform Down Limit SWitch weomeeeeeeeo 4-8
Preservation.............cccccoevevorneiioi e 2-2 Axle Center SWItCh ....ove oo 4-9
Battery ..o 2-2 Cushion Down Limit SWitch .....oovooveo. 4.9
3.0 Operation Tilt SENSOr ... 4-9
3.0 INrodUCHON ..coovvvvevev e 3-1 4.7 Hydraulic Manifold ..o 4-10
General FUNCHONING ....ovveeoreorroeeeooo 3-1 Re;moval ......................................................... 4-10
DRIVING ..o 3-1 Disassembly ..ovvvvvceeesnoers 4-10
Driving with the Platform Lowered .............. 3-1 Cleaning and Inspection ..........cc.cc...o.o.co......... 4-10
Driving with the Platform Elevated ............... 3-1 Assembly ... 4-10
SERETING v 3-1 |nstal!at|on ...................................................... 4-10
Raising and Lowering the Platform ............. 3-1 4.8 Hydraulic Pump ..o, 4-12
Design FEALUTES .o 3-1 Removql ...................................................... 4-12
3.1 Controls and Indicators .........occoveeeeoeroeeeo 3-2 Installation ........ L TR LI TTICIRR 4-12
Controller/Platform ......coeeveeeeeeeoeeeoe, 3-2 4.9 Hydraulic Brakes, Drive Motors, And Hubs.......... 4-12
ChaSSIS wvveeeeoeoooo 3.2 Rear AXIE ..oouiieiee e 4-12
3.2 Safety Rules and Precautions ... 3.4 Remova.l ...................................................... 4-12
3.3 Pre-Operation InSpection ............................... 3-4 Installation .........ccoeeeoeeeeeeeeee e 4-12
Visual Inspection ........................................ 3-4 Front AXIE oevvieieecceeeeeeee e, 4-13
System Function Inspection ....................... 3-5 Remova] ...................................................... 4-13
3.4 OPEration .......c.oeeveeeieeeeeeeeeeeeeeeeeeeeee e 3-6 INStAllAtioN .ovvooos 4-13
Travel with Platform Lowered ... . 3.6 4.10 Axle Cylinder ........cooeeiiiiiiie e, 4-14
SEEETING wvveeveereeeereeeeeeeesoreoeoeeooooeo 3.6 Remova'l ......................................................... 4-14
Raising and Lowering the Work Platform ... 3-6 |n§ta||at|0'n ...................................................... 4-14
Travel with Work Platform Elevated ............ 3.6 4.17 Steering Cylinder ........cccccevvivimiviiieiieeee 4-14
EMErgency LOWENing...........ooovvveerovoovooovnr 3.7 Rgmoval bI ...................................................... 4-14
Switching Fuels (Dual Fuel Only) ................ 3.7 Dll‘sassem y ...................................... 4-14
After Use Each Day .......c.ccoeeenronerrinne, 3-7 Cleaning and Inspection ... 4-14
3.5 Brake Release Pump ........ccoocoviniiiieiiiec. 3-7 Assembly and INStallation ..o 415
3.6 Fold Down Guardrails.........c..c.cocoovovivieeennnn. 3-8 L'fAth!J‘stg\ent.........., """""""""""""""""""""" 3'15
Fold Down Procedure ... 3.8 4.12 Lift Cylinder ..o -16
Erection Procedure ... 3.8 Removal ..o, 4-16
. Disassembly ...........cccoovivninii . 4-16
4.0 Maintenance Cleaning and Inspection ..............cc.cc.o.couec...... 4-16
4.0 Introduction ..........ccceoeeiiinreinieieeeee 4-1 Reassembly ..., 4-17
Special Tools ...........cccovvieniiiiie 4-1 Installation ..o, 4-17
Preventative Maintenance Report ................ 4-2 4.13 Torque Specifications............cccccoueueererenerrernne., 4-17
4.2 Blocking Elevating Assembly ................cccccco...... 4-3 Fasteners ...........ccocoovcviocininineie e 4-17
Installation ..............cccccceienninin e, 4-3 Hydraulic Components..........ccccocooviiivnnnnn.. 4-17
Removal ..o 4-3
SL26/30RT Work Platform



Section
|

Section
Number

Contents

Table of Contents
(cont’'d.)

5.0 Troubleshooting

5.0

5.1

6.0
6.0
6.1
6.2

7.0
7.0
7.1
7.2

II

Introduction

Chassis Assembly, SL26/30

Dual Fuel & Diesel ...,

Power Module, SL26/30

Dual Fuel c..ooovveiiiiieiieeee

Power Module Assembly, SL26/30

DHESEI e

Control Module Assembly, SL26/30

Dual Fuel ...

Control Module Assembly, SL26/30

DHESE! e

Valve Block Assembly, SL26/30

Dual Fuel & Diesel......ccoovvvvveeeevenenne.

Cushion Valve Assembly, SL26/30

Dual Fuel & Diesel ...,

Elevating Assembly, SL26/30

Dual Fuel & Diesel........cccccveveeevee..

Platform Assembly, SL26

Dual Fuel & Diesel........ccooveveeeeveennnn..

Platform Assembly, SL30

Dual Fuel & Diesel......ccooveeereeeenenn.

Guardrail Assembly, SL26/30

Dual Fuel & Diesel ......veveeveviiieeeaann.

Controller Assembly, SL26/30

DSl e e

Controller Assembly, SL26/30

Dual Fuel ..o

Label Installation, SL26/30

Dual Fuel ...oooeeeieeeeeeeee e,

Label Installation, SL26/30

DiESel ..

Hose Installation, SL26/30

Dual Fuel & Diesel.............ccc.ccco..

Option: Kubota Dual Fuel Engine

Dual Fuel ...

Option: Generator

Dual Fuel, Kohler Only ...........ccc.........

Option: Generator

DiIESEl oo

Option: Horn & Flashing Beacon

Dual Fuel & Diesel...........cccccooeeennn.
Option: Deck Extension, SL26 Only

Dual Fuel & Diesel......c.ccovvvciniennnn.
Option: Low Voltage Meter, SL26/30

Dual Fuel & Diesel..........ccccceveernnnee.

IHlustrated Parts Breakdown
Introduction
Index

lllustrated Parts Breakdown

......... 7-20

......... 7-22

......... 7-24

......... 7-26

......... 7-28

......... 7-30

List of Illustrations

Fig. Title Page
1-1: SL26/30RT Work Platform ..........ccccooviiininecnne 1-1
2-T: Batteries ....oovoiiiiiiiiicicece e 2-1
2-2: Emergency Lowering Valve ......cccccooevivineiennnnne. 2-1
2-3: Transporting Work Platform .........c.coccooeviiiinnnne 2-1
3-1: Controls and Indicators.........ccccoveevriniinincnenne. 3-3
3-2: Brake Release PUmp ......c.cccoociiiiiiiiinniicnicinee 3-7
3-3: Fold Down Guardrails ..o, 3-8
4-1: Blocking the Elevating Assembly ........ccccccooereincne 4-3
4-2: Lubrication POINtS .......c.cccvinieineiniiiirecrreeieene 4-4
4-3: Hydraulic Oil Tank and Filter ........c.ccccovivnennnn. 4-5
4-4: Hydraulic Manifold Assembly, Front Vie ............... 4-6
4-5: Hydraulic Manifold Assembly, Top View ............... 4-7
4-6: Brake Release PUMp ......cccooevieniioiiincniiieniiens 4-7
4-7: Drive Cross Relief Valves ...........c.ccccooeeiiiinennnn. 4-7
4-8: Proportional Control Circuit ........ccccoeveveneiecnnnne 4-8
4-9: Platform Down Limit Switch .....cc.coooeonincninnnn. 4-8
4-10: Platform Down Limit Switch Adjustment .............. 4-8
4-11: Axle Center SWitch ..o, 4-9
4-12: Cushion Down Mercury Switch .........cooconiinnnne. 4-9
413 Tilt SENSOT .veiiiieccce e 4-9
4-14: Hydraulic Manifold, Exploded View ..................... 4-1
4-15: Typical Hydraulic PUump.......cccococerineiiinencnnnnn. 4-12
4-16: Rear Axle Assembly ........ccoococveiinninninecinicn, 4-13
4-17: Front Axle Assembly .........cccooiiiiiiniiiiiinee. 4-13
4-18: Steering Cylinder Assembly .......c.ccovieeiiiicnnnnne. 4-15
4-19: Lift Cylinder Assembly ..........cccccoriviniiinninninas 4-16
6-1: Terminal Strip and Relay Identification, Dual Fuel. 6-3
6-2: Electrical Schematic, Dual Fuel ................c...c........ 6-3
6-3: Terminal Strip and Relay Identification, Diesel ...... 6-5
6-4: Electrical Schematic, Diesel .........ccocvvvevveervennnnen. 6-5
6-5: Terminal Strip and Relay ID, Optional Kubota ...... 6-7
6-6: Electrical Schematic, Optional Kubota .................. 6-7
6-7: Hydraulic Schematic ........cccovveniiniciniieicennns 6-9
6-8: Hydraulic Manifold ..........cccoooiiiiniiiicn 6-9
List of Tables
Table Title Page
1-T: SPecifications ......cccveeerrciiiieree e 1-2
3-1: Controls and INdiCators........c.ccceevruercrrnrceiennne 3-2
4-1: Preventative Maintenance Checklist ..................... 4-2
4-2: BOlt TOrQUE ..ot 4-17
4-3: Hydraulic Component Torque ..........ccoccenveeinuenne 4-17
5-1: Troubleshooting Guide ........ccccccoveeeiniiineninennes 5-1
6-1: Electrical Schematic Legend, Dual Fuel................. 6-2
6-2: Electrical Schematic Legend, Diesel ..........ccc........ 6-4
6-3: Electrical Schematic Legend, Optional Kubota...... 6-6

SL26/30RT Work Platform




Introduction & Specifications

1.0 Introduction
PURPOSE

The purpose of this service and parts manual is to
provide instructions and illustrations for the operation
and maintenance of a SL26/30RT Work Platform manu-
factured by UpRight, Inc. of Selma, California.

SCOPE

The manual includes procedures for proper operation,
maintenance, adjustment, and repair of this product as
well as recommended maintenance schedules and
troubleshooting.

1.1 General Description

The SL26/30RT Work Platform consists of the platform,
controller, elevating assembly, power module, control
module, and chassis.

Platform

The platform has a reinforced wood floor, 43.5 inch
(1.11 m) high guardrails with midrail, 6 inch (152 mm)
toeboards and an entrance gate at the rear of the
platform. The guardrails can be folded down for access
through doors or for shipment.

DO NOT use the maintenance platform
without guardrails properly assembled and
in place.

Controller

The controller contains the controls to operate the
machine. It should be hung on the front guardrail, but
may be hand held if necessary. To operate the machine,
the interlock lever must be depressed to operate any
function. A complete explanation of control functions
can be found in Section 3.

Elevating Assembly

The platform is raised and lowered by the elevating
assembly, a two section arm pivoting on a gear, and
powered by a single stage lift cylinder. The hydraulic
pump, driven by the engine, actuates the cylinder.
Solenoid operated valves control raising and lowering.

Power Module

The power module contains the engine, hydraulic pump,
L.P. bottle and/or fuel tank, battery and starter solenoid.

Control Module

The control module contains the hydraulic tank, hydraulic
valve manifold, horn/alarms, volt/hour meter, electrical
terminal strips, and chassis controls. A complete explana-
tion of the chassis control functions is found in Section 3.

SL26/30RT Work Platform

Section
1.0
Chassis

The chassis is a structural frame that supports all the
components of the SL26/30RT Work Platform.

PURPOSE OF EQUIPMENT

The SL26/30RT Work Platform is designed to elevate
personnel and materials to overhead work areas and be
driven with the platform elevated on firm, level surfaces
only.

NOTE: Travel with the platform raised is limited to a
creep speed range.

SPECIAL LIMITATIONS

The objective of the SL26/30RT Work Platform is to
provide a quickly deployable, self-propelled, variable
height work platform for worksite use that can be driven
over rough terrain.

A DANGER A

The elevating function shall ONLY be used
when the work platform is level and on a
firm surface. The work platform is NOT
intended to be driven over uneven, rough
or soft terrain when elevated.

Platform
Controller Assembly
Elevating Assembly
Power Module
Control Module
Chassis

Figure 1-1: SL26/30RT Work Platform

5

1-1



Introduction & Specifications

1.2 Specifications

Table 1-1: Specifications

ITEM SL26RT SL30RT
Platform Size (Inside Toeboards)
Standard 65in.x 141.5in.[1.71 m x 3.59 m| 65 in.x 166.25 in. [1.71 m x 4.22 m]
w/ Extension 65in.x 181.5 in. [1.71 mx 4.61 m| N/A
Max. Platform Capacity
Standard 1500 Ibs. [680 kgl 1300 Ibs. [590 kgl
w/ Extension 1500 Ibs. [680kg] (combined platform & extension) N/A
on Extension 500 Ibs. [227 kg] N/A
Max. No. of occupants
Standard 5 people 5 people
on Extension 2 people N/A
Height
Working Height 32 ft. [9.75 m] 36 ft. [10.97 m]
Max. Platform Height 26 ft. [7.93 m) 30 ft. [9.14 m]
Min. Platform Height 59in. [1.5 m] 59 in. [1.5 m]
Dimensions
Weight Dual Fuel: 5,830 Ibs. [2,667 kgl Diesel: 6,040 [2,740 kgl Dual Fuel: 6,130 Ibs. [2,781 kgl  Diesel: 6,290 [2,853 kgl
Overall Width 84in. [2.13 m] 84 in.[2.13 m|
Overall Height 102.5 in. [2.60 m] 102.5 in. [2.60 m]
Overall Length |1 149in. [3.79 m] 173 in. [4.39 m]
Driveable Height 32 f£.{9.75 m] 36 ft. [10.97 m]
Surface Speed
Platform Lowered: 0to 3.1 mph [0 to 5.0 km/h] 0 to 3.1 mph [0 to 5.0 km/h]
Platform Raised: 0 to .5 mph [0 to .8 km/h] 0 to .5 mph [0 to .8 km/h]
System Voltage 12 Volt DC 12 Volt DC
Hydraulic Tank Capacity 12 Gallons [45.5 1] 12 Gallons [45.5 1]
Maximum Hydraulic System
Pressure 2000 psi [138 bar] 2000 psi [138 bar]
Hydraulic Fluid
Normal Use (>32 °F [0 °C]) | ISO #46 ISO #46
Low Temp. Use
(-10 to 32 °F [-23 to 0 °C]) 5W-20 Motor Oil 5W-20 Motor Ol
Lift System One Single Stage Lift Cylinder One Single Stage Lift Cylinder
Lift Speed Raise, 21 sec./Lower, 32 sec. Raise, 24 sec./Lower, 36 sec.
Power Source
Standard 20 HP Kohler Dual Fuel, 2 Cylinder, Air Cooled Engine 20 HP Kohler Dual Fuel, 2 Cylinder, Air Cooled Engine
(Gasoline/Propane) or 18 HP Kubota Diesel, 3 cyl., Water | (Gasoline/Propane) or 18 HP Kubota Diesel, 3 cyl., Water
Cooled Engine Cooled Engine
Optional 23 HP Kubota Dual Fuel, 3 Cylinder, Water Cooled Engine | 23 HP Kubota Dual Fuel, 3 Cylinder, Water Cooled Engine
Drive Control Proportional Proportional
Control System Joystick Controller with Interlock Lever and Thumb Rocker |Joystick Controller with Interlock Lever and Thumb Rocker
Steering, Toggle Selector and Emergency Stop Switches Steering, Toggle Selector and Emergency Stop Switches
Horizontal Drive Four Wheel, Hydraulic Motors Four Wheel, Hydraulic Motors
Tires 26 x 12.00 - 12 NHS Super Terra-grip with Trac Seal 26 x 12.00 - 12 NHS Super Terra-grip with Trac Seal
Parking Brake Dual Spring-applied/hydraulic-released, multiple disc Dual Spring-applied/hydraulic-released, multiple disc
Turning Radius (inside) 13 ft. [3.96 m] 13 ft. [3.96 m]
Maximum Gradeability 35% (199 35% [19°)
Wheel Base 100 in. [2.54 m] 100 in. [2.54 m] )
Guardrails 43.5 in. [1.11 m] high, Fold Down with Gate 43.5 in. [1.11 m] high, Fold Down with Gate
Toeboard 4 6in.[152 mm] high 6.in. [152 mm] high

NOTE: Specifications subject to change without notice.

1-2 SL26/30RT Work Platform



Machine Preparation

Section
2.1

NOTE: Read and familiarize yourself with all operat-
ing instructions before attempting to operate the
SL26/30RT Work Platform.

2.1 Preparation for Use
A CAUTION A

STAND CLEAR when cutting the metal
banding to avoid being cut if the banding
snaps back.

1. Remove the metal banding from the module covers
and elevating linkage.

2. Remove the banding from the control console.

3. Remove tie wraps holding guardrail gate.

4. Connect the negative (-) lead terminal(s) to
battery(ies) in power module (Figure 2-1).

5. Close the Emergency Lowering Valve (Figure 2-2), if
necessary.

1. Negative Battery Terminal

2. Battery

Figure 2-1: Batteries

SL26/30RT Work Platform

Figure 2-2: Emergency Lowering Valve

2.2 Forklifting Work Platform

NOTE: Forklifting is for transporting only.

See specifications for weight of work
platform and be certain that forklift is of
adequate capacity to lift the platform.

Forklift from the side of the platform by lifting under the
modules (Figure 2-3). :

Front
Tie Downs
&
Lifting Lugs
Forklift Typical Rear
Lifting Lug

Rear Tie
Downs

Figure 2-3: Transporting Work Platform

2-1



Section
§ 25

Machine Preparation

2.3 Transporting the Work
Platform

1. Maneuver the work platform into transport position
and chock the wheels.

2. Secure the work platform to the transport vehicle
with chains or straps of adequate load capacity
attached to the chassis tie down lugs (Figure 2-3).

3. Open the Emergency Lowering Valve.

A CAUTION A

The rear chassis tie down lugs are not to
be used for lifting the work platform.

Overtightening of tie down chains or straps
may result in damage to the machine.

2.4 Preparation for Shipment

1. Grease all the grease fittings (see Section 4.4).
2. Fully lower the platform.

3. Disconnect the battery(ies) negative (-) lead from
the battery terminal(s) (Figure 2-1).

4. Band the controller to the front guardrail.

5. Band the elevating linkage to the frame just behind
the front wheels and at the rear wheels.

6. Open the Chassis Emergency Lowering Valve
(Figure 2-2).

2-2

2.5 Storage

No preparation for storage is required when the work
platform is in normal usage. Regular maintenance
procedures should continue to be performed (see Figure
4-1 and Table 4-1).

If the work platform is to be placed in long term storage
(dead storage), follow the recommended preservation
procedures, below.

PRESERVATION
1. Clean painted surfaces. If the paint is damaged,
repaint.

2. Fill the hydraulic tank to operating level, fluid will
be visible at the Sight Gauge. DO NOT fill the
hydraulic tank while the platform is elevated.

NOTE: DO NOT drain the hydraulic system prior to
long term storage. '

3. Coat exposed portions of extended cylinder rods
with a preservative such as multipurpose grease and
wrap with barrier material.

4. Coat all exposed unpainted metal surfaces with
preservative.

5. Service the engine according to the manufacturers
recommendations.

BATTERY

1. Disconnect the battery ground cable(s) and secure
to the chassis.

2. Disconnect the remaining battery leads and secure
to the chassis.

3. Remove the batteries and place in alternate service.

SL26/30RT Work Platform



Operation

Section
3.0

3.0 Introduction

GENERAL FUNCTIONING

The engine directly drives a hydraulic pump. The pump
supplies oil under pressure to operate all the work
platform functions. The oil flow is directed to the differ-
ent functions by electrically activated solenoid valves.

DRIVING

With the Controller Key Switch ON and the engine
running, both chassis and controller Emergency Stop
Switches ON, the Interlock Lever depressed, and the
Drive/Lift Switch on DRIVE, the machine will drive
forward or reverse at a speed proportional to the angle
the control lever is pushed or pulled.

Driving with the Platform Lowered

Selecting HIGH SPEED with the Drive Speed Switch
and moving the Control Lever forward or reverse with
the platform fully lowered will energize the Drive Relay
contacts, the Platform Down Relay contacts, the Series/
Parallel Coils, the Axle Float Valve Solenoid, the Propor-
tional Coil and the Forward or Reverse Coil to allow oil
to flow into the Parking Brakes (releasing the Brakes)
and serially through the Hydraulic Motors. The Propor-
tional Valve closes or opens in proportion to the move-
ment of the Control Lever (from center). As the Propor-
tional Valve closes, more oil is allowed to flow to the
Forward or Reverse Valve increasing drive speed.
Selecting HIGH TORQUE (low speed) with the Drive
Speed Switch the Series/Parallel Valves are not ener-
gized, allowing the oil to divide through the Hydraulic
Motors producing the high torque/low drive speed.

Driving with the Platform Elevated

Raising the platform (see RAISING AND LOWERING
THE PLATFORM, below) opens the Platform Down
Switch which cuts power to the Platform Down Relay.
This prevents the Axle Float Valve Solenoid from energiz-
ing, locking the axle in place. Also de-energized are the
Series/Parallel Coils and the Controller high speed
circuit. When raised, the platform will only drive at the
creep speed (motors in parallel) and then only if the
front axle is parallel with the rear axle.

Steering

On the top of the Control Lever is a momentary rocker
switch for steering the machine left and right. Pressing
the right or left side of the rocker switch will energize
the Steering Coils and allow oil to flow through the
Steering Valve to the Steering Cylinder. Releasing the
rocker switch de-energizes the Steering Coils and holds
the Steering Cylinder in position. The Steering Cylinder
will not automatically return to center. The Steering
Switch must be activated to change the wheels direc-
tion.

S1.26/30RT Work Platform

RAISING AND LOWERING THE
PLATFORM

With the Controller Key Switch ON (and the engine
running), both chassis and controller Emergency Stop
Switches ON, the Interlock Lever depressed, and the
Drive/Lift Switch on LIFT, the machine will elevate at a
speed proportional to the angle the Control Lever is
pushed forward.

Pushing forward on the Control Lever energizes the Pro-
portional Coil, Up Coil and Accelerator or Throttle Relay to
increase the engine speed. The greater the angle (from
center) of the Control Lever the more the Proportional
Valve closes. As the Proportional Valve closes more oil is
allowed to flow through the Lift Valve to the Lift Cylinder
increasing lift speed.

Lowering the platform electrically energizes the Down
Alarm and the Down Coil. This allows the oil to flow out of
the Lift Cylinder through an orifice, which controls the rate
of descent, then back to tank. During the last

12 in. (304 mm) of lowering the Cushion Down Valve is.
energized forcing the oil thru another orifice slowing the
platform rate of descent. Lowering the platform manually
with the Emergency Down Valve allows the oil to flow out
of the Lift Cylinder in the same manner but there is no
Down Alarm.

DESIGN FEATURES
The SL26/30RT has the following features:

* The drive speed is limited to creep speed when operat-
ing the work platform while platform is elevated.

* The platform descent rate is controlled by an orifice
(fixed speed) and is slowed further by another orifice
during the last 12 in. (304 mm) of platform lowering
(cushion speed). The lift cylinder is equipped with a
velocity fuse to prevent descent should the lift hose
rupture.

* The front floating axle locks into position upon
elevating the platform.

* The machine will not drive while elevated unless the
front axle is parallel with the rear axle.

* Parking brakes are automatically engaged when the
Control Lever is released and the machine comes to
a full stop.

* The Controller and chassis controls are equipped
with Emergency Stop Switches for stopping all
powered functions.

* The Interlock Lever must be depressed for the
Controller to function.

* An alarm is provided to signal when the platform is
lowering.

* A lift switch is located in the Control Module on the
Chassis for lifting and lowering platform from ground
level.

* An Emergency Down Valve is provided in the
Control Module, to lower the platform in the event
electrical power is lost.

3-1



Section
3.1

- Operation

3.1 Controls and Indicators

The controls and indicators for operation of the SL26/
30RT Work Platform are shown in Figure 3-1. The name
and function of each control and indicator are listed in
Table 3-1. The index numbers in Figure 3-1 correspond
to the index numbers in Table 3-1. The operator shall
know the location of each control and indicator and
have a thorough knowledge of the function and opera-
tion of each before attempting to operate the unit.

Table 3-1: Controls and Indicators

Controller/Platform Chassis

INDEX INDEX

NO. |[NAME FUNCTION NO. |NAME FUNCTION

1 KEY SWITCH Turn key fully clockwise to start engine, 8 HOURMETER Shows hours machine has had power on.
(Dual Fuel) when released key goes to RUN to provide METER

power to the Interlock Switch. 9 EMERGENCY STOP { Push red button to cut power to
KEY SWITCH Tum key fully counterclockwise to preheat SWITCH (chassis) | controls (off). Turn clockwise to provide
(Diesel) engine glow plugs, 30 seconds max. Turn power (on).
key fully clockwise to start engine, when 10 CHASSIS LIFT Push switch up to lift the platform and
released key goes to RUN to provide SWITCH push switch down to lower the platform.
power to the Interlock Switch. 11 FUEL SELECTOR | Moving switch up or down changes the

2 EMERGENCY STOP | Push red button to cut power to SWITCH engine's fuel supply between GASOLINE
SWITCH (platform) | controls (off). Turn clockwise to provide (Dual Fuel Only) and PROPANE. Placing the switch in the

power (on). center position purges the fuel lines prior

3 CONTROL LEVER | Move joystick forward or backwards to to changing fuels.

control Drive and Lift Valves proportionally 12 EMERGENCY Push in and turn knob 4 turn

or 4D°Wv“ Valye depending on position of LOWERING VALVE | counterclockwise, the knob will pop out

Drive Lift Switch. and the platform will lower. To close, push
4 STEERING SWITCH | Moving the momentary rocker switch RIGHT in and turn knob ¥4 turn clockwise until

or LEFT steers the work platform in that detent engages. The platform cannot be

direction. Although the Steering Switch is raised until this valve is closed.

self centering the steering system is not. 13 |DOWN ALARM* [ Sounds an audible signal while

The wheels must be steered back to (60 Hz) platform is lowering during normal

straight. _ operation. If the Emergency Lowering

5 DRIVE SPEED/ Provides two speed/torque ranges, in Valve is used the alarm does not sound.
TORQUE SELECTOR| forward or reverse. TILT ALARM* Sounds an audible signal when the
SWITCH HIGH SPEED-low torque and (600 Hz) platform is elevated and on a slope of 2°

HIGH TORQUE-low speed. side to side or fore and aft.

6 DRIVE/LIFT Selecting DRIVE allows the work platform 14 |BRAKE RELEASE | Releases the Parking Brake allowing the

SWITCH to move forward or reverse. Selecting PUMP** machine to be moved in the event power
LIFT allows the work platform to raise or is lost or for winching onto a trailer. See
lower. Section 3.5.

7 INTERLOCK Provides power to the Controller powered . R
LEVER functions, only when depressed, preventing | . Down Alarm and, Tilt Alarm are the same unit with
SWITCH accidental activation of the Controller. different inputs.

**Not Shown.
3-2 SL26/30RT Work Platform



Operation

tors

ICa

Controls and Indi

Figure 3-1

3-3

SL26/30RT Work Platform



Section
3.2

Operation

3.2 Safety Rules and
Precautions

Always observe the following safety rules and precau-
tions when using the SL26/30RT Work Platform:

NEVER operate the machine within ten feet of power
lines (THIS MACHINE IS NOT INSULATED).

NEVER elevate the platform or drive the machine while
elevated unless the machine is on a firm level surface.

NEVER sit, stand or climb on guardrail or midrail.
NEVER operate the machine without first surveying the
work area for surface hazards such as holes, drop-offs,
bumps and debris.

NEVER operate the machine if all guardrails are not
properly in place and secured with all fasteners properly
torqued.

CLOSE gate across entrance after mounting the plat-
form.

NEVER use ladders or scaffolding on the platform.
NEVER attach overhanging loads or increase the size of
the platform.

LOOK up, down and around for overhead obstructions
and electrical conductors.

CHECK all four tires for correct inflation (50 psi).
DISTRIBUTE all loads evenly on the platform. (For
maximum platform load, refer to Table 1-1).

NEVER use damaged equipment. (Contact UpRight for
instructions.)

NEVER change operating or safety systems.

INSPECT the machine thoroughly for cracked welds,
loose hardware, hydraulic leaks, damaged control cable,
loose wire connections and loose wheel bolts.

NEVER climb down elevating assembly with the platform
elevated.

NEVER perform service on machine while platform is
elevated without first blocking elevating assembly.

NEVER recharge batteries near sparks or open flame;
batteries that are being charged emit highly explosive
hydrogen gas.

SECURE the work platform against unauthorized use by
turning the key switch off and removing the key from
the key switch when leaving the machine unattended.
NEVER replace any component or part with anything
other than original UpRight replacement parts without
the manufacturers consent.

ALWAYS read, understand, and follow Section 8 of ANSI

Standard A92.6-1990 when operating any work plat-
form.

3.3 Pre-Operation Inspection

NOTE: Carefully read, understand and follow all
safety rules, operating instructions, labels and the
Scaffold Industry Association's MANUAL OF RESPON-
SIBILITIES. Perform the following steps each day
before use.

VISUAL INSPECTION

DO NOT perform service on work plat-
form with the platform elevated unless the
elevating assembly is properly blocked.

1. Remove module covers and inspect for damage, oil
leaks or missing parts.

2. Check the level of the hydraulic oil with the plat-
form fully lowered (see Section 4.4). Oil should be
visible in the sight gauge. Add ISO #46 hydraulic
oil, if necessary.

3. Check that the fluid level in the batteries is correct
(see Section 4.3).

4. Check the engine oil level and fuel level.

5. Carefully inspect the entire work platform for
damage such as cracked welds or structural mem-
bers, loose or missing parts, oil leaks, damaged
cables or hoses, loose connections and tire damage.

6. Check that all guardrails are securely in place with
all fasteners properly torqued.

7. Check tire pressure; 50 psi (3.4 bar).

8. Turn the Chassis Emergency Stop Switch to the ON
position. Turn the red knob clockwise.

9. Dual Fuel Model: set dual fuel selector to desired
position. Set to the center position to purge the system
when switching fuels. If the machine is to be operated
on propane, open the supply valve on the tank.

NOTE: When using LP gas, use clean, water free liquid
petroleum gas, preferably from a bulk storage tank.
Follow the instructions located on the Power Module
tray for filling the tank. Over filling the propane tank
may cause regulator freeze-up.

If you smell propane, close the supply
valve on the tank immediately until you
have located and corrected the leak.

SL26/30RT Work Platform



Operation

Section
3.3

9.

Diesel Model: While the engine is cool check the
engine coolant level.

DO NOT check coolant when engine or
radiator is hot, hot coolant can cause
severe burns.

SYSTEM FUNCTION INSPECTION

STAND CLEAR of the work platform while
performing the following checks.

Before operating the work platform survey
the work area for surface hazards such as
holes, drop-offs, bumps and debris.

Check in ALL directions, including above
the work platform, for obstructions and
electrical conductors.

Protect control console cable from possible
damage while performing checks.

—

. Unhook Controller from front guardréil. Firmly

grasp Controller hanger in such a manner that the
Interlock Lever can be depressed, while performing
the following checks from the ground.

Turn the Emergency Stop Button clockwise or pull
up to the ON position.

Turn Controller Key Switch clockwise to ON.

Turn fully clockwise to start engine.

Position Drive/Lift Switch to DRIVE position.

With the Speed Range Switch first in HIGH
TORQUE and then in HIGH SPEED depress the
Interlock Lever and slowly push the Control Lever
to FORWARD then REVERSE positions to check for
speed and directional control. The farther you push
or pull the Control Lever the faster the machine will
travel.

Push Steering Switch RIGHT then LEFT to check for
steering control.

Position Drive/Lift Switch to LIFT, rehook Control-
ler to front guardrail.

SL26/30RT Work Platform

LOOK up and around for obstructions
prior to operating the lift function.

DO NOT operate the work platform within
10 feet of any electrical power lines. THIS
WORK PLATFORM IS NOT INSULATED.

DO NOT elevate the platform unless the
work platform is on firm level ground.

DO NOT enter the elevating assembly
while the platform is elevated.

8. Push Chassis Lift Switch to UP position and elevate
platform while pushing the Tilt Sensor off of level. The
platform should only partially elevate and the Tilt
Alarm should sound. If the platform continues to
elevate and/or there is no alarm STOP and remove
the machine from service until it is repaired.

9. Release the Tilt Sensor and fully elevate platform.

10. Visually inspect the elevating assembly, lift cylinder,
cables and hoses for damage or erratic operation.
Check for missing or loose parts.

11. Lower the platform partially by pushing Chassis Lift
Switch to DOWN, and check operation of the audible
lowering alarm.

12. Open the Chassis Emergency Lowering Valve, push in
and turn counterclockwise, to check for proper
operation. Once the platform is fully lowered, close
the valve, push in and turn clockwise until the detent
engages.

13. Mount the platform making sure the gate has been
latched.

14. Position Drive/Lift Switch to LIFT.

15. Depress the Interlock Lever and slowly push the
Control Lever to UP to raise the platform, fully actuate
the Control Lever to check proportional lift speed.
Slowly pull Control Lever to DOWN position to lower
platform. Check that Lowering Alarm sounds.

16. Turn Controller Key Switch to OFF, push the Emer-
gency Stop Button and dismount the platform.

17. Close and secure module covers.

3-5



Section [
34

Operation

3.4 Operation

NOTE: Before operating work platform, ensure that
the pre-operation and safety inspection has been
completed, any deficiencies have been corrected and
the operator has been thoroughly trained on this
machine.

TRAVEL WITH PLATFORM
LOWERED

1. Verify Chassis Emergency Stop Switch is in the ON
position.

2. After mounting platform close and latch gate.
Check that guardrails are in position and properly
assembled with fasteners properly torqued.

3. Check that route is clear of persons, obstructions,
holes and drop-offs and is capable of supporting the
wheel loads.

4. Check clearances above, below and to the sides of
the platform.

5. Turn Controller Emergency Stop Button clockwise
or pull up to the ON position.

6. Set the Drive/Lift Switch to the DRIVE position and
turn the Key Switch fully clockwise to start the
engine.

Note: On Diesel Models, if the engine is cold, turn
the key fully counterclockwise and hold for 30 sec-
onds to engage the glow plugs.

7. Position the Drive/Lift Speed Range Switch to
HIGH TORQUE.

8. Grasp the Control Lever so the Interlock Lever is
depressed (releasing the Interlock Lever cuts power
to Controller). Slowly push or pull the Control Lever
to FORWARD or REVERSE to travel in the desired
direction. The farther you push or pull the Control
Lever from center the faster the machine will travel.

9. While moving, push the Drive/Lift Speed Range
Switch to HIGH SPEED for travel on level surfaces
or to HIGH TORQUIE for climbing grades or travel-
ing in confined areas.

STEERING

1. Push the Steering Switch RIGHT or LEFT to turn the
wheels. Observe the tires while maneuvering to
insure proper direction.

NOTE: Steering is not self-centering. Wheels must be
returned to the straight ahead position by operating
the Steering Switch.

RAISING AND LOWERING THE
WORK PLATFORM

LOOK up and around for obstructions
before performing the lift function.

DO NOT elevate the platform unless the
work platform is on a firm and level sur-
face.

DO NOT operate the work platform
within 10 feet of any electrical lines . THIS
WORK PLATFORM IS NOT INSULATED.

NEVER enter the Elevating Assembly while
the platform is elevated.

1. Position the Drive/Lift Switch to LIFT.

2. While depressing the Interlock Lever, push the
Control Lever slowly to UP to raise the platform.
Pushing the Control Lever farther increases the lift
speed. If the machine is not level the Tilt Alarm will
sound and the machine will not lift or drive. If the
Tilt alarm sounds the platform must be lowered
and the machine moved to a level location before
attempting to re-elevate the Platform.

3. When the work task is completed, position the
Drive/Lift Switch to LIFT and lower the platform by
pulling back on the Control Lever until the platform
is fully lowered.

TRAVEL WITH WORK PLATFORM
ELEVATED
"WARNING A

Travel with platform elevated ONLY on
firm and level surfaces.

NOTE: The work platform will travel at reduced
speed when in the elevated position and then only if
the front axle is parallel to the rear axle.

1. Check that the route is clear of persons, obstruc-
tions, holes and drop-offs and is capable of support-
ing the wheel loads. :

2. Check clearances above, below and to the sides of
platform.

3. With the platform elevated, position the Drive/Lift
Switch to the DRIVE position.

SL26/30RT Work Platform



Operation

B

4. Push the Control Lever to FORWARD or REVERSE
for the desired direction of travel. If the machine is
not level the Tilt Alarm will sound and the machine
will not lift or drive. If the Tilt alarm sounds the
platform must be lowered and the machine moved
to a level location before attempting to re-elevate
the platform.

EMERGENCY LOWERING

The Emergency Lowering Valve is located on the left
hand side of the chassis through the cutout in the
control module cover.

1. Open the Emergency Lowering Valve by pushing in
and turning the knob counterclockwise approxi-
mately %4 turn, the knob will pop out disengaging
detent (see Figure 3-1).

2. Once the platform is fully lowered, be certain that
the Emergency Lowering Valve is closed again. The
platform will not elevate if the Emergency Lowering
Valve has not been closed.

3. To close the Emergency Lowering Valve, push the
knob in and turn approximately 4 turn clockwise
until the detent engages.

SWITCHING FUELS
(DUAL FUEL ONLY)

1. With the engine running, push the Fuel Selector
Switch to the center position.

2. After the engine has quit running select the appro-
priate fuel supply.

3. Restart the engine.
AFTER USE EACH DAY

1. Ensure that the platform is fully lowered.

2. Park the machine on level ground, preferably under
cover, secure against vandals, children or unautho-
rized operation.

3. Turn the Key Switch to OFF and remove the key to
prevent unauthorized operation.

SL26/30RT Work Platform

3.5 Brake Release Pump
(Figure 3-2)

Perform the following only when the machine will not
operate under its own power and it is necessary to move
the machine or when towing the machine up a grade or
onto a trailer to transport.
1. Close the needle valve by turning the knob clock-
wise.
2. Pump the Brake Release Pump until the Parking

Brake just releases, the machine will be easier to
roll.

A CAUTION A

Be careful not to over-pump the Brake
Release Pump as damage to the Brakes
may result.

3. The machine will now roll when pushed or pulled.

4. Be sure to open the needle valve and verify that
the Parking Brakes have engaged before the ma-
chine is operated.

Never operate work platform with the
Parking Brake inoperative. Serious injury
or damage could result.

Never tow faster than 1 ft./sec. (.3 m/sec).

L

Figure 3-2: Brake Release Pump



Section
3.6

Operation

3.6 Fold Down Guardrails
( Figure 3-3)

NOTE: Guardrails do not fold down on machines
equipped with the optional roll-out deck extension.

This procedure is only for passing through doorways.
Guardrails must be returned to proper position before
using the machine.

FOLD DOWN PROCEDURE

NOTE: When performing the following procedures
retain all fasteners.

1. Place Controller on deck.

2. Starting at the front of the platform, remove nuts,
bolts and washers from the top of the front guard-
rail. Fold the front guardrail forward and down.

3. Hang the Controller from the front guardrail.

4. Close and latch the gate.

5. Remove nuts, bolts and washers from the top of the
rear guardrail. Fold the rear guardrail back and
down being careful to keep gate latched at all
times.

6. Fold one side guardrail in so it rests on the deck,
repeat with other side guardrail.

ERECTION PROCEDURE

. Raise side guardrails.

Raise rear guardrail assembly, aligning holes and
install bolts, washers and nuts. Tighten securely.

Place the Controller on the deck.

4. Raise front guardrail, aligning holes and install bolts,
washers and nuts. Tighten securely.

5. Hang Controller from front guardrail.

6. Before operating work platform check that all
fasteners are in place and properly torqued.

A DANGER A

Before entering platform, guardrails must
be securely fastened in their proper position.

N =

W

Figure 3-3: Fold Down Guardrails

SL26/30RT Work Platform




Maintenance

4.0 Introduction SPECIAL TOOLS

The following is a list of special tools that are required to
perform certain maintenance procedures. These tools

may be purchased from your dealer.
Be sure to read, understand and follow all Description Part Number
information in the Operation Section of Gauge, 0-600 psi 14124-006-00
this manual before attempting to operate Gauge, 0-3000 psi 14124-030-00
or perform service on any SL26/30RT Inclinometer 10119-000-00
Work Platform. Tilt Sensor Adjusting Tool 30622-000-00

NOTE: For Information on the engine refer to your
local engine dealer.

This section contains instructions for the maintenance of
the SL26/30RT Work Platform. Procedures for the
operation inspection, adjustment, scheduled mainte-
nance, and repair/removal are included.

Referring to Section 3.0 will aid in understanding the
operation and function of the various components and
systems of the SL26/30RT and help in diagnosing and
repair of the machine.

Refer to Table 4-1, Preventative Maintenance Checklist,
for recommended maintenance intervals.

SL26/30RT Work Platform | | 4-1



Maintenance

Preventative Maintenance Table Key

Interval

Daily=each shift or every day
50h/30d=every 50 hours or 30 days
250h/6m=every 250 hours or 6 months
1000h/2y=every 1000 hours or 2 years

Y=Yes/Acceptable
N=No/Not Acceptable
R=Repaired/Acceptable

Table 4-1: Preventative Maintenance Checklist (cont'd.)

Preventative Maintenance Report COMPONENT [INSPECTION OR SERVICES INTERVAL] Y [N [ R
Date: Hydraulic | Wipe clean 300
ate: Pump Check for leaks at mating surfaces 300
Owner: Check for hose fitting leaks Daily
Check mounting bolts for proper torque 300
Model No: Check the drivegcoupling f%r ;E)roperCI
Serial No: torque and alignment 1y
) Lubricate pump splines oM
Serviced By: Drive Motors | Check for operation and leaks Daily
Service Interval: Steering Check hardware & fittings for proper torque oM
System Grease pivot pins 30p
Oil king pins 300
Table 4-1: Preventative Maintenance Checklist Check steering cylinder for leaks & 300
mounting bolts for proper torque
COMPONENT | INSPECTION OR SERVICES INTERVAL] Y| N} R Flevating Inspect for structural cracks Daily
Battery Check electrolyte level Daily Assembly  [Check pivot points for wear 100
System Check specific gravity 300 Check mounting pin pivot bolts 00
Clean exterior . [ for proper torque
Check battery cable condition Daily Check finkage gear for wear oM
Clean terminals b Check elevating arms for bending 6M
Engine Oil | Check level and condition Daily Grease linkage pins 300
Check for leaks Daily Grease linkage gear 300
Change oil filter 300 Chassis Check hoses for pinch or rubbing points Daily
Engine Fuel {Check fuel level Daily Check corsponent mounting oM
System Check for leaks Daily for proper torque
Replace fuel filter bm Check welds for cracks Daily
Check air cleaner Daily Lift Check the cylinder rod for wear 30D
Engine Check coolant fevel (with engine cold) Daily Cylinder Check mounting pin pivot bolts 300
Coolant Replace coolant 250h/6m for proper torque
(Diesel Only) Check pivot pin snap rings 30D
Hydraulic Oit | Check oil level Daily Check seals for leaks 300
Change filter bm Inspect pivot points for wear 300
Drain and replace oil Al Check fittings for proper torque 300
Hydraulic | Check for leaks Daily Axle Check the cylinder rod for wear 300
System Check hose connections 300 Cylinder | Check mounting pin pivot bolts 300
Check hoses for exterior wear 30D for proper torque
Emergency [Open the emergency lowering Daily Check seals for leaks 30p
Hydraulic  |valve and check for serviceability Inspect pivot points for wear 300
System Check fittings for proper torque 300
Controller | Check switch operation Daily Entire Check for and repair collision damage Daily
Control Check the exterior of the cable Daily Unit Check fasteners for proper torque 3m
Cable for pinching, binding or wear Check for corrosion-remove and repaint oM
Platform Check fasteners for proper torque Daily Lubricate 300
Deckand | Check welds for cracks Daily Labels Check for peeling, missing, or Daily
Rails Check condition of deck Daily unreadable labels & replace
Tires Check for damage Daily
Check air pressure (50 psi[3.4 bar]) Daily
Check lug nuts (torque to 90 ft. Ibs. [123 Nmj) | 300
4-2

SL26/30RT Work Platform



Maintenance

4.2 Blocking Elevating
Assembly (Figure 4-1)

A CAUTION A

DO NOT support or raise the front of the
platform during any maintenance opera-
tion as this may result in damage to the
tension members.

BEFORE performing maintenance on work
platform, while elevated, ensure that
elevating assembly is properly supported.

DO NOT stand in elevating assembly area
while installing or removing jackstand.

INSTALLATION

1.

Park the work platform on firm, level ground and
leave the engine running.

2. Open control module cover.

Turn Chassis Emergency Stop Button clockwise to
the ON position.

Position Chassis Lift/Lower Switch to UP and elevate
platform approximately 12 inches (305 mm).

Place a jackstand with a minimum rating of 4000
Ibs. (1814 kg) between the Lower Arm and Chassis
near the front axle.

Push Chassis Lift Switch to DOWN position and
gradually fower platform until jackstand is secured
tightly between Lower Arm and Chassis.

===
=

DO NOT lift or
support the
front of Platform

Jackstand

Lower Arm

Figure 4-1: Blocking the Elevating Assembly

SL26/30RT Work Platform

REMOVAL

Section
4.3

1. Push Chassis Lift Switch to UP position and gradually

raise platform until jackstand can be removed.
2. Remove jackstand.

3. Push Chassis Lift Switch to DOWN position and
completely lower platform.

4. Close and secure the module cover.

4.3 Battery Maintenance

Hazard of explosive gas mixture. Keep
sparks, flame, and smoking material away
from battery.

Always wear safety glasses when working
with batteries.

rinse away any spilled fluid with clean
water.

Battery fluid is highly corrosive. Thoroughly |

BATTERY INSPECTION AND
CLEANING

Check battery fluid level daily, especially if work plat-
form is being used in a warm, dry climate. If required,

add distilled water ONLY. Use of tap water with high

mineral content will shorten battery life.

The battery and cables should be inspected regularly for

signs of cracks in the case, electrolyte leakage and

corrosion of the terminals. Inspect cables for worn spots
or breaks in the insulation and for broken cable termi-

nals.

Clean the battery when it shows signs of corrosion at the

terminals or when electrolyte has overflowed during

charging. Use a baking soda solution to clean the bat-
tery, taking care not to get the solution inside the cells.

Rinse thoroughly with clean water. Clean battery and

cable contact surfaces to a bright metal finish whenever

a cable is removed.
t



Section
4.4

Maintenance

BATTERY CHARGING

The battery is charged by the alternator whenever the
engine is running and should not require any other
charging. If the machine has not been in service or if for
some other reason the battery has been discharged
perform the following.

Charge the battery only in a well ventilated
area.

Do not charge the battery when the work
platform is in an area containing sparks or
flames.

Always follow the charger manufacturer
instructions.

Never disconnect the cables from the
battery when the charger is operating.

Check the battery fluid level. If the electrolyte level is
lower than %/sin. (10mm) above the plates, add clean,
distilled water only.

BATTERY SPECIFIC GRAVITY

After charging, if necessary, the specific gravity of all

cells should be checked with a hydrometer. The tem-
perature corrected specific gravity should be 1.260 or
higher. If the battery contains any cells with corrected
readings below 1.230, the battery should be replaced.

Do not check the specific gravity in a cell to which
water has just been added. If there is not enough
electrolyte in a fully charged cell to obtain a sample for
the hydrometer, add water and continue charging for 1
to 2 hours to adequately mix the water and electrolyte.

4.4 Lubrication

Refer to Table 4-1 for the lubrication intervals and
Figure 4-2 for location of items that require lubrication
service. Refer to the appropriate sections for lubrication
information on the Hydraulic Oil Tank and Filter and
Rear Wheel Bearings.

\1

—

. Grease Fittings
2. Linkage Gears
3. Steering Linkage

Figure 4-2: Lubrication Points

GREASE FITTINGS

Wipe each grease fitting before and after greasing. Using
multipurpose grease in a grease gun, pump the grease
into the fitting until grease just begins to appear at the
edges of the pivot, wipe off any excess grease.

SL26/30RT Work Platform



Maintenance

LINKAGE GEARS

1. Raise platform fully.

2. Using another work platform or ladder get up high
enough to comfortably reach gears.

3. Use along handled brush to apply multipurpose
grease to the face of the gears.

A CAUTION A

Do not use hands to apply grease or allow
any body part to enter the Elevating As-
sembly.

4. Lower the platform after greasing.

STEERING LINKAGE

Apply one or two drops of motor oil to each pivot and
King Pin bearing.

HYDRAULIC PUMP

Remove the capscrews that mount the pump to the
engine. Remove the pump from the engine and apply
high pressure molybdenum grease to the splines. Rein-
stall the pump and secure with the capscrews.

HYDRAULIC OIL TANK AND
FILTER (Figure 4-3)

Fluid Level

With the platform fully lowered, the oil should be visible
in the Sight Gauge. If the oil is NOT visible, fill the tank
until the oil can be seen. DO NOT fill above the Sight
Gauge or when the Platform is elevated.

SL26/30RT Work Platform

Oil and Filter Replacement

1.

N vk

1. Drain Plug (under tank)

Operate the work platform for five minutes to warm
up the oil. To change the filter only, go to Step 5.

A CAUTION A

The hydraulic oil may be hot enough to
cause burns. Wear safety gloves and safety
glasses when handling hot oil.

Provide a suitable container to catch the drained oil.
The hydraulic tank has a capacity of 12.0 gallons
(45.5 1).

Remove the drain plug and allow all oil to drain into
the container, be sure to dispose of oil properly.

Reinstall the drain plug.
Unscrew the filter top from the filter body.
Lift the filter element from the filter body.

Insert the replacement filter element into the filter
body and press into position.

Fill the hydraulic oil tank to the level of the Sight
Gauge with ISO #46 hydraulic oil by pouring the oil
into the top of the filter. Since the oil is being
filtered as it is going into the tank, it will take a while
to fill the tank.

2. Filter Housing
3. Sight Gauge

Figure 4-3: Hydraulic Oil Tank and Filter



Section
4.5

Maintenance

4.5 Setting Hydraulic Pressures

Referring to Figure 4-14 along with the other Figures will
aid in the following procedures.

NOTE: Check the hydraulic pressures whenever the
pump, manifold, or relief valve have been serviced or
replaced.

The hydraulic oil may be of sufficient
temperature to cause burns. Wear safety
gloves and safety glasses when handling
hot oil.

The oil in the hydraulic system is under
very high pressure which can easily cause
severe cuts. Obtain medical assistance
immediately if cut by hydraulic oil.

MAIN RELIEF VALVE (Figure 4-4)

1. Operate the hydraulic system for five minutes.

2. Remove the gauge port plug (Figure 4-5) and install
a 0-3000 psi (0-207 bar) pressure gauge assembly.

3. Remove the plug in the end of the Main Relief Valve
to expose the adjusting screw.

4. Remove the hex nuts holding the Drive Coils onto
the Drive Valves and remove the coils.

5. With the engine running and the Drive/Lift Switch in
DRIVE, position the Control Lever to REVERSE and
hold until the system bypasses (approximately 2
seconds).

6. While holding the Control Lever in REVERSE, set the
pressure to 2000 psi (138 bar) maximum by slowly
turning the adjusting screw, clockwise increases
pressure.

7. Reinstall the coils on the Drive Valves.
8. Remove the pressure gauge and reinstall all plugs.

COUNTERBALANCE VALVES
(Figure 4-4)

1. Operate the hydraulic system for five minutes.

2. Remove the gauge port plug (Figure 4-5) and install
a 0-600 psi (0-41 bar) pressure gauge assembly.

3. Exchange the top Counterbalance Valve with the
Main Relief Valve.

4. Remove the plug from the end of the Counterbal-
ance Valve to expose the adjusting screw.

1. Main Relief Valve
2. Counterbalance Valves

3. Drive Coils
4. Steering Relief Valve

Figure 4-4: Hydraulic Manifold Assembly, Front View

5. Remove the hex nuts holding the Drive Coils onto
the Drive Valves and remove the coils.

6. With the engine running and Drive/Lift Switch in
DRIVE, position the Control Lever to REVERSE and
hold until the system bypasses (approximately 2
seconds).

7. While holding the Control Lever in REVERSE, set the
pressure to 500 psi (34.5 bar) maximum by slowly
turning the adjusting screw, clockwise increases
pressure.

8. Exchange the top Counterbalance Valve with the
bottom Counterbalance Valve and repeat the
procedure.

9. Be sure to reinstall the valves to their original loca-
tions and replace all plugs when finished setting
pressures.

STEERING RELIEF VALVE
(Figures 4-4 & 4-5)

1. Remove the top steering hose from back of the
manifold and replace it with a 0-3000 psi (0-207
bar) pressure gauge assembly.

2. Block the end of the hose with a cap fitting.

3. Remove the plug from the end of the Steering Relief
Valve to expose the adjusting screw.

4. With the engine running, push the Steering Switch

RIGHT and set the pressure to 1200 psi (83 bar)

maximum by slowly turning the adjusting screw,

clockwise increases pressure.

Replace the valve plug.

6. Remove the gauge and reinstall the hose.

u

SL26/30RT Work Platform




Maintenance

BRAKE PRESSURE REDUCING
VALVE (Figure 4-5 & 4-6)

1. Using two 1-ton jack stands and a 2-ton jack, jack
the work platform up to raise the rear wheels off the
ground and block the machine securely.

2. Remove the outlet hose from the bottom of the
Brake Release Pump (Figure 4-6) and install a 0-600
psi (0-41 bar) gauge assembly in-line with a tee
fitting.

3. Loosen the locknut on the Brake Pressure Reducing
Valve.

4. With the engine running, position the Control Lever
to REVERSE and hold.

5. While holding the Control Lever in REVERSE, set the
pressure to 350-450 psi (24-31 bar) maximum by
slowly turning the adjusting screw, clockwise increases
pressure.

6. Tighten the locknut on the Brake Pressure Reducing
Valve.

7. Remove the gauge and tee fitting and reinstall the hose.

8. Remove the jack stands and lower the machine.

DRIVE CROSS RELIEF VALVES

(Figure 4-7)

1. Operate the hydraulic system for five minutes.

2. Remove the gauge port plug (Figure 4-5) and install
a 0-3000 psi (0-207 bar) pressure gauge assembly.

3. Exchange the Main Relief Valve with one Drive Cross
Relief Valve. The Rear Drive Cross Relief Valve is
mounted by the left rear tire and the Front Drive Cross
Relief Valve is mounted behind the Control Module
towards the front of the machine.

4. Remove the plug from the end of the valve to
expose the adjusting screw.

1. Top Steering Hose
2. Brake Pressure Reducing Valve
3. Guage Port

i

Figure 4-6: Brake Release Pump

5. Remove the hex nuts holding the Drive Coils onto
the Drive Valves and remove the coils.

6. With the engine running and the Drive/Lift Switch in
DRIVE, position the Control Lever to REVERSE and
hold until the system bypasses (approximately 2
seconds).

7. While holding the Control Lever in REVERSE, set the
pressure to 1500 psi (103 bar) maximum by slowly
turning the adjusting screw, clockwise increases
pressure.

8. Exchange the two Drive Cross Relief Vaives and
repeat the procedure.

9. Reinstall the valves to their original locations and
replace all plugs when finished setting pressures.

10. Replace the Drive Valve Coils.

Figure 4-5: Hydraulic Manifold Assembly, Top View
SL26/30RT Work Platform

Figure 4-7: Drive Cross Relief Valves



Section
4.6

Maintenance

Figure 4-8: Proportional Control Circuit

4.6 Switch Adjustments

PROPORTIONAL CONTROL
ADJUSTMENT (Figure 4-8)

To perform the adjustment, the control box must be
opened by removing the screws at the corners of the
controller and rotating the top forward to expose the
proportional controller. Remove the potting material
from the potentiometer adjustment screws if necessary.
Please follow the exact sequence outlined below when
making controller adjustments. It is possible that making
an adjustment to one setting could affect another so
please verify that all speeds are correct before complet-
ing the adjustment procedure. For all potentiometers,
clockwise movement will increase, and counterclock-
wise movement will decrease the speed of that function.

1. Set the THRESHOLD potentiometer so that the
machine is just starting to move when the controller
is stroked slightly forward.

2. Mark outa 20 ft. (6.1 m) course on the ground to
use for step numbers 3, 4 and 5.

3. Set the HI RANGE potentiometer so that the ma-
chine will travel 20 ft. (6.1 m) in 5 to 7 seconds at
full controller deflection.

Note: the machine should be running full speed
before crossing the starting line, and should run
perfectly straight through the course.

4. Elevate the machine until the lower tension member
clears the limit switch lever. Set the LO RANGE poten-
tiometer so that the machine will travel 20 ft. (6.1 m) in
18 to 22 seconds at full controller deflection.

Note: the machine should be running full speed
before crossing the starting line, and should run
perfectly straight through the course.

5. Repeat the speed trials for verification and readjust
as necessary.

4-8

Small Terminal

own Limit
| _Switch__§

e Pltform Down
l Relay ’A tena

Figure 4-9: Platform Down Limit Sw;;ch
PLATFORM DOWN LIMIT SWITCH
(Figures 4-9 & 4-10)

The Platform Down Switch closes the circuit to the
Platform Down Relay, which provides power to the
Drive Relay, Cutout Relay, high speed circuit and Series/
Parallel Valves and bypasses the Tilt Sensor when the
platform is down.

1. Raise platform until mid-link weldment rest is:
2 inches (51 mm) for SL26
3.5 inches (89 mm) for SL30
from top of front axle (Figure 4-10).

2. Disconnect the black wire on the small terminal block
and the white wire connected to the ‘A’ terminal of the
Platform Down Relay (Figure 4-9). Connect an ohm-
meter or continuity tester to the wires.

3. Adjust switch to just open by loosening hex nut and
moving the actuating arm. Raise and lower platform
to verify adjustment and tighten hex nut.

Disconnect chmmeter and reconnect wires.
5. Lower platform.

Mid tink
Weldment
Rest

I~/ ¥
2 in. (51 mma SLZGJ
3.5in. (89 mm) SL30

Figure 4-10: Platform Down Limit Switch Adjustment

SL26/30RT Work Platform



Maintenance

Section

4.6

Figure 4-11: Axle Center Switch

AXLE CENTER SWITCH (Figure 4-11)
1. Place the work platform on a level surface with the
front and rear axles parallel (on the same plane).

2. Adjust the switch so it is centered in the front axle
actuator linkage. When centered the switch will
close the circuit.

3. Test the switch function by positioning the front axle
off center and raising the platform 3 ft. (91 m). The
work platform should not drive. Retest with the axle
off center in the other direction.

CUSHION DOWN LIMIT SWITCH
(Figure 4-12)
The Cushion Down Limit Switch is a mercury switch that

provides power to energize the Cushion Valve during
the last 12 in. (30 cm) of platform lowering.

1. Raise the platform 12 in. (30 cm) from its fully lowered
position.

2. Disconnect the wires at the mercury switch and
connect an chmmeter or continuity tester.

3. Rotate the switch until it just closes. If necessary
tighten the locknut that mounts the switch.

4. Raise and lower the platform to verify the adjust-
ment.

5. Disconnect ohmmeter and reconnect wires.
Lower platform.

SL26/30RT Work Platform

TILT SENSOR (FIGURE 4-13)

The Tilt Sensor has three wires; red-power (12v in),
black-ground, white-output (12v out). To verify the
sensor is working properly there are two LED's under the
sensor; green indicates the sensor is on (has power), red
indicates the sensor is level and the white wire is 'hot'
(12v out).

1. Check tires for proper pressure.
2. Place machine on firm level surface = 4.

3. Use the Inclinometer (P/N: 1011 9-000-00) to ensure
front and rear of Chassis is level = 14°,

4. Adjust the three leveling locknuts until the bubble is
centered in the circle on the attached bubble level.

: Bule Leve

Adjustment
| Locknuts
(only 2 visible)




Section
4.7

Maintenance

4.7 Hydraulic Manifold
(Figure 4-14)

Though it is not necessary to remove the manifold to
perform all maintenance procedures, a determination
should be made prior to beginning as to whether or not
the manifold should be removed before maintenance
procedures begin.

REMOVAL

1. Disconnect the battery ground cable.

2. Tagand disconnect the solenoid valve leads from
the terminal strip.

3. Tag, disconnect and plug hydraulic hoses.

Remove the bolts that hold the manifold to the
mounting bracket.

5. Remove manifold block.

DISASSEMBLY

NOTE: Mark all components as they are removed so
as not to confuse their location during assembly.
Refer to Figure 4-14 often to aid in dlsassembly and
assembly.

1. Remove coils from solenoid valves.

2. Remove spool valve covers and spool valves.

3. Remove solenoid valves, main relief valve, counter-
balance valves and emergency lowering valve.

4. Remove fittings, plugs, springs, balls and orifices.
CLEANING AND INSPECTION

1. Wash the manifold in cleaning solvent to remove
built up contaminants and then blow out all pas-
sages with clean compressed air.

2. Inspect the manifold for cracks, thread damage and
scoring where O-rings seal against internal and
external surfaces.

3. Wash and dry each component and check for
thread damage, torn or cracked O-rings and proper
operation.

4. Replace parts and O-rings found unserviceable.

4-10

ASSEMBLY

NOTE: Lubricate all O-rings before installation to
prevent damage to O-rings. Seat all balls in manifold
block by lightly tapping on the ball with a brass drift.

1. Install fittings, plugs, springs, balls and orifices. Use
one drop of Locktite #242 on each screw-in orifice.

2. Install emergency lowering valve, counterbalance
valves, main relief valve, brake pressure reducing
valve, solenoid valves and spool valves.

3. Install coils on solenoid valves.
INSTALLATION

1. Attach manifold assembly to mounting plate with
bolts.

Note: Longer bolt goes in hole nearest the front of the
module.

2. Attach steering relief valve block.

3. Attach drive relief valve block.

4. Connect Solenoid leads to terminal strip (as previ-
ously tagged).

5. Connect hydraulic hoses. Be certain to tighten
hoses to manifold.

6. Operate each hydraulic function and check for
proper operation and leaks.

7. Adjust all hydraulic pressures according to instruc-
tions in Section 4.5.

SL26/30RT Work Platform



Maintenance m

NOTCH IN ITEM #32 T0 FACE OUTWARD.

. SEAT ALL BALLS INTO BLOCK OR BALL SEAT ON ASSY.
. TORGUE CARTRIDGE VALVES TO 355 FT.LB.

. TORGUE COIL NUTS TO B#1 IN.LB.

. SECURE BALL SEAT (ITEM #17),WITH LOCKTITE
HYDRAULIC SEALANT.

Manifold

Manifold Block
Steering Valve

Three Way Valves
Steering Flow Divider
Flow Divider-Combiner
Fitting Adapter

Brake Pressure Reducing Valve
. Lowering Valve

10.Fitting Adapter

11.Relief Valve, Main or Drive
12.Ball 5/16 Diameter
13.Steering Relief Valve Block
14.Ball 1/2 Diameter
15.5pring

16.5Spring

17.Seat, Ball

18.Piston
19.Proportional Valve
20.Fitting Adapter
21.Fitting Adapter Elbow
22.Plug - SAE #4
23.Plug - SAE #6
24.Plug - SAE #38

25.Lift Valve

26.Screw - 3/8
27.Washer - 3/8
28.Drive Relief Valve Block
29.0-Ring

30.Fitting Adapter

31.Fitting Adapter

32.Lowering Orifice

33.Cable Connector

34.Fitting Adapter

35.Cushion Valve

36.Screw, 10-24

37.Fitting Adaptor

38.Fitting Adaptor

39.Reverse Counterbalance Valve
40.Forward Counterbalance Valve
41.Steering Relief Valve
42.Spacer

43.0-Ring

44 Lift Check Valve
45.5pacer

s W —

CENOUAWN

Figure 4-14: Hydraulic Manifold, Exploded View
SL26/30RT Work Platform _ 4-11



Section
4.8

Maintenance

4.8 Hydraulic Pump
(Figure 4-15)

NOTE: If the hydraulic tank has not been drained,
suitable means for plugging the hoses should be
provided to prevent excessive fluid loss.

Removal

1. Mark, disconnect and plug the hose assemblies.

2. Loosen the capscrews and remove the pump assem-
bly from the engine.

Installation

1. Lubricate the pump shaft with extreme high pressure
molybdenum grease and attach the pump to the
engine with the capscrews.

2. Torque each capscrew a little at a time until both
capscrews are torqued to 20 ft. Ibs. (27 N-m).

3. Unplug and reconnect the hydraulic hoses.

4. Check the oil level in the hydraulic tank before
operating the work platform.

Inlet Hose
Outlet Hose
Capscrew

Pump Assembly
Engine Bell Housing

Ul Wi =

Figure 4-15: Typical Hydraulic Pump

4-12

4.9 Hydraulic Brakes, Drive
Motors, And Hubs

REAR AXLE (Figure 4-16)
Remowval

1. Park the work platform on firm level ground and
block the wheels to prevent the work platform from
rolling.

Loosen the wheel lug bolts on the motor to be removed.
3. Raise the rear of the work platform using a 2-ton jack.

4. Position 2 1-ton jack stands under the rear axle to
prevent the work platform from falling if the jack fails.

5. Remove the wheel lug bolts and wheel.
Remove the cotter pin, nut, hub, and shaft key.

A CAUTION A

ONLY use a wheel puller to remove the

hub. Using any other method of removal
may damage the brake housing and void
the warranty.

Clean all fittings before disconnecting the
hose assemblies.

Plug all port holes and hose assemblies
IMMEDIATELY to prevent contamination
from dust and debris.

7. Tagand disconnect the hose assemblies.

Remove the adaptor and crossover block assembly
from the hydraulic motor.

9. Remove the capscrews and washer and the brake
and drive motor assembly from the rear axle.

10. Remove the socket screws from the drive motor and
then separate the brake from the drive motor.

Installation

1. Insert the drive motor with o-ring installed into the
brake and secure with socket screws using Locktite®
#242 retaining compound on the screw threads.

2. Position the drive motor and brake in the rear axle
and secure with washers and capscrews.

3. Reinstall the adaptor and crossover block assembly
to the hydraulic motor.

Reinstall the hose assemblies.

5. Reinstall the shaft key, hub, and nut. Torque each
wheel hub nut to 350 ft. Ibs. (475 N-m). Align the
slot in the nut with the hole in the shaft and insert
the cotter pin. DO NOT back off the nut to align.

SL26/30RT Work Platform



° Section
Maintenance
1. Lug Bolt 7. Tagand disconnect the hose assemblies.
2. Tire/Wheel Assembly 8. Remove the adaptor from the hydraulic motor.
3. Cotter Pin
4. Slotted Nut 9. Remove the capscrews and nuts and then remove
5. Adapter Hub the drive motor from the front axle steering mount.
° ngl::&Key Installation
8. O-Ring 1. Position the drive motor into the steering mount and
9. Drive Motor secure with capscrews and nuts.
3 2. Reinstall the adapters to the hydraulic motor.
\] 3. Reinstall the hose assemblies.
‘ 4. Reinstall the shaft key, hub, and nut. Torque each
1d wheel hub nut to 350 ft. Ibs. (475 N-m). Align the
\,'\_ slot in the nut with the hole in the shaft and insert
the cotter pin. DO NOT back off the nut to align.
5. Reinstall the wheel and lug bolts onto the hub.
Torque the lug bolts to 90 ft. Ibs. (122 N-m).
. 6. Remove the jack stands used to block the wheels
Figure 4-16: Rear Axle Assembly Lower the jack and remove.
, 7. te th ks.
6. Reinstall the wheel and lug bolts onto the hub. Operate the drive system to check for leaks
Torque the lug bolts to 90 ft. Ibs. (122 N-m).
7. Remove the jack stands used to block the wheels. 1. Lug Bolt
Lower the jack and remove. 2. Tire/Wheel Assembly
3. Cotter Pin
8. Operate the drive system to check for leaks. 4. Slotted Nut
5. Adapter Hub
FRONT AXLE (Figure 4-17) 6. Shatt Key
Removal 7. Drive Motor
8. Steering Mount

1. Park the work platform on firm level ground and block

the wheels to prevent the work platform from rolling.

2. Loosen the wheel lug bolts on the motor to be
removed.

3. Raise the front of the work platform using a 2-ton jack.

Position 2 1-ton jack stands under the front axle to
prevent the work platform from falling if the jack fails.

5. Remove the wheel lug bolts and wheel.
6. Remove the cotter pin, nut, hub, and shaft key.

A CAUTION A

ONLY use a wheel puller to remove the
hub. Using any other method of removal
may damage the drive motor housing and
void the warranty.

Clean all fittings before disconnecting the
hose assemblies.

Plug all port holes and hose assemblies
IMMEDIATELY to prevent contamination
from dust and debris.

SL26/30RT Work Platform

Figure 4-17: Front Axle Assembly

{

4-13



Section

4.10

Maintenance

4.10 Axle Cylinder
REMOVAL

Be sure platform is fully down and that machine is on
level ground.
1. Remove and cap the hoses.

2. Unscrew both cylinder rétaining bolts noting the
position of the washers. Remove the bolts from the
cylinder and mounts.

3. Lift the cylinder from the mounts.

INSTALLATION |
1. Completely fill both ends of cylinder with hydraulic
oil.

A. Lay the cylinder on its side on a level table with
the pilot operated check valves up.

B. Remove the pilot operated check valves from the
ports.

C. Pour hydraulic oil into the cylinder through the
pilot operated check valve ports.

D. The opening to the cylinder is small. Be careful to
insure all air is removed and the cylinder is full of
oil.

E. Reinstall the pilot operated check valves.

2. Attach both ends of the cylinder to mounts with
cylinder retaining bolts.

3. Torque the retaining bolts to 15 ft. Ibs. (203 N-m).

4. Operate the work platform over rough terrain and
check for proper function and leaks.

4-14

4.11 Steering Cylinder
(Figure 4-18)

REMOVAL

1. Mark and disconnect the hose assemblies from the
fittings and immediately cap the openings to prevent
foreign material from entering.

2. Remove the capscrews securing the rod ends to the
steering linkage.

3. Loosen the nut and bolt in front of the Steering
Cylinder that goes through the frame.

4. Remove the capscrews and locknuts that fasten the
cylinder assembly to the chassis.

5. Remove the cylinder from the chassis.
DISASSEMBLY

1. Remove the fittings from both ends of the cylinder.

2. Remove the headcaps from the barrel tube being
sure to mark which end of the barrel tube the
headcap was removed from.

3. Withdraw the entire shaft assembly from either end
of the barrel tube.

4. Remove the rod wipers, rod seals and static O-rings
from the headcaps.

5. Discard all the seals.

Unscrew the No. 1 shaft from the No. 2 shaft and
remove the piston.

7. Remove the piston seal and static O-ring from the
piston and discard.

CLEANING AND INSPECTION
1. Wash all the metal parts in cleaning solvent and
blow dry with filtered compressed air.

2. Inspect all the threaded components for stripped or
damaged threads.

3. Check the inside surface of the barrel tube for
scoring or excessive wear.

4. Check the piston and head caps for scoring or
excessive wear.

5. Inspect the surface of both shafts for scoring or
excessive wear.

SL26/30RT Work Platform



Maintenance

B

ASSEMBLY AND INSTALLATION
1.
2.
3.

Install a new piston seal and static O-rings
Install the piston on the No. 1 shaft.

Thread the No. 2 shaft onto the No. 1 shaft and
tighten securely.

Lubricate the piston seal with clean hydraulic fluid
and install the shaft assembly in the barrel tube.

Lubricate and install new rod seals and static O-rings
on the headcaps.

Lubricate and install new rod wipers in the head-
caps.

Install headcaps in the barrel tube and tighten until
the mounting holes are in-line.

NOTE: Headcaps must be reinstalled in the same end
from which they were removed.

8.
9. Position the cylinder assembly in the chassis and install

Install the fittings in the ends of the cylinder.

the capscrews and locknuts, but DO NOT tighten.

10. Tighten the nut and bolt in front of the cylinder that

goes through the frame and then tighten the cylinder
mounting capscrews.

ViR W=

No.“’2 Shaft

6. Cylinder Barrel
Headcap (2) 7. Piston
Rod Wiper (2) 8. Piston Seal
Rod Seal (2) 9. Piston Static O-ring
Static O-ring (2) 10.No. 1 Shaft

Figure 4-18: Steering Cylinder Assembly

' SL26/30RT Work Platform

11. Install the cylinder rod ends.

12. Connect the hose assemblies to the fittings.

13. Operate the steering circuit several times throughout

its entire range of travel to expel trapped air and
check for leaks.

ADJUSTMENT

1. Disconnect the cylinder rod ends (if connected).

2. Operate steering so that both ends of the cylinder
rod are equal length (= /32 inch).

3. Position both tires so they are parallel with the frame
and with each other.

4. Adjust the rod ends until they align with the holes
on the steering linkage bars.

5. Reinstall the bolts through the steering linkage bars
and rod ends. Tighten the jam nuts on the rod ends
and all hardware.

6. When properly adjusted, the wheels must turn the

same amount in each direction.

4-15



Section

412

Maintenance

4.12 Lift Cylinder
(Figure 4-19)

NOTE: DO NOT support or raise the front of the
platform during any maintenance operation as this
might result in damage to the tension members.

REMOVAL

1. Raise and block the front of the elevating assembly
approximately 12 inches (305 mm) above the
chassis. Support with a jackstand with a minimum
rating of 4000 lbs. (1814 kg).

Open Emergency Lowering Valve to be sure all
pressure is off the Lift Cylinder.

Remove and cap both hoses and fittings.
Support the Lift Cylinder to prevent falling.
Remove the set screw from the end of the cylinder rod.

Remove the retaining ring from the upper cylinder
pin. Remove the upper cylinder pin by tapping out
using a soft punch.

7. Remove the retaining bolt from the lower cylinder
pin and remove the pin using a soft punch.

No

AN

8. Remove the cylinder by sliding it out of the front of
the machine.

DISASSEMBLY

1. Unscrew the head cap from the cylinder barrel.

2. Remove the piston and rod assembly from the
cylinder barrel.

3. Unscrew the piston nut and remove piston and head
cap from the piston rod.

4. Remove the piston static O-ring from the cylinder
rod and discard.

Remove the piston seal from the piston and discard.
Remove the static O-ring, rod seal and rod wiper.
Remove the rod end breather.

N oW

Do not remove the velocity fuse unless replacement
is necessary.

4-16

CLEANING AND INSPECTION
1. Clean all the metal parts in cleaning solvent and
blow dry with filtered compressed air.

2. Check the working surfaces of the piston head cap,
cylinder barrel and rod for excessive wear or scoring.

3. Replace parts found to be unserviceable.
Replace all seals, O-rings and wipers.

10.Static O-ring
11.Head Cap
12.Cylinder Rod

Cylinder Barrel
Velocity Fuse
Fitting, Adapter

Hose Assembly 13.Set Screw
Breather 14.Rod Wiper
Piston Nut 15.Rod Seal
Piston Seal 16.Nut

Piston 17.Hose Assembly

LOND U R W =

Piston Static O-ring

Figure 4-19: Lift Cylinder Assembly

{

SL26/30RT Work Platform



Maintenance

BE

REASSEMBLY

Lubricate the static O-ring, rod seal and rod wiper
and then install in the head cap.

Install the piston seal on the piston.

Install the head cap, piston static seal, piston and
piston nut on the cylinder rod. Torque nut to 70 ft.
lbs. (96 N-m).

Note: The head cap should be installed from the
piston end of the cylinder rod. Sliding the head cap
over the pivot pin hole may damage the rod seal and
rod wiper.

4.

Lubricate and piston seal and install the piston and
rod assembly into the cylinder barrel.

Screw the head cap into the cylinder barrel hand
tight and then turn 1/4 turn further.

INSTALLATION
NOTE: Before installing the cylinder, check the pins

and bearings for excessive wear. Replace if necessary.

1.

Place the cylinder in position taking care to support
the cylinder to prevent falling.

Install the lower pin and retaining bolt.
Install the upper pin and retaining ring.
Install both hoses.

Raise the machine and check for leaks.

SL26/30RT Work Platform

4.13 Torque Specifications
(Table 4-2)

FASTENERS

Use the following values to torque fasteners used on
UpRight Work Platforms unless a specific torque value is
called out for the part being installed.

Table 4-2: Bolt Torque

THREAD { WIDTH TORQUE

L SIZE | ACROSS VALUE

sd-nCieouse | FLATS ENGLISH METRIC
', 6 110 In/Lbs 12 N'm
16 ', 190 Inftbs | 22 Nm
A 1 30 Ft/lbs | 41 Nm
e Iy 50 F/Lbs | 68 Nm
', Y, 75 Ftlbs | 102 N'm
s 1% 150 Ft/tbs | 203 N'm
, 1Y, 250 Ft/Lbs 339 N'm
/s 1%/ 400 Ft/Lbs | 542 N'm
1 17, 600 Ft/Lbs 813 Nm

HYDRAULIC COMPONENTS

Use the following values to torque hydraulic compo-
nents used on UpRight Work Platforms.

Note: Always lubricate threads with clean hydraulic
oil prior to installation.

Table 4-3: Hydraulic Component Torque

TYPE: |CARTRIDGE| FITTINGS HOSES

SAEPART | POPPET

SERIES |(Ft/Lbs Nm)|(Ft/Lbs Nm)|(In/tbs Nm)
#4 N/A NA | NA N/A 1135-145  15-16
#6 ENA NA | 10-20 14-27 | 215-245  24-28
#8 25-30 34-411 25-30 34-41 | 430470 49-53
#10 35-40 47-54 | 35-40 47-54 | 680-750  77-85
#12 85-90  115-122]'85-90  115-122]950-1050  107-131
#16 130-140  176-190 130-140  176-190] 1300-1368 147-155

Coil nuts: 30 IN/Lbs (3 Nm)

4-17



Section

412 Maintenance

NOTES

4-18 S1.26/30RT Work Platform



Troubleshooting

Section
5.0

5.0 Introduction

The following section on troubleshooting provides
guidelines on the types of problems users may encoun-
ter in the field, helps determine the cause of problems,
and suggests proper corrective action.

Careful inspection and accurate analysis of the symp-
toms listed in the Troubleshooting Guide will localize
the trouble more quickly than any other method. This
manual cannot cover all possible problems that may
occur. If a specific problem is not covered in this
manual, call our toll free number for service assistance.

Referring to Section 3.0 will aid in understanding the
operation and function of the various components and
systems of the SL26/30RT and help in diagnosing and
repair of the machine.

GENERAL PROCEDURE

Troubleshooting should be carried out in two steps.

FOR SERVICE ASSISTANCE, IN THE U.S.A., CALL:

1-800-926-LIFT
FROM OUTSIDE THE USA, CALL 1-209-891-5200

5.1 Troubleshooting Guide

Table 5-1: Troubleshooting Guide

PROBLEM | PROBABLE CAUSE |REMEDY
All functions ~ |1. Blown Control Check 15 amp Control Circuit
inoperable, Circuit Fuse. Fuse. Replace if blown.

First, thoroughly study both hydraulic and electric Engine does  |2. Faulty Battery. Check condition of battery.
schematics to determine possible causes. Loose terminal | |not start. If serviceable, recharge battery.
connections and short circuits are always a potential If defective, replace battery.
cause when troubleshooting. Second, check suspect 3. Emergency Stop | With the Emergency Stop
components electrically, hydraulically and mechanically Switch failed open. ihwétcihc'gntgsu?N position,
P ty across
to determine if they are at fault. the contacts. If none, replace.
4. Key Switch. Replace switch if inoperative.
Engine failsto  [1. Battery terminals | Check and tighten terminals.
start. Does not corroded or loose.
When troubleshooting, ensure that the work crank or 2. Discharged Check condition of battery.
platform is resting on a firm, level surface. cranks slowly. battery. If serviceable, recharge battery.
. . . . If defective, replace battery.
When p erformmg an_y service Wthh requires 3. Starter Solenoid. Replace the starter solenoid.
the platfor m to be ralsed/ the Elevatmg 4. Starter Motor. Repair or replace starter.
Assembly must be blocked. 5. Key Switch. Replace the switch.
Disconnect the battery ground cable when 6. Main fuse. Check fuse and replace if
replacing or testing the continuity of any required. !
electrical com ponent. 7. g\r/rv\ieté%‘ency Stop Replace switch if inoperative.
Engine cranks 1. Out of fuel Fill tank.
but will not 2. Blocked fuel line. | Remove obstruction.
start. 3. Fuel Filter clogged. | Clean or replace filter.
4. Air leaks in Tighten all fuel line fittings or
the fuel system. clamps.
|5. Water in fuel Drain water separator and
| system. tank if necessary to remove all
water.
6. Magneto Oil Check Pressure Switch.
Pressure Switch Replace if faulty.
inoperative.
7. Fuel Pump Replace the pump.
defective/damaged.

SL26/30RT Work Platform

5-1



Section
5.1

Troubleshooting

Table 5-1: Troubleshooting Guide (cont'd.)

as required.

2. Water in fuel. Drain fuel system to remove all
water and refill with fresh fuel.
3. Magneto Oil Check Pressure Switch.
Pressure Switch Replace if faulty.
inoperative.
Hourmeter 1. Electrical Tighten and/or correct the
does not connections loose | connections.
register. or connected
improperly.
2. Hourmeter Replace the meter.
failure.
All Controller  |1. Blown fuse. Find short. Replace fuse.
functions 2. Key Switch. Replace switch if inoperative.
inoperative. | 3. Faulty Interlock Check Interlock Switch for
Switch. continuity, replace if faulty.
4. Control Cable. Test cable and replace if
damaged.
5-2

Valve.

PROBLEM | PROBABLE CAUSE |REMEDY PROBLEM | PROBABLE CAUSE | REMEDY
Engine starts | 1. Low fuel level. Fill fuel tank. Platform will | 1. Emergency Lowering | Close valve.
then stops. 2. Fuel Filter clogged.  [Clean or replace the filter not elevate. Valve open.
element. 2. Platform Observe maximum load rating.
3. Air leaks in Tighten all fuel line connections overloaded.
the fuel system. and clamps. 3. Ruptured Replace the hose and check
4. Waterin the fuel.  |Drain the filter separator and hydraulic hose. relief valve setting.
tank if necessary to remove all 4. Lift Valve Test solenoid and replace -
, water. Solenoid. if inoperable.
5. Fuel pump Replace the pump. 5. Main Relief Replace the relief valve.
defective/damaged. Valve stuck open.
6. Clogged air filter.  [Clean or replace air filter. 6. Drive/Lift Switch on | Test switch, replace if
7. Key Switch. Switch defective or damaged. Controller. inoperable.
Replace the switch. 7. Lift Valve. Repair or replace valve.
All functions | 1. Hydraulic Check hydraulic fluid level, 8. Hydraulic Pump. | Check for pressure and delivery.
inoperable. Reservoir fow. top off as required. Repair or replace if inoperative.
Engine starts.  12. Faulty Hydraulic Check pressure and delivery 9. Down Valve Remove and inspect the valve
Pump. of the Hydraulic Pump. stuck open. for sticky operation or damaged
Replace if required. O-rings. Repair or replace if
3. Damaged Drive Remove pump from engine unserviceable.
Coupling. and check coupling. 10. Proportional Test solenoid and replace
4. Proportional Check operation. Replace if Coil. if inoperable.
Valve. required. 11. Proportional Test controller, replace
5. Faulty Proportional  [Check operation. Adjust or Controller. if inoperable.
Controller. replace if required. Unitwillnot | 1. Steering Valve Test coils, replace if inoperative.
Engine smokes | 1. Oil fevel too high Drain oil to proper level. steer. (Lift Coils (right and left).
(white). in crankcase. function 2. Open circuit Test cable for continuity, replace
2. Piston fings Replace rings. operative.) in Control Cable.  |if defective.
worn or sticking. 3. Steering Valve. Test valve, replace if not
Loss of power | 1. Clogged Air Filter.  |Clean or replace the filter. serviceable.
2. Clogged Fuel Filter. |Replace the filter. 4. Mechanical Replace damaged parts.
3. Incorrect fuel. Drain and refill tank with damage.
proper fuel. 5. Steering Switch. Replace steering switch.
4. Incorrect valve Adjust to proper dlearance. Unitwillnot  |1. Drive/Lift Switch. Position switch in DRIVE
clearance. drive. position. Test switch and
5. Fuel pump Replace the pump. replace if Iooperatlve. .
defective/damaged. 2. Forwardor Test solenoid and replace if
Engine stops. | 1. Fuel Tank empty.  {Refill tank and prime system Reverse Solenoid | inoperative.

3. Control Cable. Test cable and replace if
. damaged.

4. Ruptured Replace hose.
hydraulic hose.

5. Proportional Test controller and replace
Controller. if inoperable.

6. Main Relief Valve. | Test relief valve and replace if

not serviceable.

Hydraulic Pump.

7. Test pump pressure and
delivery. Replace if not
serviceable.

8. Hydraulic Test hydraulic pressure at

Motors. drive circuit. If normal, replace
motors.

9. Drive Relay. Check for contact closure when
energized. If contacts do not
close, replace the relay.

10. Lift/Drive Check for continuity across

Relay. contacts, if none replace the

relay. '

SL26/30RT Work Platform




Troubléshooting

B

Table 5-1: Troubleshooting Guide (cont'd.)

PROBLEM | PROBABLE CAUSE |REMEDY PROBLEM | PROBABLE CAUSE | REMEDY
Unit will not ~ {11. Axle Center Check switch adjustment, then No drive REV  |1. Faulty Drive/Lift Test Lift/Drive Relay, replace if
drive. (contd.) Switch. check continuity with switch lever but drives in Relay. required.
in centered position. FWD. Lift 2. Faulty diode. Test diodes. Replace if faulty.
12. Platform Down Check for contact closure when function 3. Faulty Reverse Coil. | Test Reverse Coil if proper
Relay. energized. If contacts do not operable. voltage is present and coil is
close, replace the relay. not magnetized, replace.
13. Shuttle Valve not | Check for contaminants and 4. Faulty Reverse Valve. | Inspect Reverse Valve, if spool is
seating. reseat ball in Valve Block. sticking replace.
Unitwill not | 1. Series/Parallel Test solenoid and replace if 5. Faulty Drive Relay. | Test Drive Relay, replace if
drive full Valve solenoids. inoperable. required.
speed. 2. Proportional Valve. | Test solenoid and replace if 6. Faulty Check pressure of Counterbalance
inoperable. Counterbalance Valves. Replace or reset valves as
3. Proportional Test/Adjust the control and Valves. required.
Controller. replace if inoperable. 7. Shuttle Valve. Check for contaminants and
4. Hydraulic Inspect the motors and replace reseat ball in Valve Block.
Motors worn. if not serviceable. No drive REV 1. Faulty Lift/Drive [ Check Lif/Drive Relay,
5. Hydraulic Pump Check pump pressure and but drives in Relay. replace if faulty.
worn, delivery. Replace if not FWD. No lift  |2. Faulty Proportional | Adjust Proportional Controller,
serviceable. function. Controller. replace if required.
6. Main Relief Valve | Check relief valve and replace Platform drifts | 1. Emergency Ensure that the Emergency
stuck open. if inoperable. down. Lowering/Down Lowering Valve is completely
7. Torque Selector/ Replace switch. Valve partly open or | closed. If the platform still drifts
Drive Speed faulty. down, replace the valve.
Switch. 2. Faulty valve Check and replace O-rings on
8. Platform Down Check for contact closure when O-rings. Emergency Lowering/Down
Relay. energized. If contacts do not Valve and piston.
close, replace the relay. 3. Check Valve Check for oil bypassing Check
9. Platform Down Check for continuity, replace if leaking. Valve. Replace O-rings as
Switch. faulty. required.
No drive FWD [ 1. Faulty Drive/Lift | Test Lift/Drive Relay, replace if 4. Lift Cylinder. Check Lift Cylinder seals for
but drives in Relay. required. leaking.
REV. Lift 2. Faulty diode. Test diodes. Replace if faulty. Platform drives | Faulty diode. Test diodes, replace if faulty.
function 3. Faulty Forward Coil. | Test Forward Coil if proper \ghilfe “ftilr.‘fi Faui dicd Test diod Tnce T o]
operable. voltage is present and coil is Wﬁi|2r$iJin aulty diode. est diodes, replace if faulty.
not magnetized, replace. .g. -
4. Faulty Forward Valve, | Inspect Forward Valve ool Platform will ~ {1. Blown fuse. Locate electrical short and then
- Faulty Forward Valve. | Inspect Forward Valve, if spool is not lower. i replace fuse.
sticking replace. 2. Down Valve Test coil and replace if
5. Faulty Drive Relay. | Test Drive Relay, replace if " Solenoid Coil. inoperable. P
required. 3. Control Cable Check cable and replace if
6. Faulty Check pressure of Counterbalance ' ’ damaged P
Counterbalance Valves. Replace or reset valves as y gec. ;
Valves. required. 4. (P:roptorﬁonal Test conglrol and replace if
7. Shuttle Valve. Check for contaminants and Ororer. noperable. -
reseat ball in Valve Block. 5. Drive/Lift Check switch and replace if
No drive FWD | 1. Faulty Lift/Drive Test Lift/Drive Relay, replace if Switch. inoperable.
but drives in Relay. required. ' 6. Lift/Drive Relay. CEeck for C(A)nt(;;ct{fclosutraeCts .
REV. Nolift  12. Faulty Proportional | Check operation of Proportional \rllvotegl Oige;%lza ce thcg?ela
function. Controller. Controller. Adjust as necessary. 1P Y
Replace if required.
SL26/30RT Work Platform 5-3



Section
5.1

Troubleshooting

Table 5-1: Troubleshooting Guide (cont'd.)

PROBLEM | PROBABLE CAUSE | REMEDY
Platform starts Lift Cyfinder Raise platform slightly.
to lower then internal fuse blown | Allow hydraulic oil to
stops. ;\oiilh\;iscosity too warm up, then lower platform.
gh).
Brake does 1. Pressure Check pressure at brake.
not release. Reducing Valve. Replace valve if not serviceable.
2. Shuttle Valve Clean or replace Shuttle
stuck. Valve assembly.
3. Faulty Brake. Check and replace seals in Brake.
4. Brake Release Valve | Open valve.
closed.
Brake will not |[1. Faulty Brake. Check and replace seals in Brake.
engage. 2. Brake Release Valve | Open valve.
closed.
5-4

SL26/30RT Work Platform



Schematics

6.0 Introduction The diagrams appear in the following order:
Figure 6-1: Terminal Strip and Relay Identification,
This section contains electrical and hydraulic power Dual Fuel

schematics, and associated information for maintenance

purposes.

The diagrams are to be used in conjunction with Table

Figure 6-2: Electrical Schematic, Dual Fuel
Figure 6-3: Terminal Strip and Relay Identification,

5-1: Troubleshooting Guide. They allow understanding Qlesel ) o
of the makeup and functions of the systems for check- Figure 6-4: Electrical Schematic, Diesel
ing, tracing, and faultfinding during trouble analysis. Figure 6-5: Terminal Strip and Relay Identification,

SL26/30RT Work Platform

Optional Kubota Dual Fuel

Figure 6-6: Electrical Schematic, Optional Kubota
Dual Fuel

Figure 6-7: Hydraulic Schematic
Figure 6-8: Hydraulic Manifold

The components that comprise the electrical and
hydraulic systems are given a reference designation and
are explained as to function and location in the follow
ing tables. ‘




Schematics

6.1 Electrical Schematics
Table 6-1: Electrical Schematic Legend, Dual Fuel

REFERENCE REFERENCE
DESIGNATION NAME FUNCTION LOCATION DESIGNATION NAME FUNCTION LOCATION
AM 1 Alarm, Down Provides warning sound | Control Module next to FU2 Fuse, 1 AMP Overload protection In-line fuse on
(60 Hz) when deck is | Tilt Sensor. Red wire for the Tilt Sensor. the Tilt Sensor input.
lowering. for 60 Hz. LS1 Switch, Platform Energizes Platform Mounted to rear of
ALM 2 Alarm, Tilt Provides warning Control Module next to Down Limit Down Relay, providing | Control Module
sound (600 Hz) when | Tilt Sensor. White power to Joystick high™  |right bulkhead.
machine is elevated wire for 600 Hz. speed and Series/
on 2° slopes, side to Parallel circuits and
side or fore and aft. bypassing Tilt Sensor
BAT Battery, 12 volts To store energy Power Module. when Platform is down.
[€6]] Coil, Choke Opens Choke as Right side of Engine L52 Switch, Cushion, Provides power to Mounted to lower
Engine warms up. Carburetor. Mercury energize Cushion Valve |tension member.
C02 Coil, Engine Idle Holds throttle in idle  [Left side of Engine during last 6 in. (15 cm)
position. Carburetor. of platform lowering. -
CO3 Coil, Gasoline Allows gasoline to flow | In front of Battery LS3 Switch, Axle Supplies power to Drive | Mounted behind
Valve to Engine. on module floor. Center Relay when Platform is |left front axle.
CO4 Coil, L.P. Gas Allows L.P. Gas to Left side of Engine, elevated but only when
Valve flow to Engine. mounted to L.P. Gas front axle is parallel with
Regulator. rear axle. _
CONT Controller, Supplies power to Inside Controller MTR Meter, Hour Shows hours machine | Right front of Control
Proportional Lift/Drive Switch, (Controf Box). has had power on. Module, top of Chassis
Joystick Lift/Drive Relay, Cutout Control Panel.
Relay contacts & PS1 Pressure Switch, Stops ignition if Back right of engine.
Proportional Coil. Engine Oil, engine loses oil
includes Switches $1-S5. normally closed. pressure.
D1 Diode Supplies power to Drive | Between T4 and PS2 Pressure Switch, Stops fuef if Back right of engine.
Relay thru Cutout Relay, | T6 on Fanning Engine Oil, engine loses oil
Axle Center Switch and | Strip. normally open. pressure.
Platform Down Relay R1 Relay, Platform Provides power to Control Module
and down circuit thru Down Series/Paralle] and right bulkhead,
Platform Down Relay from| Down Valves and closest to terminal
forward circuit. Cutout Relay and Drive {strip.
D2 Diode Supplies power to Drive [ Between T7 and Relay Coils when
Relay thru Cutout Relay, | T6 on Fanning energized by Platform
Axle Center Switch and | Strip. Down Switch (platform
Platform Down Relay down). Cuts out high
and down circuit thru speed drive when
Platform Down Relay fron] platform is elevated.
forward circuit. R2 Relay, Cutout Provides power to Control Module
D3 Diode Supplies power to Between 15 and Drive Relay and closes  right bulkhead,
Accelerator and Controlle) T10 on Fanning Strip. Lift circuit when second relay in from
Relays for LIFT operation energized by Platform  |terminal strip.
D4 Diode Supplies power to Between T7 and Down Relay (platform
Accelerator and T10 on Fanning down) or Tilt Sensor
Controller Relays for | Strip. (platform elevated).
REVERSE operation. Cuts power to Drive
D5 Diode Supplies power to Between T12 and Relay, opens lift circuit
’ down circuit from T8 on Fanning Strip. and energizes Tilt Alarms
Platform Down Relay. when mad:"‘,e son
D6 Diode Supplies power to Between T9 and SlOFeS Offj S;de to side
down circuit from T8 on Fanning Strip. - or fore anc aft.
Drive/Lift Relay and R3 Relay, Drive Energized by Platform [ Control Module
Chassis Lift Switch. Down Relay when platform  right bulkhead,
D7 Diode Supplies power to Between T5 and EC:OW';] or Aby|Clétout th|rd_rel'ay in from
Joystick ‘R’ terminal T15 on Fanning Segy})t ﬂ'jh xletf enter | terminal strip.
from lift circuit for Strip. ;Mtc (\;wtl pia form d
high speed . and rovtse et
b8 Diode f:)zﬁtis,g?réﬁ;tizal ?i“ gwss?_- ;: nzinagnd R4 Relay, Accelerator | Energized thru diodes | Control Module
from drive circuit for | Strip. D9, D3 or D4, Cuts | right bulkhead,
high speed drive. power to the ldle Coil fourth relay in from
D9 Diode Supplies power to Between 52 T 10 increase engine sp'eed. terminal strip.
Controller Refay when |and Controller R5 Relay, Lift/Drive Energized b){ Lift/Drive (;ontrol Module
$2 is not activated Relay. Switch. Provides power |right bulkhead,
and prevents feedback ' to forward or reverse |farthest relay from
to controller switches, coils when unenergized |terminal strip.
D10 Diode Supplies power to Between T12 and ?:;Suticzsljlthtje:\d:rré? ized
Drive Relay. Drive Relay ‘A’ term. plzed.
D11 Diode Prevents feedback into thd Attached to normall k6 Relay, Motor Start | Connects Battery Power Module,
: ) aly to Starter Motor. right side of Battery.
gasoline or LP coils from | open pressure switch. 7 Bel - - —
the Idle Coil. elay, Controller Energized thru diodes  |Mounted inside of
D12 Diode Prevents feedback to the| Between T9 and the D;,’,,gig EhDe“J.OP;gZ;(deS Controller.
Down Solenoid. Down Alarm. .‘l, terminal 4
DI3&D14  [Diode Prgl:/ enfts trar:jment YOltiﬁe ?etw[een deach aléirm S1 Switch, Interfock Supplies power to Inside Joystick
;[]J;r;ss rom damaging thq input and ground. Lever Lift/Drive and Controller | handle.
FU1 Fuse, 15 AMP Overload protection Right front of Control 52 & 53 switches.
for the control circuit. | Module, Bottom of
Chassis Control Panel.

SL26/30RT Work Platform




€-9
wwIoped SHOM LU0E/9TTS

[oPOW [ond Jena

[9POW [on4 jenq
J1
[eng@ ‘Onewdyds [eoId]3 1z-9 sy
/
uonedyuapj A
s e[y pue dui
14 .
— 1S [eulwsd :1-9 2anSy
I7 O 9pi
jo apisuy) peayjng 1ys YUEL STEPAL .
J3[j0nu0) . Wiy loap i a| 5w o
3|npow [ouo) pompmiron| spe o spor ool
. 9jXy ‘pious|os
% “joo|g plojueny By m om\m% poads I 11105
gt 0 pua 33y _m__s.m%o“r%mwwmw J (109) eed
b 531196
0 “anp paads 135 prtd|os 01108
19 PIojiueW 1y mi
10 Ju01 38 Ysiy mojje 01 dARA
g Jomo]|  poypereg/seuag suad (jto0) pjeied
o01g UM S SUSCO /53U3G ‘PIOud)
wonysny v.,__o ".wu og “paads Butiamo) S PIOUSI05 610S
__ ot unow :
g POjg PIojuB Jo 1eay|  onpe 41y moje o1 (10)
/ e 3P0 [BA uotysm) suadp|  uomysn) ! :
AT SIS 160 18 PIOJUEW "aAfeA feuonsodos O 8108
L ding jeuiw £1/39 Jo wonog Y21 nodosg | (109) feuomniodoi
| — u—@\—l 141 T SIONUO; ’
—~ ’ 7ilos AN[EA YT MOPY {oR0D plousjog 7108
mmEﬁfm«\mm_ 10 19]1onu0) AWP mm H_% .w_wwk_w_mw onog
N 21090 g onog “3AeA umo() suad . (1102)
uw il ISt s ot N R
ETE TR 0] FEY I ¢[83 .
1¥4} Isua {189 = ucow doy oNpA Y suado]  d , L)
A¥311vE oA . T PO
10D 1va LN / premioy \so__mw UoneIado 351onal 10URI05 $108
10§ DD BAU
*Po|g PlOJIUR Jo S WD S
du 01} J9IUBD | ysnoays |io PuIp 03
] . 111S [eulwIdf ) 191U2D WONOR|  ONeA 51Ny suado|  osionay ‘pi opm_%wv
“Hog a8nen) Jo juos uopesado piemioy £ 105
w ) 10§ BRI AL
20| Hp
) 11008 pjojluew p_w:OEu 10 10341p O
__Jouoy 1oua doj| oA prem P O (j109)
_ B SP0[8 PIRUE JO 10 premioj suadQj  piemiog ‘pIoudjos
TS AR, " ————— - — - 43 0 pavunows ‘axeA “wopsod . €10
(| ISd’  oaew ~ HOLTHS N _loods jo pus wonog onen 1 % (00) 9315
o _ dlis-3 SPOIS PIOJIVEN [BA 19915 SHIYS o1 ‘po
- ) wonE| | _ @w_l yaj uo vm?:oeu_wmu\”__mn “uonisod RS 105
o . wny 1H
| o D | | | joods jo pus doy anEA Bamu m_w_.m s N_e\owv 19915
I L HILTAS E: [_ (. _ _|_Ho _ %.::NZ 1L 2JRAIDE O} B 1105
o _ pu® 210§ pue 3pIs O
bo i _ _ X0g [e2L103 3PS oL 10 w&o_mﬂo mu_
| Josuos 11 9psi| o o3 o o
I o m|_ INETVE T ) L | SIPOW 000D J0 D 0 fr0d 3 TR YSNS
—_ Juo. ‘ .
_ [ v o ! 04U PUBY| 110D d1 0 100 52D
Gy VN E 3 oy 0D sisseyD | o 0} amod sayddng e
:T_Mw\wlﬁ_/ | w HILIAS HILIAS ~ INPOW JORUOT JOI - UM UMOQ 05105 ord RS cis
- | ElLil INNY/LH1T E_wc Bu ‘joued jeuoniodold v:«f:
—_ UOD) SIS:
| ] > S— m_ W 1] T D B2 | pe | uw__:w.%m o1 samod seiddng| Y1 sisseyd “youms
| 7108 W al T _ u u w _|\| IIIJ_ 1013U00) JO U0l WSu o1 - LLS
— ‘! . ‘Ho nys
SOmj b T o | _ mESIPS ] ! ot [o100 o oo S o
- b T Tp o | AP pead B RS 0is
210 1)) ~ T ] £ up paads
zE:m_dmA \,? AR JJl J1J) £l DL D _ ﬂJ|: ) ! _._%M%M_m%a Sm%_mm
v i . 4 ySnonp
| via La M bl 1) a 1||Wq Wn e ! 5 | _ ‘ 3| saddn|  sonjen pjjesed/se (poads
oL oo [EBDDERDDN I @™ ] | SN ey oma| o i |
DLIAS D T WY . ] ) IRDEDDEY) o1 J ) T oom/ D ) _ “ ;s._mm_%usm Buitoa)g pue L 65
5 } . IMG anbioj 03 10
_ /g g ) ) IEDERDES 6 cq wr | # w o 48U samo) | ut oy Aejay an n
105 2 bdeb gl TS _ etomed | 0 e sydin
_ 3/ Jﬂ,\«uﬂ\lt \_\. JEDEDD] L a Lo [ ! I S SNQMN PUNS
e wa=mamunucIRRIEE ! . 15U3 suels 8S
| 7 J\rv._Om 0id 1LJ 1) 9 cd - oronuon werill PUE orugeus ‘sjonuod
kD3N €10S 1 5)a ! lionue) WOPFld o1 Jomod sayddn Aoy
REEETS AH\,L ) 1 S | Yo JoMoj ; yddng | i3j0Ru0D ums
7 VNOT o004 /\/N._Om AL )] v ] I | ] 13jjonu0) wiopEld o r% o dois foustiou3 £
DI [0NUO p
e 2108 ,_ i : | __ D S I _5 Eww J9jjonuo) ‘Youmg 95
| 1505 . | T | | . 12411 0y Jamod sapiosd
| ! | W] _ | v_u_ioww_z__m_; spisiol jo doy uo spo
_’ 3 1M00W L | S nezﬁ_ﬁwﬁc&gg Bupons pums 55 ‘%S
A uado 5| pyj uaym o P omod .
} P pue yj o
L a1 T |
ok ) — | | j[0u0) apisu)| Yonshof) parenioe usym uw__oaw%swou_\cs
— % : | vl I B
o SOPIAOY
Wm\ ] FTI0INDD pajenpeun) sinoId
v - - — . 351991 PUE UMO)
01 MONGI- e uad P sopyord
A o - ] fome umw;mu_hm_;.ww__ﬁ 0y 1amod sapinosd
“sojjeao) I (yoeq pajind xonshof) 951DAIY/UMO
ZO_._.<U.O_ pajene Usym|  18jjonuo) ‘;B_BM
L NOILONNA W s
VN NOILYNDISIA
JONFHIITY

(‘pu0d) :1-9 dqe}

SdI}ewaydS




urrojye|d oM LH0E/9T1S

“Refoy 8njd mopD Joysu{ “Buiuonduny pue uo ase sdn|d
a1 03 2ujBug Jo seay [s3njd Moy Jey) satedipuj MOJD) “I0JEDIPUY anl
“peay Japusjho] -suiBua pjod & Junels ui
S5N|d ojul pama1ds | pre 03 s1apullhd sjeRYyRId s8njg mopD (54D
MO|3 pue JOTEIpY] ‘nduy 1osuag 1) @ “JOSUDG 31| AU} 10]
-oui8ug jo seas doj. 0} somod s3pIr0syg 3nig moD ‘Aejoy oLy naul w0 ommcuww:_.%_ :onu&ow f _Wm oum> m JWY L7350y end
“I010W 19)®IS *1010\ J3)IEIS 0} ) pued “PIoUa[oS Uy
01 PAJUNOW Kiomeg spauu0) souers "Aejey 63 |013U07) SISseY) PUE YDIMG 2INS5314
"ANPOW Jomod ut asng Jaddn 110 “skejoy oy %
w Aroyeg 011N | “Aejey Jouelg sadeduy 1e)S ‘Aepy 2 'anpOW [onuoD|  ‘amolyy ‘uny aup Joy
JeuiulR  +, 10 3u0y 3ySiy uonoj0id peopanQ JWV S1 ‘asng 04
pishof ays 03 samod PB4 013U SIssEY) D113 [0U0D
19j0nu0D) | $9PIA0Id Y3 10 €0 ‘60 Uy 954 19MO] ‘NP ayy 10§ uoppatoid
4O dpisul pAIUNOW | sapotp nuy) pazifiaug 1Rjj0nu0) ‘Aey o 03u0) Jo U0l 13y PEOHIAQ JWY SL ‘Bsng Y
“3|NPOW |08U0D) “UPUMS 2INSSaL] 10 Swigje
40 Jeal 8 yoeIq N plousog uny “punoi8 pue ndu| ayy SuiBewep woy soxds
JOSUBG 1| UO PAUNOVY 03 somod sapinoig uny ‘Aejoy B wiee Yoea udamiag| 98enjon Jusisuel] SlusAdIg spoid| €La%R7La
‘paziB1aua uaym SINID “WEly umog “plouB[0S uMoq
UMOp 10 31j 03 pue 31 pue G U9IMIAG | Y] 01 JPBqPDD) STUFARIY apoi( LLa
-dins jeutwsel | paziSisuaun uaym sjod ey, kepay ani Teppy onIQ
woyy Ae[21 1S3YLR) | 3SISARI JO PIEMIO) O} pUE 711 U9IMIRg o3 somod sayddng opoid oia
‘peaying ySu | somod sapiaoid "yommS SaUpIIS JORUGA O)
S|npow jouoD | anug/yn Aq pazideuy aauamyn ‘Aepy 5y speqposy Suakasd pue
“paads sulsug “kejoy pateane j0u si 7§
“dins [euiwsR) 35eRIUI 0 PIOUB|OS sojionu0) pue|  usyw Aejay sojonu0)
woy ut Aeppr yunoj| 8oy ay1 o3 Jamod 76 uasmpg 01 samod sayddng apoiq 6a
‘peayyng yu | sapinoid ¥ 1o €Q ‘60 . “SAp paads Yy
3|NPo joiuoD|  sapolp nJy pazidiaug ooy ‘Aejoy 7y dus| 05 wrou saup uioy
“SHNOID 3SIBAD) puB Buiuueg uo 61| [RUIWIRY Y, Yonshof
PAEAMIOJ S3SOP ‘PITEAS(D pue 7| ] usamIag o1 somod satjddng apoig 8a
wuojiejd yum youms 1 paads [y
-dius jeutwsay|  191U)) BXY NIY) Aejoy dung 303 NP 1 oy
wioy ul Aea1 piy3|  IN0IND Aq Jo umop st Suuey wo o] eunwsan 3, prshol
‘PEaIpIING 13y (uioped uayw Aefy uvoq pue Gj usamieg 0} samod sayyddng apoi a
Sjnpow [03uo)|  uuojield Aq pazidiauy anlQ ‘Aejay € YOUMS Y1 s1sseyd pue
B pue 210) 10 “ding Sujuue] uo gj | Ay YA WOy INLD
apis 0] apis g o sedojs pue 6] usamyag| umop oy somod soyjddng apoiqg 90
UO Si JUIYORW UBYM Feoy UMoQ] GHORTId
swiEly mwN_m_m_wm pue -ding Buiuuey uo g WOl JNDID UMOp
uno1p y) suado ‘Aejoy ‘pue 71 usamag 03 Jomod sonddng apolg sa
ang 01 samod ﬂ:% Tored TSI
(paendId LIOREIY “ding 10§ Aeay 13]j013U0D)
Bm:wm uwﬁ 10 (umop Buruuey uo 0§ pue 103RI3[R00Y
wiopeid) Fe12y od puE /) UsBIMIDgG 0} samod sarjddng apoig ¥a
mw_ 1) jeulunal | wiopield Aq pazidieus e [Fomeado 1311 o) ey
woyy ug Aejas puooas UBYM JINDID Y1 ! !
SNPOW |0RU0D) 03 jomod sapirorg JnopY) ‘Aejey 2] pue G usemiag fadns !
“patendyd st wiopeyd UNDUD premioy
usyM aALIp paads wol Aejpy UMOQ WLOgE
481y 1n0 SN “(umop MY JINDIHD UMOP pue
wojield) youms umogy Aejoy umoQ wioge|d
wioeld Aq paziSiaus dung| - pue youms saus) oy
uayMm 5]107) Aejay Buiuuey uo 9 | ‘Aejay oI NI Aejay
“duns| aaug pue Aejpy moIn) pue /| usamiag| aaug 03 Jamod sayddng spoig wa
JEUIWID] 0 1S950(0 pue saafeA umoQq . EIESITS) EM\,ME
‘peayyng 1y pue |9j[eseg/souas umoq woy Aefy UMOQ Ulope|d
3NPOW j0AU0D) 03 somod sopirolg uLojield ‘Aejoy 1y NIYI JINDIID UMOP pue
“anssaid J10 $350] ‘uado Ajjewlou ) Aepy umoQ uope|d
“JUIBYS DAOQE auidua i prousjos 1o auidu3 Suruue :M:bm imvw_m ;wwﬁm _w_:wu\%_ww_\
suiBua Jo jeay uny o3 Jamod sy 'UOIIMG 24nssaly 1Sd pu wh :w o\suwm w>__‘.M Mu ‘_Mzwua M.:_%“:m 2p01G a
‘Joued |0AUOD i ! !
sisseyD) L QEﬁ_ \m_v_:voi ‘uo 1amod pey sey SS-1S WMB_@woﬂme_ww_
jonuo) jojuol ySiy|  BuIyoRW SINOY SMOYS ANoH “J191W YW _va wuugsc%u; Ewm
NG INOIND) ‘ARjRy 2ALQNY o1skof
e e oy o] s oo puoriedon
DIEIOY Y| 1 Wofeld uan m__& R mﬂ mc_mmuoh“uwwmwu 01 samod sayddng Jajjonuo) INOD
puiyaq pajunow | aauq o) 1amod sayjddng XY YOUMS toL ] ,
“Buiamo E;orwm_a 10 u_cqm“_cw_mwmomuwmﬂhw MO} [9N) O SINYS uny ‘plousios 00
wd Ut Sef suln -
“J2GWaW UOJsUS] W\,_mw/—w_o_ﬁww o_wa‘_,wcw Anosaw jun ‘suiBug jojuoyy| © “Wdy auiugsoquo) | amosy) ﬁ%:&ow 10D
13MO] O} PAJUNOW 0) 1amod sapinoig ‘UoIYsNY “YIMS 751 “9)NPOW JOMOg A813u9 21015 0 S)J0A 7 | ‘Ateneg 1ve
“UMOP I ULIOJTE]d UBYM ‘ ) cm %y 210} 10 3PS 0] APIS
J0suds 3p1] SuissedAq 7 009 40§ am| ‘sadojs ,z Uo pajeAs)o i
pue i ojjesed SYYAM JOSUSS 1] | BUIYORW USYM (ZH 009) )
Jsauas pue paads 0} 1X3U SJNPOW [0U0D| punos Suuiem sapinoiy il ‘waely TWIV
peaypyng wBu | ySiy yonsAof oy semod "ZH 09 10} Buuemoy
apnpow jonuo) | Suipiaoid ‘Aejoy umoQ JWr] umo(] oM pay “J0SUG IIL|  S1 AP usyM (zH 09) )
JO Je3s 0} pjunow wiopeld sazidsoul WIOJIEld “YOIMS 151 0} 3xaU dNpo onuo)| punos Juiusem sepirolg umoq] ‘uLely LWV
NOWYJO1 NOILLONNd JWVYN NOILYNOIS3Ia NOILLYDO1 NOHINN JWYN NOILLYNDISIa
JONTYIITY ESJNENEEEL:]

[9s31 ‘puasa dNRWIYIS [T :T-9 d|qeL

SOI}eWAYDS




g9 _ . uLrojyed YoM LAU0€/9TIS

IoPOW
[os91a \U_wQEQ—_Um jesrd9ld -9 thw_u— |°s91d \-._O_wﬁumw_“—:vﬁ_ %ﬁ_wu_ pue Q_._u—m jeuiunv} ¢-9 O‘:_M_n_
. “S|ue| dnelpiy “paeAdd
Amu_.— WO @mu_mc_v —udmw—‘—v———._m HSM_M_ 1o apis 1y3u uo S| WIOfE|d UBYM Je0}4
-—@:c-—ﬂ—.‘—ou \@——.-—UOE —Q-—H:OU >20]q 03 pajunopy u_xwwu\.,__w% _Mvm_VMM.m_ 9[Xy “pousjog 11708
“oo|g plojuewy 431y moje 01 anjep (1o2) jdjjeed
% jo pua yBy|  ojjeuRg/seuas suadO /591135 ‘plouajos 01108
9SvETH o "anup pasds
o0|g plojiuey ySiy mojje 03 aAfeA (od) ojresed
10 Ju01) B JoMoT|  pojjeIeg/sauRS suadQ /s9113S ‘pIoud|0S 6108
jooelg \ “Pojg umoq ‘paads Suemo|
J0SUDS 1L uolysn) uo pajunow ySiy moyje 03 (j102) )
8150 : X ] “pojg plojiueiy jo seay|  aajep uoysn) suadg | uoysn) ‘piousjos 210$
599 o0|g plojue “anjeA feuoniodosd | (j10d) jeuonsodoiy
A3 / st 40 wonog Yoy sio1nu0) ‘prousjos £10s
HNIS cu AL ding [eUIWIRL gHos 2A[eA Y17 MOjRq
A0S A (oo o . . shes Polg plojluey . {od)
. | ] 1 13jj0nu0) glo9 J0 Ju0J} Wonog “aAfeA umogg suadQ umo(] ‘ploudjos 9108
4 BN
Lo _ 209 14 7 £ vd Sy 2NEA
SITId-H0T :dww:m ¢ { ; 2189 pIremioy 4o o[ “4o0|g o
| m— 3 m S plojiuey Jo juoy) do) “aAfeA 1T suadO dn) Y17 ‘plousjos S10S
H}Wﬁ %ﬂuwﬂm Eammm_wmwzu Ap ! ¢189 “IABA ‘uone1ado as1anal
[ N premios mojeq 10§ DD SAUP
dD Vv /\O/\kj U I} %zzw = / *Pojg plojueny jo  uSnoi o poup O (ho0)
it ju0y) Jojua0 wopogl  onjep esionsy suadp | as1ensy ‘plousjos ¥10S
pmnz.m ! wym_ E_Ww H Q_bm [eultlo] ‘uonesado premio;
HILIAS|SSRid 3 pog a8nen jo juoy 10§ NI DAUP
(R Rl 1vd ul 3oo|g piojluepy ySnoay 1o 131p 0 - {ppod)
wmamaarm| [, jo Juoyy 1oquad doj |  anfep premog suadg|  premuoy ‘prousjog £105
— : 0| PlojiuBI JO Ju0l) “uonisod
- — - — - T T ———— e L L e - - 19| UD P3N ‘BAjeA wny 1437 01 (j100) 19235
[ 1Nd ] T T o T T T T T T T T Joods o pua wonog anfe 12215 YIS 37 ‘PIouB|os 7105
| - HILIMS dOLS | _ aE_.m| G@mulmg%m _ 0jg P|OJIUE JO JuOl “uompsod o
. AN -- ! 1 Y3} UO pajunow ‘aAfeA uiny 1HOIY 01 J100) 19915
_ ~ * o/.w_|l mw s : a— 1 @m. ° ! \_ ! Joods jo pus do} QAJRA JORIS SPIS WSy ‘proudjos 110§
_ S &V _d le_ | oo zmmm_m_ _ “ — | W[y 3|1 AIEARDE O)
EETENE
| AYTI3d NMY | ! 1 jje pue whOm «u:m wv_m 0]
1 41w 9 I [ : ! apis 7 40 sadofs uo sI
- i} | | PIS o JO sedoj
_ /\r ?.‘u L Fm _ _ _ _ © _ Xog [eouPs SUIYDRW UIYM Keoy
QIoN3osS ve e — HILIAS AY [ o J0sudS )i} apisulf  Inoyn) 03 samod snD) 3L “Josuas AUSNS
! Jwos LOD L l_.—uv_ 7°° ml_ ! [ ) LS\ & \ "3INPOW [03U0D) Jo| NI UMo 1O Sj10d
! AVET FTLL0HL g N VDY T i wox 148y ‘joueg|  feuomodosg puedn| -
_ _ 3 _ _ w _ _ jonuoy) sisseyd) 0y somod sayddng | 17 sisseyD ‘Youms L1S
. 3{npoyy
: _lxnu:_m Eml_ ! ! 23 ! ) i |04u0) Jo ol W8u “Jo Inys dois Aouadiowy
m W _ m ] t HILIAS HILIAS ! ‘jpued jonuo) sissey) UNDLLD |0QU0) SISSBYD) "YoUMS 01S
LS INTA/ 140 | L a1 | “Yiyjonup paads
| — ydy apinoid o3 Aepoy
“ E.Em E“ﬁa 1] VN ” " — ! umo(] wiogield ySnoay (poads
o\hb P ey (87 v 8l | [0 Imm_.\l.vm - ! oj 1oddn|  soAfeA ojjeg/SeURS | WIT/AALIQ) J0109PS
_ — ; z L1 t T u LN e | _ ‘19]|01U0D) uLIofe|d 0} samod sapirolg anbioj ‘Youms 65
\ : 11 "SaYPYMS uleals pue
__ Z1a v m._x</\w LT10OS _ 5 8 “ e/ Eﬁ 1€ |0 w M ! cuu_zw w,q\_,wmo._. o .Mm.ﬁ:._
_ | G c—— o _ kLl \q H | Y8/ _ m. q ! _ Y81 somoy| ur usym Aejay aAuQ/IT
ZHO9 WV Y L3 o v ! 1 =R SO0 RN "13)j0nuo) ulogiely 0} somod sayddng QALIG/YIT ‘Youms 85
_ [ e INTY, LI 7] 7979 . DR N 1 £ ! e
i 9108 M H u U u . _ u u u u u u u Z QQW A | ‘apis ya||  pue ojpudew ‘sonuod Aoy
_ 810S ¢Sl # _ 4 u u u u u_ u u u T _ VA | | _ ‘19]j013u0D) wiopeld 0} samod sayddng _mug:Muu \Mu:\sm Vi
T ! ! E " 3 [65 NE-IE
| LAy, u _ T BB MYy e | o R | do busbous N
71 | SOEE—— = J1) ll) 14 EQMN R _ e T
<3 _ ZH003 WYV WY L/Ilnw\\“ﬁ ] 1) ) ) 1] ] s B mﬁ__ _ _ _ . wmﬁ_m 0 _w_\u,_\,oa sepiord
DAL 3380 T “ ey /\/m._om m-a\«a”.b mﬂ_u J W w w w 1 Lt L 3) a NQ" " ” 1 v_un&o_wm_ww___w“ V_uumrrﬁ_uh% ..zwzmw“ww__%“ Fulaalg ‘WIMG 5 s
A %L 9 ! "SINDID PIPAIO)
oiLa 1 1J w w La ‘uad ey} 03 Jomod
/Y uado si pij usym PUE J1j 0} J9MO!
_ 358334 /\«.—u- oS ixsnl ) 1 > ] _ _ m _ 15950 youms | sapinord (premuoy paysnd premio4 /]
| [CILEE] /\/ 108 T sl u v ) P f ‘19]j01u0)) 9pisuj | 3PNSAC[) paTenIdR USYM | 19]j0NU0D ‘YIUMG [
_ EIFEET Z10S a0 /_ 3 _ ] m “youskof jo [eutuna)
,+, 03 Jomod sapirosd
_ T A 710S z w T TN ! porenpeUn .%:Q_u
| EREEETS /\W.._Ow ! T , 351931 PUB UMOP
STLVAE ‘uado st pij usym 01 Jomod sopinosd
_ _ _ _ AKeme 1sayprey youms|  (poeq pajnd yonskof) asIoAaY/uMo(]
I FNOOW L " | '19]j05U00) BpIsu| pojene usym | 19]joauo) ‘Youms [
| | L | “SIUUMS €59 TS
_I O0dLINOD | NE) ! I_ "9|puey hw__o::ou;vcw NI/ 19A9]
e, — e, e, — e — . — —— — — — | 5~§¢_ \_ e yosAof apisuj 0} Jomod sayyddng YO0[AU] ‘YOUMS 1S
et NOILYDO1 NOILONNY IWVN | NOILYNDISIA
L3INT v J0LINONDD-TLMW 13N v JONFIIITY
‘PIu0) :Z-9 9jqel

SdTJeWAYDS




wiroyyed SO M LA0E/9T1S

ndul 10suas 311 Y3

"JOSUSS Jji L 9y 10}

uotajoid peopanQ dWV L ‘asng 4
SOUDIMS €5 R TS JO wonog ‘snpow ! ,
"a|puey | J9]j0NU0D) PUB AL/ | 4ona1 1013u0D) Jo Juos) Y8ty vm.o:?w dWY 61 "osh4 LNd
yonsAof apisuj 03 somod saiyddng YO0} YOIUMS 1S ‘ - ] S o mmEm “_ﬂ__m
unow auidus ‘prouisjos , D weo usomon w% OA U mma mm:w&_n_ spoid| €1a%eid
" oeq 0} pajunow 191e)S $971819u3 1aue)S ‘Aepy 2 wiieje Yoes usamiag| adey e e !
‘JeulwiIey 4, ‘wiely umog 1
ynshof L: o1 semod oY) pue w | usamag|ayl 01 v_umnnwmw_ M“_w”wm_ opoid 31¢]
“Jojjonuo) | sepinoid v 1o €Q ‘6Q “wRy, Aoy oAlQ 1
40 opisul v_ﬂ_x::o_z sopolp nuy paziSiau3 19jj0nu0D) ‘Aejey 2y pue 71 usamiag ] hwﬁowcwm_hmﬂm apoiq 0Lg
— “SoupImS Jut
3|npow 3
|01U0D) Ul 13RI] -auidu] Jo Sunsers © s xumatMM>%Mwww %MM
J0susS ji| 0) Umﬁczoz pjoo 10} wv_Or_U mme_U NOYD "ArjY 9% IEN _u I |
’ J9]j01u0D) pue| - uaum Aej3y JS|joUOD)
paziBiaus uaum Aol samod saiddng apolq 60
UMOp 10 3jij 01 pue 7S Uaamiag o.u = wwa.w - :
‘dins feutwsay | paziSieusun uaym sjiod B R u_w:w%u wz% _u_o.u
woyy Aejos 159y 9SI9A31 JO PIemIO) 0} 1S M:_.::& 1 P kor
‘peayying 1ySu| 1amod sapinolg "YPUMS Sujuuey uo G Jeut w\v_ . opoic o
snpow joauo) | sauqyiy Aq pazidieug anug/yt ‘Aejpy Sy pue 71] usamipag ] h.o\so mw__“ w_m !
“dus jeuiwuay | -paads auius aseanut o el R h :_w mww._ P__ o.u
woy w \Am_mh r_ﬁ noj ~_OU 3IpI wr_u 0} \_®>\>O& g 111S mc_ﬂ:‘au w_ V_Uﬁmxoa
‘peIYIINg 1yBu SND '+ 10 €@ ‘60 ) utuuej uo 1 eur e opoid a
ajnpow joauo)|  sepoip my paziSieuz|  sojessjeooy ‘Aejey 7y pue G| uddIMIag ow - w_mmm__.w o !
“SINDID 9SI9A) pue YONMS Y1 St
PIRMIO] S50 ‘PAIEAd} “dns Sujuuey vo g | Aejey yreAua %Q:M_:%% . apoIq %a
wiogteld yaim yoIMS pue 6| usamiag :&mv 0} 19MO! mw_r m:m pol
‘dins jeunusal} 193U w_M< nyy Aejoy e JuoaL w_o:w_o_.__wn_v_w ‘_rm_:w, n_m
woyy ui Aejas pay 10N Aq Jo umop si -ding Sutuue. IOy
\wwmsv__:a 31 fusioped uaym Aeppy umog "’ pue 71} usamig ‘ (] .wﬁoa sanyddng apoIg 5q
3|npow jonuo) |  wuojeld Aq pazidieug AL "AERY & ) J :M,_ﬁ_w N_o‘_w_m_wwwm_vw
- . “dng i
apis 0 m%m M:Woom_%mo_m Suiuuey uo L1 pue JojesajEdy
‘uosi QUIYDBW UIYM pue /| usamlag : oh ramod mo__\Ma:m apoig va
swiely 31| seziBious pue -ding| uonessdo 1417 1o Aejy
3041 3y suado ‘Aejoy Sutuuey uo 1 {19]|0AUOD) pue JOTRID[RIIY
aAnQ 03 romod ﬂ:% puUE G UsamIdg 03 Jamod sayddng apoig £
“(parenaje wiope|d) NI PIRMIO)
hwwcvm u_“._. 0 :w>>o_u woy Aesy UMoQ WLORe|d
wiogtejd) Aejay umog NIy JNDAD UMOP pUB
‘dins jeuiwsa)| - wiofield Aq paziieus fejoy umoq wiopely
wouy ut Aed) puodas Uaym DI Y ‘ding|  pue YoM JAIUID XY
‘peaypiing yBu|  sesop pue Aejpy aAuQ , Suiuuey uo 91 | ‘Aejoy In0InD nuy Aejey .
3|Npow joNuo0) 01 somod sapinoid no3n) ‘Aejay [4:] pue /) usamiag| aAug 0} somod saiddng apoig (¢]
"parerapo st uiojte|d URDID PIBMIO)
udym aaup pasds woy Ae[oy UMOQ Wiofed
Y3y uuo s “(umop MY} JNDID UMOp pue
wiope|d) youms umoq Aepoy umoq wiopelg
wiopeld Aq pazidieus ‘dins|  pue youms sauan) apcy
udym 5103 Aejay Suiuuey uo 9] | ‘Aejey InoInD nay Aejoy .
‘duns| aauq pue Aepy moin) pue ) usemiag| aauq 01 samod sayddng apoig a
JeutwIa] 03 158502 pue saARA umoQ "GS- 1S SOUPIMS SapRpU]
‘peaupying 1y8u pue [3jjesed/souas %\soo 10D [euoniodold
SJNPOW |0AU0D) 0y Jamod m%_\,o_m Eﬁzmwm N 1y muscwu fejy 101 o
'2nssal ‘uado Ajjewiou “Kejoy SAUC/MT ons
A9y jlo 01 [10 5350| BUIBUD 41 110 duiBu3 “(x0g |0nu0D) YINMS SALQT *mmo_toﬁ_oi
1xau auiua jo oeg|  uonuli pue jany iND ‘YOIMG 2inssald 1Sd 19)JoNU0D 3pIsu] 03 Jomod saiddng 19]j0.NU0D) INOD
“Jaueap) y Jopun “9A[BA BUIJOSED) aujosen TGq 1oy ToRIngIE) \
au cm_wo U0l 19 03 jony satjddng jony ‘duing dWd uo Jojaingued sopupy| oy up moy ey smopy | o-nys jeny ‘oD 90D
jaueg |0QUOD Junow auisu] "JoInglsip o1 ,
sissey) jo doy "anpopy "uo samod pey sey , juoy) 03 pawunop | adeyjon y3iy sopiroig uomug) ‘o) SO2
10u0)) Jo Juoy 13y | dUIYIRW SINOY SMOYS INOH ‘19319 YW o7y STy 4] Uo| BAEA JO-IYS 303 01 iy
"Jxe Jeal ‘ouiBug Jo apis 97| Moy 03 SBD) g SMOJIV | SA[RA SBD "d] ‘(10D [400]
s [pjfesed si ajxe Juol) "J9UBI e JOpUN|  "SAJRA HO-INYS [oNn4 0} o‘>_m>
UaYM Ajuo Inq parensle auiBug Jo 1eay| Moy 01 UIOSES SMOJY auijosen ‘103 €00
19} I03 o] | I WIOElg Uy Aejoy o “sojpunqred| uonesado fewsou 1o ,
P29 parunow| ang o) samod sayddng SPY YOUMS 21 mojeq suidug joquoid] W4y duiug saseanul | amoiyy suidug ‘o) [e0)
“Bunamo| unope(d jo - “Suniess pjoo sudug
(w0 §1) "ui 9 358] Bunp -auidug o juoy doj 10} JOYD) 350D 0y3 ‘410D 10D
4 3 §
“JOqUIBW UOISUa}| dAjeA uoIysn)) azidieud . wzuapz K PO 104 “TTioun 9107 0] Sijon 71 ‘hianeg Ve
J2MO] 01 paIUNOW 01 Jamod sapinold oIy “YoUMs 4] 5703 10 39 01 5P
UMOP 5t WHORRId LS "ZH 009 Joj anm| ‘sadojs ,z UO PaleAI}d St
Josuas 3|1} SutssedAq | S, “105U5S 31| BuILPE oYM (211 009)
pue s)ndID jajjered o uxw:.m_:vo_z oau03| punos Sulem sapiAosy L ‘wepy WV
| T
‘peayying 1ysut  Ysiy JonsAof 03 1emo . S P3P USHM (2H 09)
2o [onuo) | Sujpinoid 'fepay umog HME_..\ umed ow“%hwww _M:Mwmﬁ_m v::.ov_m mm_:‘_%s mwv;o& umoq ‘wiely L W1V
e et Lopeid ey R B o = o __<UOA . ZO:U.ZD“_ JWVYN NOILVNDISIa
NOILYDO01 NOILONNA JWYN ZOM__.Wﬂﬂw_mm“_muw NOLL DONTIHIY

[on4 jenQ ejoqny jeuondQ ‘puadat dnewayds [eI14IIB] 1¢-9 3|qel

sonjewayodg




L9
: wroye[d oM LA0€/9TIS

[SPOW |an4 [enQ ejogny

[on4 [enQ ejoqn)y
JeuondQ ‘onewd
1JRWAYDS [eI14109]] :9-9 4n314
jeuondQ ‘uoned;
. 1JeLIIUD
%.u mw— \A.—W—QN— 1:@ A&_-—“—m —@—\:E‘—Q ' Cu “ue | dnespAy -
w9 :6-9 ung
A 1 _u_ 40 apis y8u uvo o W pateAdR
p1ijo Q—u_m——_v peayying 3 g, o|q 3 paIunopy apee W_wm M_mu,% 1204
- djxy ‘piousjo
19]joRu0) ‘anpo = oo poguen| <y wope & pasds PSS 11108
POW [oiuo) 40 pua 143y _w__wh.mm\mmmm Smwwuw A (100) j3)esed
FoeEs oes soado|_pove s
000000 ypolg ploy aAup paads 01308
95vect 10 Ju01 Pl 4By mojje 01 anfep
i} JYBU Jomo] el (102} jojered
3polg UMo 1P|jesegd/souas suad /53119 “PIOURI0S
uoiysn3 uo E::om .vwwm s Supamol ] 6103
A0S Ry 77 “Polg PIOJUE 4O 1e3 sty moife o1
3/ : d]  onfen uowysn) suad (o0)
R . - Of  uowsn)
900 m uwﬁ:ze 81100 Josuag L o3 w_o r_ﬁw_omﬁ_:uw\“ e Jeuoodoid [ (ji09) _Soﬂmo:%%w 2105
00| . Sjonuo) in
SOD / 5ilod SAJEA Y1 MOfQ plous|os /
vOU HILIAS. T30 du mm mm PP0lg PlojluEN 108
NS _ LIS [eulo] e J0 ol wonog| -ajep umog suedo (o3
\4) t o "NBA P umoQg ‘pio
i Gl mOU/\/_lﬂww 2 1sjjonuo) %68 A pIoulos 9108
A—z 7 —.m an— £ 100 mOucO‘.,Qo . 10
d L S 8135 £ bl od e onppynsiedo | )y ﬁ_o,w_ow
O zloo — >>o_ A uonesado 9s1andl S108
4w g _H_ E _pojg zes%__wm yn 10 uPoID P
¢ U0l I3UAD .Eoﬁom BNy 0141 [10 D2.1p 03 (jro0
- [eA 951910y suad . )
o4 _!ﬁﬁ_ﬂ AT Eazm.am/ O / du o oiner 10 w0y ‘uopesado ESEM 2519A9y ‘PIOUBIOS 105
CE
CONE S s e
-- 1y 19130 doj | aAeA premiog su: (102)
k 4 suado 1BMIO
Nou _uwz_. _ _ — f _ _, O0|g plojiuey Jo Juoy - P ] ‘ploudjos
SOd o) P uopisod €108
/\r ' mwﬁw~<m — . ’ __omm%mc%%wsswwmw 3 uin 1431 01 (j100) 19915
TLAOHL vl 0] A[BA 19315 SYIYS 27
B Lnd ﬂ)/ " uw_w_ %ovw%umﬁ:ﬁwﬁw» ‘uomisod Y21 POTRIOS 108
[ wn] tHOR 9
_|. o W01 N _ " ' [oods o pud doy IN[EA $991S SHIYS Em_w_A __\owwv o
| [ I S, [ | ) ‘wiely |11 93BAIDR 0) 14 'PIOWDI05 1108
1 ——— - [ | _ 1Je pue 210§ pue SIS 0}
. apis o d
| LS 1 .|_ | _ I *0g el %:_ﬁNNNm ww;w_,m>w0mm_
! LL %\mﬂm. = I L _ | 10SUSS 1L BPISU] o) 03 1amod &_:w ,
X viqm ! I i , 19}]01U0D) Toon oh0 1) “sosuag ASNS
\_\mo o | | 11 I _ JOSPISYB UO| Sy 0} _w\so_g N_mo_vn__%u
_ a\l_ L EETTYE T | ! "3|NPOW [04U0D) Jo jecns Moy ‘youmg 1
| —. Wl— AV wv__u:uwﬂ— 1o Wl_ " I 1 u _ ! uc_w¢ Ew_‘. ‘pueq 1100 471 40 j10) seD
! HIW AV ro | 1U0Y sissey)) | oo : JlORETENN
_ WYd/SIATHS —u_ﬁm/\rJ z_;luo munzl_d m__Em_nI\ES _ _ _ % - 1 IS g _ BINPON _mzcou 10 5H_ :Mﬂﬂﬁomwwﬁ___mw [ong ‘Youms 718
HILINS [ 3U04) 3Y3u . !
| N Wl_mr ey _;L»\«/l T ! P 5 | E LI AL \ _ewcuu__w_mmm _sﬁw_ﬁ%% pue %:
! i, o mod sanddng | 1 ‘
! ¢l voH Iy 2 Q § | L 1 4 1 L _ 3INPO 117 SISSeYD) ‘YPUMS
|.¥(1|P_ 110S u g = | 0 | u R N -, jo1U0D) J0 U014 13 : LS
| NAG KL u _ T | J) T . 3348 o
ZHO! El I | ! sued [O. JO Inys doic Ao
! o vy CLWIV LLA ] = T DD | 4mm_\t¢m S | 27 12920 S e wmw_ﬂu
| o._Ow/\/zzmaH ) u \_ . J ] R _ [ 2es _" | g, Wy/orup paads : ™S 0Ls
_ g10% w /_ u u u u u w_ u 4! _ ] | H 1 it q | E& 1y apinoxd oy Aejay
RIS ast ] M JJJ Ji)) £ J ) jumoaw )] _ e} f I | oy oddn] e, BN Yo (poads
€51 | c1d HILIAS ANTREM z — _ — _ 1 W JJl 111 - 1.8d |/, ' ! W 3 TN | _ 2j05u0]) wiopeld ﬁ_a\vuw_ﬁ_vmmmw\mw_%w g._\m;wg 1opajas
L w_ u u g = - : anbio} ‘yoym!
. u a ! 1S S Buriooy YoUMS 6
= | #HO0S WV Y TV /\\ 1) w w M_ J o DI éd\i_ | | 0 BLLSADN _ o pums anbio) 01 o hﬂ
HILIAS a3iNTD 3y ! /\/ = \\_\ u ,_ u u u u u w_ 6 9 | am“ _ u _ ! m ;w__o:c%uw_ h_wwwm Y E&%@oé:
! ELERarTo) ) ) sd ! ! o1 somod sonddns | anugzyn ¢
S _.nr\uE 1)) 1) 1 8 — ! I Sudu uq/p YPums g5
T va i | . o s
_ EETER) /\/ - €4 oL \a\d ) EDEED) L £d | _ _ _ ||||||||| ! | ‘R|oAU) hw%twm pue .N%_E&_M sjonuod Aoy
) TR /\/v 10S ~fporori” a 1) 1) 9 wm_ o ! | o] 30w 3 oMo M_ﬁ_,&mﬂm o102 Mg 5
T ‘19jjoRu0) wio; N o5 Aoual
_ 183318 )\/Nn_ﬁovw l_mm._.'\.,aw\mnln_m_ u ,H 5 /_ _ _ _ ) | o) field 101 |01U0D) Jaljonu0) ﬁww_rhw
I e s S ) 4 ! . ! AV ! SUNDID 19205 ) %
_ d Nr_om r— € ! 1 t 1 #mm._.__u&zmu 9] 10 ySu oo 03
_ RIEEETS /\/—._Om Z _ o] | | " O el \I._hw_ _ apuey samod mmv_woa “youshof
| H ! jo doj uo 01
| i i o _ of gf 4] ! nshof apisul|  quiny yum pajenpy Bupoag
) 3710 TR TR i _ wado 5 b1 “SUMDID PIEMIO) HO3IS PUMS S5 '¥S
_l OW _ 07 \zwa" _ ! = | umumw_mw_.%u“m Sop! %:a i o1 somod
' 4 01D (pie;
o 0 INDD R _ ! 13jj01u0D) 3pisu)| yonshof) quh\cawwnwu“ﬁ m__obmwgwfbi
— Tt - |m ! , | | Pmslor pu JPS £
e & W SE | | o MOd SOPIACI
i » — SFTIIND) , & P
EX:Y —) e ———— - — ‘uado op
LT LITH e e — - | PRt 03 Jomod sapinoid
1S9Yuey Yo:
13U W . ) youms|  (peq pajind spnskop
19]j0AU0D) Bpisu| pojenpe s aSIaAY/umoQg
NOLLYDO1 o1 Sz,_h 1)[oNu0) ‘Yms s
JWVYN NOILYNDISId
JONIIIIY
‘puo) :g-9 djqe}

Sd[jeuwdYdg




urioyjefd JI0M LH0E/9T1S 8-9

“poddns sjnpo joauo) “Buiuiny
uo sjue] oynespAH Suunp siojow
(wwise) "ul 7} . 40 1831 3j3) puIyeq aAuQ 03 uomajold Y IRy
I52] 3L} JOJ URDSIP JO Bges ¥o0jq 01 pawuno | aumssaid 190 sapinold | ss0a) auQ ‘oAfep €AY
-Ajquiassy xoo)g fwiopejd Suimos ‘91O 5579 PIOAUE 10 1| FETS)
uolysng uo pajunous umoq uotysny mip , doyyoojq Areyxne | Suuaals 03 uondejoid JEEN
001G PlOjJIUBI JO Jeay 10 PUSS 0 S8S0[) | UMOQ UOIYSND SARA SIA 0} palunoW| ainssaid JA0 sapIACIY Sunaalg ‘aAep A
] ‘uonesado axelg Jadoid ol PIOHUEN ~Jang o1 omeroid
*pojg plojiue | 10} (seq £) 1sd 0gE 03| Bupnpay ainssalg joyadoy | amnssaid sono sopinoid |  Joijay utew ‘9ajep LAY
Jo yoeq Jague) | ainssaid wayshs sdoig eIg ‘ANEA yLA SIPON 10310 Sy
‘(sou1as) poads 30 apis 3yu uo Bunyed ay Suisespps aseajoy
xmms o mu:m_m& Aeuiowa pawunopw|  jo sueaw e sopinoid aeig ‘dung 7dWd
. 2NdI) 4 _r_mso: *SUOIDUNY |B 1O} MO |10
polg _u_o“:cmE Mol 1o 24 mmw Ve . PIjesEd P -auidug Jo Jeay oijnespAy sayddng oljneipAY ‘duing LdWd
JO puo 1ysry SOA[BA H30Q SUBJIYS /531195 3A[eA EINTIA “Suttomo| WioHEd
.ﬁMN_m_w:w Jjou 0 ?_Emomv a7l
. . oM bm%:__ 9 9V 90| “Ajquiassy Yo0jg 9AJeA hisej ay1 uuinp Jusdsap jo umo(]
OPIS Y2 OXE| | PazIsious UsyM 1E0) . uorysn)y uo Snjd sepuny | 9yes wopeld ay) smojs uoysnD ‘YO NO
U0 U0 pajunow| 03 JapuljhDd spxy mzo_? 804 9JXV ‘9AjeA LIA SPoig IOV 02559 [0 o7
-Rquiesse]  3noun wimar Buisop - ,
S ; 0 Yoeq 12U wuoprejd 8y 501U umo( ‘oKL
dwng asesjoy Aq dwny aseappy asea|oy 30 peq 1U0) .E.otm_ = _vto\d, :_y_ totw Q DYIO L340
2118 JO 04 10 AF1g J0 O MOV erg oA OLA -apxe u0y) 1ydu uj DAIDRI] SIPIAOI] J0J0W AU " YLOW
“Bunyi| pue Suiaup I J 4t - : :
“pojg piojiuey ajiym Suissediq jeuorodord ) e ‘wopeyd 31om Joj Loye
40 j3] wonog woJj Jlo Suanalg "an_A -~ BA dfXe 1ea1 sl uj .Ehcrm_w\,v_.“hu%% _mﬁwﬂ__\%.“w J0I0W dAUQ €LOW
“OABA Y1 MORq Sjue) 0} .
pojg pjojluey sspullA3 yn jo o ) 3[Xe U0y 3] U .E_oucm_wﬂ__wu%\m Nﬂwﬁw 010 dALG TLOW
‘mw,»_umwzwﬂuw\”;ﬁoum RN ~0 A 8 “9|Xe Jeal 1) uj SN S3PIN0IG 010N 3ALQ LLIOW
W3] “o|g plojiuey ‘sIpuIAD Yy ‘Jepnoleyue) “jue L JlneIpALy
Jjo dojjuosy 0] MOJ} |10 SIPIAOI] Y17 ‘anjeA IA inespAn ov_”_v,_hmm:.” ul mw_uu_m.“:m_%%m U93.136 UoIPNg [4E]
“Hod 1apunhy “ealq soul Ji asn4 QoA
Y17 episy) 1opurtk) i1 07 ‘OneA 9A 2 _“Mw”_w W hw Suiunay jjo m%__h_m o 114
“AP 51OADI !
20]g plojiuew Jo 10} __w. ww _o“u.wou 40 3pis 131 “pojg [ejfesed ut uoroen Jaulquion
WOYj0q 33U JUOI4 JRUORDRIIP SIPIADIG 9510A9Y ‘OA[EA SA EQE«S 40 U0y 148y aansod m.>>o_ \4 \_mvsm_wn_ MMW_ cad
"9AUP PIBMIO) 2018 plojlue SAJeA , UL
0|9 plojlue 104 10 JO [01UOD J0 pus o mw:wvum 03 |10 spaAIg 1apialg Moy 1ad -
J0 doy 133u2D Juol4 JeuOnDaIp SAPIA0IY pIemiod ‘anfep YA . paleAdfo st uope|d ] umwt
BESIES) “sdoys suoysnd pue 9519A0Y S|XejUOI| UdYM IJXE JUOY SO AXY IBpUliAn €10
0y 35n( “yoog| sedojs uo Aeme Sujuuni 9DUB[EQIAUNOD) APPM WY 19MOT]
plojiuely JO WONOgG| W0l dUIYDRW SJUIARLY ‘aAlRA <A pue 3 plom [e3sopad ‘uofeld Y
RENES "sdo3s suoiysnd pue piemio] Sissey) ussmisg 01 9210) s3p1r0ld Y11 9puikd [41e)
0 3y8u 3snf “pooyg| sadojs uo Aeme Sutuuns 30UB[RGIAIUNOD) 'sissey? 'S|PRYM Ju0L IR)S \wc:wwum
plojiuey jo doj | woly suiyoew sjuanslg NN A O JUOJ} J53uR7 03 9210} S3pIAIg sopulih 1TAD
“RRpullk "PaleAdJd St WionR)d
“P0Ig plojiuew Buoaig Joj _mi__ow Japulh) Je0} uaym JIpUIAD | JapUIAD TR0l Bjxy
Jojuoy ya JeuoiDap SapIA0IY Buaa)s ‘onfep LA ojxy uo suod uj 160} 3XV S0} "aN[_A R2YD vEAD
"parenoe aJe ISYIATY “}oo|g piojiuewy | “aneA 1T ySnoap Sunyesy un
10 YIYMIO] 2Aug JO oRQ JAjU3) WwioJj |10 sjuanald \®>_w> A/YyD D
}oo|g pojiuey | 19119 udYM SOpUIiAD) “anjeA Supnpay ainssaig
josauen doj|  oxelg O] JIO SOPIAOIY QEINYS ‘DAjeA IAS 00|g PjojiuEW JO punoie sayeig eig
Jojonw .wc_::._u m:t:_u SIOJOW JO 133Uad Wonog WOl MOJ} 931} SMO|IY 'INBA JI3YD LAD
QAL(] 1BDI 3] I anuQ 01 uoipoid 014 ‘piRy "|9YM Jed) 9] elg Sunped JSIp-n ‘delg [0
20]q 0} pajunoy | anssaid 1940 sapInOId [ Ss04D) AL ‘BARA YA “[PayMm Jeal Jyiy onelg Bunped JSIp-NN ‘aveig 149
NOILLYDO1 NOLLONNA JWVYN NOILYNDISIA NOILYOO1 NOLLONNY IWYN NOILYNDIS3Ia
ESLEREEER] EWINENEREN]

puagdai o_ume—_um. d1neIpAH -9 djqel
J11VUdYOS U.:Swiﬁhm a9

SOTJeWIYDS




679 : uope[d JI0M LA0€/9CTS

plojiuew dineapAH JeoidA] :g-9 aungdiy

SAIDA jouoipodold

19pING MOl >
pupesis f

SAIDA S2UDJPCIBIUNCD

BAIDA NoBYD pIg

LAD
WO110d
2 Ve
- !
_ @ ; L
OADA HOBUD BN | 4 [ @
C¢A\D
/// onewsyds dineapAy :£-9 aanSiy
ENEIE INLIO3S wm__._mm_m_ﬁ_
\, . g I W A J_
SAIDA BUIONPoy 8Inssald oMoIg @Hﬂ O—.ﬁ, _I\_ &=
T
] E&Em Qzamd r_|>ual
en @ ZIOW LLOW PO AT
EA N SA
MBI\ 108 - -85 [ iy \_,lol_ =
MOl > .—.CO ) u_ SAIPA [BlIDd/solues 1A \ _lM— ﬁ _lxlﬂ
: ¢LA F \ H ik e
SAPA [lIoIDd/sones ‘@ _mc_gE%w_\m_mon OAPA PIOMIOY _, W 7 : \/ ; _ E
, cdd I\ » JUAS
odd , tLOW = | roo, LT = TN
SAPA HI1 5 1) P -
LA v LOW i _M; Jms ‘ AV’v
r CIA | N>._<m-u .—u>_m 6A — 14 v
€AY il . = A :

ON3 1HITY

A4
NIVW
_\ d LAY u\«
ﬁ

N0 | 8A
. a ¥ $3IS
WL WD L4¥0 )| W LdWd
0 9A ZA
_m_ Emg " |
= [ ==
%)
AD

T

I

L4 A V=
LN

A0-J §3318
—O— LRI

1ad
< = 1 ]
o Z0 RREEIN , CAY

SAPA Joley Buussis

cNd SSYdAg ;
e =)
TV

N\

SNOA SIHNUS  onjpA Jeliey UIDIN

LAS LAY

.29, | SOTJRWAYDS




wIoyIeLd Y1OM LM0E/9TTS 01-9

S1LON

sonewaydg &2,




Illustrated Parts Breakdown

Section
7.0

7.0 Introduction

This section lists and illustrates the replaceable assem-
blies and parts of the SL26/30RT Work Platform, as
manufactured by UpRight, Inc.

Each parts list contains the component parts for that
assembly indented to show relationship where appli-
cable.

7.1 Index

Assembly Page

Chassis Assembly, SL26/30
Dual Fuel & Diesel
6400T-03T et ees cesaesss sonesesaesaseaan 7-2
Power Module, SL26/30
Dual Fuel
64002-009 .. eeere s esn sesseeseensenene 7-4
Power Module Assembly, SL26/30
Diesel
64002-0T0 iiiiiiiriieriires e et eee et aareaeeessseesesane 7-6
Control Module Assembly, SL26/30
Dual Fuel .
B4003-38 1 eieireiirerireer e et e e sanaas 7-10
Control Module Assembly, SL26/30
Diesel
64003-039 oot e e ese e s saeseresene 7-14
Valve Block Assembly, SL26/30
Dual Fuel & Diesel
64004-0T8 ..coiieiiiieierieriererr e eceeearrrree et et eeaeeeeseaen 7-18
Cushion Valve Assembly, SL26/30
Dual Fuel & Diesel
64559007 coiiiieiiiiinieeieeieeeeeeee et eee v e e e aaeseeeens 7-20
Elevating Assembly, SL26
Dual Fuel & DiIeSel ...vcuvveueeereernieee e 7-22
Elevating Assembly, SL30
Dual Fuel & Diesel ..ovovverieereerviire e 7-22
Platform Assembly, SL26
Dual Fuel & Diesel .....iivieerevicieierieeeecteeeeseeereeeseeneen 7-24
Platform Assembly, SL30
Dual Fuel & Diesel .....ccouvvevreenieieerereeiiieceeee et 7-26
Guardrail Assembly, SL26
Dual Fuel & DieSel .....cveeivereeeveieiriiiee e 7-28
Guardrail Assembly, SL30
Dual Fuel & DI€Sel ..cuuvveesieeiecrrerieereieieee e 7-28
Controller Assembly, SL26/30
Diesel
(ST Nt I L © i I SO UUO RO 7-30
Controller Assembly, SL26/30
Dual Fuel
64471T-0T4 Lot e ceese e aae e sesne 7-32
Label Installation, SL26
Dual Fuel
64006-073 .eovriiiiiiriircriertirseeiesrssensneceesressssaseessnnsessssnne 7-34
Label Installation, SL30
Dual Fuel
64006-0T9 ..ttt ee e eeee vt reeeennees 7-34
Label Installation, SL26
Diesel
64006-0T4 ..ottt e e e ene s 7-36
Label Installation, SL30
Diesel
64006020 ..ooeeieiecerereeeeerree e e e e e eaeareaas 7-36

SL26/30RT Work Platform

Assembly Page

Hose Installation, SL26/30
Dual Fuel, Ser. Nos. thru 9965
64008009 ...cocoovirrirnrnreaenrerrieinreresssesseressssseesssssessessaseses 7-38
Hose Installation, SL26/30
Dual Fuel, Ser. Nos. 9966 to Current
64008-024 .....coniieiiiiceiirriicer e ecres et e e e e e e esesnnes 7-38
Hose Installation, SL26/30
Diesel, Ser. Nos. thru 9965
64008-0T0 ...coviriiriiniirriceaierienerieeenresisasesssnesssesasessssees 7-38
Hose Installation, $1.26/30 ‘
Diesel, Ser. Nos. 9966 to Current

64008-025 ....ooiiiitiiiiinceneeee et teeee e et re e ss e snesenres 7-38
Option: Kubota Dual Fuel Engine
Dual Fuel
30754-000 ..cuoomririiriirririiniirinie ettt sessaasesneas 7-40

Option: Generator
Dual Fuel, Kohler Only

63994-007T ..o e e 7-42
Option: Generator
Diesel
63994-002 ....ceeieiiiiieieiit e s s 7-44

Option: Horn & Flashing Beacon
Dual Fuel & Diesel
63999-007T v et seee e s 7-46
Option: Deck Extension, SL26 Only
Dual Fuel & Diesel
6425T1-000 ..vviniiiiinii et seiiestreseseseesssessaassesenns 7-48

Option: Low Voltage Meter, SL26/30
Dual Fuel & Diesel
63995-000 ..ottt evtee e e e s eeaeennessenan 7-50

7-1



CEy Il1lustrated Parts Breakdown

CHASSIS ASSEMBLY, S1.26/30
DuaL FueL & DIEsEL

64001-031
Item Part Description Qty. Item Part Description Qty.
1 64300-001 | Chassis Weldment 1 40 64002-009 | Power Module, Dual Fuel 1
2 64384-000 | Channel 1 64002-010 | Power Module, Diesel 1
3 64029-001 | Hub, Drive Motor 4 41 25427-002 | Handle 4
4 64030-000 | Steering Mount Weldment 2 42 | 10150-005 | Fitting Str Bulkhead 2
5 64033-001 | Steering Linkage 4 43 11979-008 | O-Ring 1
6 64034-000 | Pivot Pin 4 44 64169-000 | Valve Block 2
7 64054-001 | Tire / Wheel Assy., Rear, RH 1 45 | 60390-000 | Relief Valve 2
8 64054-002 | Tire / Wheel Assy., Rear, LH 1 46 | 11941-006 | Fitting, Str 2
9 11239-005 | Washer, Flat, 5/16 Dia 4 47 11941-001 | Fitting, Str 4
10 11248-004 | Nut, Hex ESNA 1/4-20 UNC 4 48 64170-005 | Fitting, Str 1
11 11248-008 | Nut, Hex ESNA 1/2-13 UNC 8 49 11257-024 | Screw, HHC Grs 5/8-11 UNC x 3 2
12 11248-010 | Nut, Hex ESNA 5/8-11 UNC 12 50 11240-010 | Washer, Flat Std 5/8 Dia 2
13 11252-024 | Screw, HHC GR5 1/4-20 UNC x 3 4 51 26553-002 | Rivet, Top 16
14 | 11253-006 | Screw, HHC GR5 5/16-18 UNC x 3/4 4 52 |.64206-001 | Wire, Harness, Dual Fuel 1
15 10177-010 | Screw, Soc Hd Cap 1/2-20 UNF x 1 1/4 8 64206-000 | Wire, Harness, Diesel 1
16 | 11256-040 | Screw, HHC GR5 1/2-13 UNCx 5 8 53 11238-005 | Washer, Split Lock 5/16 Dia 4
17 64150-000 | Serrated Bolt 2 54 29976-099 | Tube, 1/2 Shrink 7'
18 | 14122-001 | Wheel Bolt 20 55 64350-000 | Axle Pivot 2
19 | 11754-012 | Cotter Pin, 5/32 Diax 1 1/2 4 56 | 64054-003 | Tire / Wheel Assy., Front, RH 1
20 | 11256-010 | Screw, HHC 1/2-13 x 1-1/4 9 57 | 64054-004 | Tire / Wheel Assy., Front, LH 1
21 62649-002 | Bearing 4 58 64007-005 | Control Cable 1
22 63901-001 Brake 2 59 27931-057 | Bushing 2
* 63901-010 Seal Kit, Brake 1 60 | 64346-000 | Axle Cylinder 1
23 | 63903-005 { Motor, Hydraulic, Front 2 * 64346-010 Seal Kit, Axle Cylinder 1
* 63903-010 Seal Kit, Hydraulic Motor, Front 1 61 64370-000 | Cylinder Pin 2
* 63903-015 Nut, Castle 1 62 11249-016 Nut, Hex ESNA 1-14 UNF 4
24 | 63903-002 | Motor, Hydraulic, Rear 2 63 11709-018 | Screw, 10-24 UNC Rd Hd x 2 1/4 2
* 61817-010 Seal Kit, Hydraulic Motor, Rear 1 64 | 64296-002 | Switch 1
* 63903-015 Nut, Castle 1 65 11248-006 | Nut Hex ESNA 3/8-16 UNC 6
25 { 63905-000 | Cylinder, Steering 1 66 | 11240-006 | Washer, Flat Std 3/8 Dia 8
* 63905-010 Seal Kit, Steering Cylinder 1 67 | 64336-000 | Front Pivot Weldment 1
26 63927-001 Rod End, 5/8 2 68 64294-004 | lever 1
27 | 63933-016_{ Plug, 1" Dia Expansion 2 69 | 12004-004 | Plug SAE 4 4
28 | 11238-010 | Washer, Split Lock 5/8 Dia 8 70 11248-003 | Nut, Hex ESNA 10-24 UNC 2
29 11257-014 | Screw, HHC GR5 5/8-11 UNC 1 3/4 8 71 64298-004 | Bearing Flange 2
30 | 62642-001 | Bearing 2 72 | 64297-001 | Valve, Check 2
31 11935-005 | Fitting, 45° 4 73 64324-001 | Front Axle Weldment 1
32 11941-014 | Fitting, Str 4 74 11238-008 | Washer, Split Lock 1/2 1
33 11934-001 Fitting 90° 5 75 11254-020 § Screw, HHC GR5 3/8-16 UNC x 2 1/2 2
34 20495-010 | Nut, Hex Jam 5/8-18 UNF 2 76 63978-000 | Hand Pump 1
35 | 64220-000 | Cover, Control Module, Side 1 77 | 11254-014 | Screw, HHC GRS 3/8-16 UNC x 1 3/4 2
36 | 64221-000 | Cover, Control Module, Top 1 78 | 64007-003 | Wire, Cable 1
37 64182-000 | Cover, Power Module, Side Diesel 1 79 15961-004 | Fitting, Tee 2
64222-000 | Cover, Power Module, Side Dual Fuel 1 80 | 11934-003 | Fitting, 90° 1
38 | 64181-000 | Cover, Power Module, Top Diesel 1 81 11937-001 | Fitting, 90° 3
64219-000 | Cover, Power Module, Top Dual Fue! 1 82 11297-016 | Washer, Bell 4
39 | 64003-038 | Control Module, Dual Fuel 1 83 | 64367-001 | Switch Mount 1
64003-039 | Control Module, Diesel 1 84 | 20733-001 | Fitting, Tee 1

*Not Shown

7-2 SL26/30RT Work Platform



Illustrated Parts Breakdown

INSTALL WASHRR
AS SHINEN
EACH SIDE

SECURE SCREW AT ASSY ¥/
LICTITE 242 (R EBUAL

(YL MIUNTING DETAIL

=

CYLINDER PIN

10 150 F118
EACH SIOE

LOCKNUT TORGLE

! g
= w
¢ 85§
B gt uts
&
f ug =ef
ez 22 2ug
g~ %
g="3 2~EB
Epcieogzd
¥ BaEgT =F
B EEEdEEs
- Bgp =
5 E o B a KE
= =228 B SEE pus="
:E ,_Q%EB'% BwZ —EEE&‘
Sh BEeuz82 IS Ensis,
BUSESCECEE CUE EigocS
288 SnEad8 2 $83, kEz=pf
‘:Egﬁ&’-'ﬁggg.gggﬂi %w gt
JEJIZess s ifEC sugdos
uE3E BEEsEE BOESLT Bop ey

SL26/30RT Work Platform , 7-3



Illustrated Parts Breakdown

POWER MODULE, SL26/30
DuaL FuEL
64002-009
item Part Description Qty. ltem Part Description Qty.
1 64057-001 | Module Tray - Power Weldment 1 23 | 64275-010 | Battery Cable Assy 2
2 63982-001 | Fuel Level Gauge 1 24 | 20541-003 | Clamp Hose 3/8 - 7/8
3 25 20331-000 | Filter Fuel In-line 1
4 64040-00 | Angle - Battery Hold Down 1 26
5 64039-000 | Mounting Tab, Fuel Tank 2 27 11941-022 | Fitting Adapter - Serial Nos. thru 9965 1
6 63929-010 { Fuel Tank 1 11941-028 | Fitting Adapter - Serial Nos. 9966 to current 1
- 63929-001 Filler Cap, fuel Tank 1 28 | 11934-010 | Fitting Adapter 1
7 63902-012 | Pump, Hydraulic - Serial Nos. thru 9965 1 29 11932-007 | Fitting Adapter 1
63902-014 ] Pump, Hydraulic - Serial Nos. 9966 to current] 1 30 | 11919-002 | Fitting Plug 1
8 | 63954-000 | Engine, Gas (Kohler) 1 31 | 64269-000 | Relay Plate 1
* 63900-001 Air Filter 1 32 12739-099 | Hose 1/4 ID 4'
* 63900-002 Air Pre-filter 1 33 64195-014 | Cable, Starter 1
* 63900-003 Qil Filter 1 34 } 10178-003 | Fitting Barbed 3
* 63900-009 Throttle Solenoid 1 35 11238-006 | Lockwasher 3/8 DIA Split 2
* 63900-015 Spark Plug 2 36 11708-004 | Screw 8-32 UNC MACH RD HD x 1/2 8
* 63954-001 Carburetor Kit 1 37 11248-002 | Locknut 8-32 UNC HEX 10
* 63954-004 Starter 1 38 | 11238-004 | Lockwasher 1/4 DIA Split 2
9 62299-002 | Battery 12 V GROUP 27C 1 39 | 11708-006 | Screw 8-32 UNF RD HD x 3/4 2
10 | 27972-000 | Starter Solenoid 1 40 11240-002 | Washer #8 STD FLAT 2
11 27934-002 | Tank, Propane 10 GA 1 41
12 | 27823-000 | Bracket, Propane Tank (Set of 2) 1 42 10150-005 | Fitting Adapter 2
13 12039-000 | Battery Hold Down 2 43 64232-000 | Backfire Bracket 1
14 11254-010 | Screw 3/8- 16 UNCHHC x 1 1/4 6 44 11248-005 | Locknut 5/16 - 18 UNC HEX 2
15 11254-008 | Screw 3/8 - 16 UNCHHC x 1 9 45 11240-005 | Washer 5/16 DIA STD FLAT 2
16 { 11252-006 | Screw 1/4 20 UNC HHC x 3/4 6 46 | 63900-010 | Switch, Qil Pressure N/C 1
17 11248-006 | Locknut 3/8 - 16 UNC HEX 13 47 63900-011 Switch, Oil Pressure N/O 1
18 11248-004 | Locknut 1/4 - 20 UNC HEX 4 48 60193-001 Elbow, Street 1
19 11240-004 | Washer 1/4 DIA STD FLAT 6 49
20 | 11240-006 | Washer 3/8 DIA STD FLAT 4 50 14914-001 | Connector Male Push 16-14, 25 TAB 2
21 | 05299-000 | Latch Toggle 4 51
22 63957-000 { Propane Conversion Kit 1 52 29601-014 | Connector Ring 16-14 1/4 DIA 1
* 63934-002 {..P. Gas Regulator 1 53 29610-002 |} Connector Ring 16-14 #8 1
* 63934-003 Propane Solenoid 1 54 | 29456-099 | Wire 16 AWG Yellow .5'
* 63934-004 Gas Solenoid 1
« | 763934-005 | Carburetor Adapter 7 *Not Shown

FUEL SHUTOFF

SRR |

J
LP GAS COIL

7-4 SL26/30RT Work Platform



Illustrated Parts Breakdown

SL26/30RT Work Platform ' _ 7-5



Y Illustrated Parts Breakdown

POWER MODULE ASSEMBLY, S1.26/30

DIESEL
64002-010
Item Part Description Qty. 43 | 63941-000 | Solenoid 1
1 64040-000 § Angle, Battery Hold Down 1 Item Part Description Qty.
2 64039-000 | Mounting Tab, Fuel Tank 2 44 | 63939-000 | Drive Plate 1
3 63936-000 |Engine, Diesel 1 45 | 63938-000 | Flywheel Cover 1
4 63929-010 | Fuel Tank 1 46 63937-000 | Shut Down Kit 1
5 20541-001 | Hose Clamp 4 47 | 64188-000 | Muffler Tail Pipe 1
6 62299-002 | Battery, 12 VDC Group 27C 1 48 11847-004 | Clevis w/ Pin 1
7 64275-010 | Battery Cable Assy 1 49 | 11751-004 | Cotter Pin 1
8 27972-000 |Starter Solenoid 2 50 | 64275-034 |Batt Cable Assy 1
9 64269-000 | Relay Plate 1 51 | 63936-007 |Alternator Kit 1
10 12733-099 | Hose, 5/16 ID 5 52 11253-008 | Screw, 5/16-18 UNC HHC x 1 1
11 12736-099 |Hose, 3/16 ID 8 53 | 11253-006 | Screw, 5/16-18 UNC HHC x 3/4 2
12 12039-000 | Rod, Battery Hold Down 2 54 ]| 11273-005 | Nut, 5/16-18 UNC Hex Jam 2
13 | 11941-022 |Fitting Adapter 1 55 | 11240-006 | Washer, 3/8 Dia Std Flat 4
14 11934-010 |Fitting, Adapter 1 56 63936-002 | Radiator Kit 1
15 11932-007 | Fitting, Adapter 1 57 | 64207-000 | Wire, Harness, Diesel Ref
16 03556-001 Bushing 1 58 11256-006_ ] Screw, 1/2-13 UNC HHC x 3/4 4
17 | 03495-001 |Fitting Adapter 1 59 1 11239-008 | Washer, 1/2 Dia ASTM A325 Flat 4
18 | 10178-001 | Fitting, Adapter 1 60 | 63982-001 |Fuel Level Gage 1
19 | 10178-005 | Fitting, Adapter 1 61 11238-005 | Lockwasher, 5/16 Dia Split 8
20 | 10150-005 |Fitting Adapter 2 62 | 63936-005 | Fuel Filter Kit 1
21 05299-000 | Latch, Toggle 4 63 11252-008 | Screw, 1/4-20 UNC HHC x 1 2
22 11254-010 |} Screw, 3/8-16 UNCHHC x 1 1/4 10 64 29454-099 | Wire, 16 AWG Red 1
23 | 11238-006 | Lockwasher, 3/8 Dia Split 14 65 | 11275-006 |Screw, 10-32 UNF HHC x 3/4 2
24 | 11254-008 |Screw, 3/8-16 UNC HHC x 1 13 66 | 11249-003 | Locknut, 10-32 UNF Hex 2
25 11248-006 | Locknut, 3/8-16 UNC Hex 9 67 03142-001 Fitting Adapter 1
26 | 11252-006 |Screw, 1/4-20 UNC HHC x 3/4 10 68 | 63945-001 | Switch, Pressure 1
27 11240-004 | Washer, 1/4 Dia Std Flat 8 69 29452-099 | Wire, 16 AWG Blk 1
28 11248-004  JLocknut, 1/4-20 UNC Hex 12 70 11253-010  §Screw, 5/16-18 HHC x 1 1/4 1
29 11248-005 | Locknut, 5/16-18 UNC Hex 4 71 29457-099 | Wire, 16 AWG Grn 1
30 | 11240-005 | Washer, 5/16 Dia Std Flat 4 72 | 11250-006 | Nut, 3/8-16 UNC Hex 4
31 64184-000 | Module Tray Weldment 1 73 14334-006 |} Screw, 5/16-18 UNC Soc Hd x 3/4 8
3o | 63902013 |Pump, Hydraulic - Serial Nos. thru 9965 1 74 | 63946-030 | Screw, 10mm x 1.25 HHC x 30mm 16
63902-015 |} Pump, Hydraulic - Serial Nos. 9966 to current| 1 75 | 29480-099 | Wire, 10 AWG Red .333'
33 11708-004 | Screw, 8-32 UNC Mach Rd Hd 1/2 8 76 29480-099 | Wire, 10 AWG Red 417"
34 11248-002 | locknut, 8-32 UNC Hex 8 77 29480-099 | Wire, 10 AWG Red .75'
35 | 64171-000 | Muffler Mounting Bracket 1 78 | 29452-099 | Wire, 16 AWG Blk 333
36 64172-000 | Throttle Link Bracket 1 79 29452-099 { Wire, 16 AWG Blk 417"
37 | 64173-000 Solenoid Bracket 1 80 | 29456-099 | Wire, 16 AWG Yel 1.33'
38 64174-000 | Throttle Link 1 81 29451-099 | Wire, 16 AWG Wht 1.16'
39 64175-000 | Air Cleaner Bracket 1 82 29601-019 | Conn., Ring 12-10 #10 3
40 | 64177-000 |Muffler Weldment 1 83 | 29601-039 | Conn., Ring 12-10 5/16 Dia 4
41 64180-000 | Angle, Mount 2 84 | 29610-002 | Conn., Fork 16-14 #18 2
42 64183-000 | Spacer, Engine 2 85 | 29601-008 |Conn., Ring 16-14 5/16 Dia 1
86 29617-002 | Conn., Fork M 16-14 .25 Tab 1

7-6 SL26/30RT Work Platform



Illustrated Parts Breakdown

1. COAT LIBERALLY ¥ITH EXTRENE HIGH
PRESURE MOLYBOENUM GREASE.

o000
gggﬁa&&amw&aam
WW&;&%Z&& o
3D
POWER MODULE ASSY.
DrawING 1 OF 3
64002-010
SL26/30RT Work Platform

7-7



Illustrated Parts Breakdown

‘d0IS HLIR

ASSY Ay
TNV 090" (L 0EO" SYH 34T NHA LD
SHOLIDG QIONTTS OS J0VINIT QIONTT0S LSOy !

ENTd A1 NIWDLLOA TTH

JYTNT 0L QIOMFOS LSOy '€
1708 d1LS SIT ONY ONTY FLI0H) NF3R138

IWIVIT 0E0° 0L SI0° SYH 334 NHM 1D

SKOLI0A QIDNSTCS 05 39VNI QIONETOS LSy ¢

REIIIIIIHRIIRLLLRD éf

".,0,0'0’0’0 0205022565056
& o)
0502020220220 20 2020220 22050

POWER MODULE ASSY.
o DRAWING 2 OF 3
64002-010

7-8 SL26/30RT Work Platform



Scction
7.2

Illustrated Parts Breakdown

‘' POWER MODULE ASSY.

DrawiNG 3 OF 3

64002-010

SL26/30RT Work Platform

7-9



Scction
7.2

CONTROL MODULE ASSY., SL26/30

Illustrated Parts Breakdown

DuaL Fuer, DRAWING 1 OF 2

64003-38
Item Part Description Qty. Item Part Description Qty.
1 05299-000 | Latch, Toggle 4 34 | 64039-000 | Tank Mounting Tab 3
2 11238-005 | Lockwasher, Split 5/16 Dia 2 35 | 64045-000 | Mount, Manifold 1
3 11248-006 | Locknut, Hex 3/8-16 UNC 8 36 64056-012 ] Fanning Strip Assy 1
4 11248-047 | Locknut, Hex 6-32 UNC 20 * 29825-002 Diode 8
5 29945-011 | Tilt Sensor 1 37 | 64058-002 | Module Weldment 1
6 63962-001 | Backup Ring 1 38 | 29928-009 | Terminal Block 1
7 11254-008 | Screw, HHC 3/8-16 UNC x 1 9 39 63968-001 | Push Button 1
8 11254-010 | Screw, HHC 3/8-16 UNC x 1 1/4 1 40 | 12798-001 | Switch, Toggle (Up/Down) 1
9 15793-007 |} Switch Body 1 41 29871-001 | Switch, Toggle (Gas/Propane) 1
10 11715-006 | Screw, Rd Hd 6-32 UNC x 3/4 14 42 11939-019 | Fitting 1
11 11715-008 | Screw, Rd Hd 6-32 UNC x 1 4 43 14334-008 | Screw, Soc Hd Cap 5/16-18 UNC x 1 2
12 15793-002 | Switch Head 1 44 63438-000 | Bracket 1
13 11940-006 | Fitting 90° 1 45 11252-006 | Screw, HHC 1/4-20 UNC x 3/4 8
14 | 11708-004 | Mach Screw, Rd Hd 8-32 UNC x 1/2 8 46 11248-004 | Locknut, Hex 1/4-20 UNC 8
15 11248-002 | Locknut, Hex 8-32 UNC 8 47 | 29925-011 | Cable Connector 1
16 15915-000 | Box, Electrical 1 48 11715-004 | Screw, 6-32 UNC x 1/2 2
17 15752-000 | Hour Meter 1 49 11248-003 | tocknut, Hex 10-24 UNC 2
18 | 21305-006 | Magnet Plug 1 50 | 29925-000 | Cable Connector 1
19 | 27962-000 | Relay, 2 Pole 12V 3 51 15793-003 | Lever 1
20 { 27963-000 | Socket 5 52 11709-016 | Mach Screw, Rd Hd 10-24 UNC x 2 2
21 29701-000 | Fuse Holder 1 53 1 20733-002 | Fitting, Tee 1
22 29704-015 | Fuse, AGC 15 Amp 1 54 63979-006 | Sight Gage 1
23 29925-001 | Cable Connector 1 55 19000-099 | Rod, 1/8 Dia 1.25'
24 | 29928-000 | Terminal Block 1 56 | 64170-004 | Fitting 1
25 63778-000 | Alarm, 60/600 Hz, Dual Range 12V 1 57 20733-003 | Fitting 2
26 29961-000 | inlet, Flanged 1 | 58 11937-004 | Fitting, 90° 1
27 } 29962-000 | Electrical Box Cover 1 59 | 14048-002 | Fitting, Str 1
28 | 27962-003 | Relay, 3 Pole 12V 2 60 11940-008 | Fitting, 90° 1
29 | 63919-001 | Filter, Hydraulic 1 61 11934-003 | Fitting, 90° 2
30 ]| 63930-010 ] Oil Reservoir 1 62 63923-003 | Valve Solenoid, Axle Float 1
- 63930-001 Filler Cap, Oil Reservoir 1 63 63968-004 | Contact Block 1
31 14902-007 § Elbow 90°, 1 1/4-NPT Blk Stl 1 64 64460-000 | Spacer 2
32 63935-001 | Suction Screen 1 65 11254-028 | Screw, HHC 3/8-16 UNC x 3 1/2 6
33 | 64004-018 | Control Valve Assy, D/F 1 66 11939-029 | Fitting 1
*Not Shown
7-10 SL26/30RT Work Platform




Illustrated Parts Breakdown 55

OWER TENSION MEMBER AND ACTUATE BEFORE

LATFORM RAISES 3 FT,

. BEND & ADJUST LIMIT SWICH LEVER TO CONTACT

£

__@
4
D A @

GEQ\\\:;;ififéégggigjjj; | “iE,
Q-

SL26/30RT Work Platform 711




Section
7.2

CONTROL MODULE ASSY., S1.26/30

Illustrated Parts Breakdown

Dual FugL, DRAWING 2 OF 2

64003-038
Item Part Description Qty.
67 1 29452-099 | Wire, 16 AWG THHN Strd Cop Black 8
68 29455-099 ) Wire, 16 AWG THHN Strd Cop Brn 3
69 29450-099 | Wire, 16 AWG THHN Strd Cop Blu 3
70 29451-099 | Wire, 16 AWG THHN Strd Cop Wht 5
71 | 29453-099 | Wire, 16 AWG THHN Strd Cop Org 5'
72 | 29456-099 | Wire, 16 AWG THHN Strd Cop Yel 5'
73 29454-099 | Wire, 16 AWG THHN Strd Cop Red 6'
74 | 29457-099 | Wire, 16 AWG THHN Strd Cop Grn 5'
75 | 29458-099 | Wire, 16 AWG THHN Strd Cop Vio 4
76 1 29478-099 | Wire, 16 AWG THHN Strd Cop Red/Blk 6'
77 29620-002 | Conn., Butt 16-14 15
78 | 29610-002 | Conn., Fork 16-14 #8 76
79 1 29932-002 | Terminal jumper 2
80 | 29931-003 | Conn., Female Push 16-14 1/4 6
81 29477-099 | Wire, 16 AWG THHN Strd Cop Org/Blk 4'
82 29483-099 | Wire, 16 AWG THHN Strd Cop Red/Wht 4'
83 29601-013 | Conn., Ring 16-14 #10 4
84 29825-002 | Diode 1
85 29601-014 | Conn., Ring 16-14 1/4 Dia 9
86 29475-099 | Wire, 16 AWG THHN Strd Cop Blu/Blk 3
87 29490-099 | Wire, 16 AWG 2-Cond. Type SO 4'
88 29479-099 | Wire, 16 AWG THHN Strd Cop Wht/Blk 4'
89 29459-099 | Wire, 16 AWG THHN Strd Cop Blu/Wht 4'
90 | 29482-099 | Wire, 16 AWG THHN Strd Cop Grn/Wht 4'
91 05491-099 | Wire, 16 AWG THHN Strd Cop Grn/Blk 4'
7-12

SL26/30RT Work Platform



Illustrated Parts Breakdown

PRESSLRE SWITCH

L TN

jod
VD

PLATFORM DOWN
SWITCH

DR

\@%ﬁ

Vai
| —
@ g ~
G s b
- I—e |
LIFT/ RI%E
5
o~
t kb
T ]

Ol =
{ ]
TN
&

B
!
@ |

=
/
@

z[?:? gi@

~

\\ {ii’——-.._______( JULILL LS

\ _ f'\f\H'\f a¥aXaXaXaXaXa) Y O
Olll <[ [e]efe]sTe]efefeofu [a]en]a]aTa]s]

= =R Py
5 b

SL26/30RT Work Platform . 7-13



Section
7.2

CONTROL MODULE ASSY., SL.26/30

Illustrated Parts Breakdown

DieseL, DRAWING 1 OF 2

64003-039
Item Part Description Qty. Item Part Description Qty.
1 05299-000 |Latch, Toggle 4 34 | 64039-000 | Fuel Tank Mounting Tab 3
2 11238-005 lLockwasher, Split 5/16 Dia 2 35 | 64045-000 | Mount, Manifold 1
3 11248-006 |} Locknut, Hex 3/8-16 UNC 8 36 | _64056-012 | Fanning Strip Assy 1
4 11248-047  }locknut, Hex 6-32 UNC 22 * 29825-002 Diode 8
5 29945-011 | Tilt Sensor 1 37 1 64058-002 | Module Weldment 1
6 63962-001 | Backup Ring 1 38 | 29928-009 | Terminal Block 1
7 11254-008 ] Screw, HHC 3/8-16 UNC x 1 9 39 | 63968-001 | Pushbutton 1
8 11254-010 | Screw, HHC 3/8-16 UNC x 1 1/4 1 40 12798-001 Switch, Toggle 1
9 15793-007 | Switch Body 1 41 ] 27962-005 | Relay, 3 Pole 6V 1
10 ] 11715-006_ | Screw, Rd Hd 6-32 UNC x 3/4 16 42 | 11939-019 | Fitting, Adapter 1
11 11715-008 |Screw, Rd Hd 6-32 UNC x 1 4 43 11253-006 | Screw, HHC 5/16-18 UNC x 3/4 2
12 | 15793-002 ]Switch Head 1 44 | 64550-000 | Bracket (Diesel) 1
13 | 11940-006_ |Fitting, Adapter 1 45 | 11252-006 | Screw, HHC 1/4-20 UNC x 3/4 8
14 | 11708-004 }Mach Screw, Rd Hd 8-32 UNC x 1/2 8 46 ]| 11248-004 | Locknut Hex 1/4-20 UNC 8
15 § 11248-002 {lLocknut, Hex 8-32 UNC 8 47 1 29925-011 | Connetor, Cable 1
16 | 15915-000 {Box, Electrical 1 48 1 11715-004 | Screw, Rd Hd 6-32 UNC x 1/2 2
17 15752-000 | Hour Meter 1 49 11248-003 | Locknut 10-24 UNC Hex 2
18 | 21305-006 |Magnet Plug 1 50 1 29925-000 | Connecter, Cable 1
19 | 27962-000 |Relay, 2 Pole 12V 2 51 15793-003 | Lever 1
20 | 27963-000 |Socket 6 52 | 11709-016 | Mach Screw, Rd Hd 10-24 UNC x 2" Lg 2
21 29701-000 | Fuse Holder 2 53 ] 20733-002 | Fitting Adapter Tee 1
22 29704-015 JFuse, AGC 15 Amp 2 54 63979-006 | Fitting, Sight Gage 1
23 29925-001 Connetor, Cable 1 55 19000-099 | Rod 1/8 Dia 1.25'
24 | 29928-000 |Terminal Block 1 56 | 64170-004 | Fitting, Str 1
25 63778-000 | Alarm, 60/600 Hz, Dual Range 12-24v 1 57 20733-003 | Fitting, Tee 2
26 29961-000 |lInlet, Flanged 1 58 11937-004 | Fitting, 90° 1
27 ) 29962-000 |Elec Box Cover 1 59 | 14048-002 { Fitting, Str 1
28 27962-003  |Relay, 3 Pole 12V 3 60 11940-008 | Fitting, 90° 1
29 | 63919-001 |Filter, Hydraulic 1 61 11934-003 | Fitting, 90° 2
30 63930-010 | Oil Reservoir 1 62 63923-003 | Valve Solenoid, Axle Fioat 1
- 63930-001 Filler Cap, Oil Reservoir 1 63 63968-004 | Contact Block 1
31 14920-007 | Elbow 90°, 1 1/4-NPT Blk Stl 1 64 64460-000 | Spacer 2
32 63935-001 Suction Screen 1 65 11254-028 | Screw, HHC 3/8-16 UNC x 3 1/2 6
33 | 64004-018 |[Control Valve Assy 1 66 | 11939-029 | Fitting 1
*Not Shown
7-14 SL26/30RT Work Platform




Il1lustrated Parts Breakdown m

LEVEL SENSOR & BRACKET DETAIL

Q-

SL26/30RT Work Platform , 7-15

LOWER TENSION MEMBER AND ACTUATE BEFORE

[T} BEND & ADJUST LIMIT SWICH LEVER TO CONTACT
PLATFORM RAISES 3 FT.




Scction
7.2

CONTROL MODULE ASSY., SL26/30

Illustrated Parts Breakdown

DieseL, DRAWING 2 OF 2

64003-039
Item Part Description Qty.
67 29452-099 {Wire, 16 AWG THHN Strd Cop Black 8'
68 | 29455-099 [Wire, 16 AWG THHN Strd Cop Brn 3
69 29450-099 {Wire, 16 AWG THHN Strd Cop Blu 3
70 29451-099 {Wire, 16 AWG THHN Strd Cop Wht 5
71 | 29453-099 {Wire, 16 AWG THHN Strd Cop Org 5'
72 29456-099 | Wire, 16 AWG THHN Strd Cop Yel 5
73 29454-099 | Wire, 16 AWG THHN Strd Cop Red 7'
74 | 29457-099 |Wire, 16 AWG THHN Strd Cop Grn 5!
75 29459-099 | Wire, 16 AWG THHN Strd Cop Vio 4'
76 29478-099 | Wire, 16 AWG THHN Strd Cop Red/8lk 6'
77 29620-002 1Conn., Butt 16-14 15
78 29610-002 | Conn., Fork 16-14 #8 79
79 29932-002 ] Terminal jJumper 2
80 | 29931-003 JConn., Female Push 16-14 1/4 6
81 29477-099 | Wire, 16 AWG THHN Strd Cop Org/Blk 4'
82 29483-099 | Wire, 16 AWG THHN Strd Cop Red/Wht 4'
83 | 29601-013 JConn., Ring 16-14 #10 4
84 29825-002 ] Diode 1
85 29601-014 | Conn., Ring 16-14 1/4 Dia 9
86 29475-099 ] Wire, 16 AWG THHN Strd Cop Biu/Blk 3
87 29490-099 | Wire, 16 AWG 2-Cond. Type SO 4'
88 29479-099 | Wire, 16 AWG THHN Strd Cop Wht/Blk 4'
89 29459-099 JWire, 16 AWG THHN Strd Cop Blu/Wht 4
90 29482-099 Wire, 16 AWG THHN Strd Cop Grn/Wht 4'
91 05491-099 | Wire, 16 AWG THHN Strd Cop Grn/Blk 4'
7-16

SL26/30RT Work Platform



[llustrated Parts Breakdown

S
®

:

DIL PRESSLRE
ﬂIlm
4

H

'.E
I jono.
PRESSIRE SITCH

PLATFDRM DOYN
SYITCH

oll Ao
R 2

ou Mo
o3 Bo

A

| > : ): : \ h -
g 1ol g —CLd %E b
N ) b
)R ‘
o [P35 — ;
e I e— 2
EH ] \\\\® L
HO ‘J N9
O]Il =1 \
] ﬁj_li—ol" HEE @ ! . 3
Fo] o | /
- \(!(:D . \/J‘ );\}rlkr ) ’E );’\k [a¥s s
EE%@ |- — D\—oll- ;<r:[||z|([)|5|!|t[l|s[m]ula{nlﬂ|m|st|u[u]
=] LBy
f ] ol

SL26/30RT Work Platform ' 7-17



Section
7.2

VALVE BLOCK ASSEMBLY, S126/30

Illustrated Parts Breakdown

DuaL FueL & DiIEeseL

64004-018
Item Part Description Qty.
1 64050-002 | Manifold 1
* 30576-010 Service Block, Manifold 1
2 64051-000 | Manifold Block 1
3 63928-003 | Steering Valve 12voc 1
* 13888-007 O-Ring 4
4 63923-000 | 3-Way Valve, 10 VDC 4
* 63976-010 Seal Kit, 3 Way Valve 1
5 63924-001 | Flow Regulator 1
6 63924-003 | Flow Divider 1
7
8 63922-001 | Pressure Reducing Valve 1
9 63925-002 { Lowering Valve 1
11 60390-000 { Relief Valve 1
12 05135-000 { Ball, 5/16 Dia Stl 2
13 64223-000 | Valve Block, Steering 1
14 08998-000 | Ball, 1/2 Dia St 2
15 15799-000 | Spring 1
16 | 05133-000 { Spring 3
17 61728-000 | Seat, Ball 2
18 63920-000 | Piston 1
19 | 63952-002 | Proportional Valve 1
20 15959-001 | Fitting Adapter 2
21 13963-002 | Fitting Adapter Elbow 1
22 12004-004 | Plug - SAE #4 19
* 11974-004 O-Ring 1
23 12004-006 | Plug - SAE #6 3
* 11974-006 O-Ring 1
24 20021-008 | Plug - SAE #8 2
* 11974-008 O-Ring 1
25 60291-000 | Valve, Sol. NC-12V 1
* 60390-011 Seal Kit, Valve 1
26 11254-022 | Screw, 3/8-16 UNC HHC x 2 3/4 3
27 | 11240-006 | Washer, 3/8 Dia Std Flat 3
28 | 64559-001 | Cushion Valve Assy, 12V 1
29 13888-044 | O-Ring 3
30 | 11941-004 | Fitting, Adapter 1
31 11941-006 | Fitting, Adapter 7
32 15919-003 | Orrifice, Lower 1
33 29925-000 1} Conn., Cable 1
36 | 14412-016 | Screw, 10-24 UNC Soc Hd x 2 4
37 | 11941-005 | Fitting Adapter 3
38 11941-001 Fitting, Adapter 1
39 | 11934-001 | Fitting Adapter 1
40 | 60390-001 | Relief Valve, Preset 500 PSI 2
41 60390-002 ] Relief Valve, Preset 1100 PSI 1
42 64281-000 | Spacer 1
43 13888-007 | O-Ring 1
44 | 03391-002 1} Lift Check Valve 1
45 64278-000 |} Spacer 1
47 | 20733-003 | Fitting Tee 1
48 14048-002 { Fitting, Str 1
49 11940-008 | Fitting, 90° 1
*Not Shown
7-18

SL26/30RT Work Platform



Illustrated Parts Breakdown |

NOTES:

/N NOTCH IN ITEM #32 10 FACE OUTWARD.

2. SEAT ALL BALLS INTO BLOCK OR BALL SEAT ON ASSY.

. TORGLE CARTRIDGE VALVES T0 3545 FT.LB.

. TORGUE COIL NUTS TO 8#1 IN.LB.

. SECURE BALL SEAT ITEM ¥ 17 WITH LOCKTITE
HYORAULIL SEALANT DR EQUIVALENT.

w s W

SL26/30RT Work Platform ' , 7-19



Scction
7.2

CUSHION VALVE ASSEMBLY, SL26/30

Illustrated Parts Breakdown

DuaL FuteL & DIESEL

64559-001
Item Part Description ty.

1 64560-000 { Cushion Block 1
2 | 11941-006 | Fitting 1
3 64293-003 | Solenoid Valve, 12v 1
4 12004-006 | Fitting, #6 Plug 1
5 05133-000 | Spring 1
6 15919-001 ] Orifice ( .062 Dia.) 1
7 64170-004 | Fitting 1

7-20

SL26/30RT Work Platform



Illustrated Parts Breakdown B2

SL26/30RT Work Platform ' ' 7-21



Il1lustrated Parts Breakdown

ELEVATING ASSEMBLY, SL26 ELEVATING ASSEMBLY, SL30

DuaL FueL & DIESEL DuaL FueL & DIESEL

Item Part Description Qty. Item Part Description Qty.
1 64001-031 _f Chassis Assy REF. ) 1 64001-031 | Chassis Assy REF.

64089-000 | Lift Gear
64090-000 | Pivot Pin 1.75 x 11.45
64093-000 |} Cylinder Pin

2 64089-000 | Lift Gear
3

4

5 64094-000 | Pivot Pin 1.75 x 13.11

6

7

8

2
3 64090-000 | Pivot Pin 1.75 x 11.45
4 64093-000 | Cylinder Pin

5 64094-000 |{ Pivot Pin 1.75 x 13.11
6

7

8

64095-000 | Pivot Pin 2.75 x 13.27
64060-002 | Lower Arm Weldment
64070-002 | Mid-Linkage Weldment

9 64078-002 | Upper Arm Weldment

10 | 64084-002 { Lower Tension Weldment
11 64087-000 | Upper Tension Weldment
12 11248-016 | Locknut 1-8 UNC Hex

13 14918-056 | Screw 1-8 UNC HHC x 7
14 | 11705-020 | Screw 3/8 -16 UNC Set Hex Soc x 1-1/4
15 11764-020 | Retaining Ring

16 64450-000 | Wire Cover

17 64451-000 | Wire Cover

18 | 62642-030 | Bearing

19 | 62649-010 | Bearing

64095-000 | Pivot Pin 2.75 x 13.27
64530-001 | Lower Arm Weldment
64070-002 | Mid-Linkage Weldment

9 64521-000 | Upper Arm Weldment

10 | 64531-001 | Lower Tension Weldment
64536-000 | Upper Tension Weldment
12 11248-016 | Locknut 1-8 UNC Hex

13 14918-056 | Screw 1-8 UNC HHC x 7
14 | 11705-020 | Screw 3/8 -16 UNC Set Hex Soc x 1-1/4
15 | 11764-020 | Retaining Ring

16 64542-000 | Wire Cover

17 64538-000 | Wire Cover

18 62642-030 | Bearing

19 | 62649-010 | Bearing

S0 Fo ¥ RN 2UN [N ] BNE Fo ) [«,) PR ) [=Y Py Py IRy (0] [} g [0S N
-t
-

_|_x..;.p_-u|.a_\@u..xdd.a_;on;wQ,_._xw_-a»cq_s.axd..\dmw_nww

20 62649-020 | Bearing 12 20 62649-020 | Bearing

21 11254-024 | Screw 3/8 - 16 UNC HHC x 3 6 21 11254-024 | Screw 3/8 - 16 UNC HHC x 3
22 11273-006 | Nut 3/8 - 16 UNC Jam Hex 1 22 11273-006 { Nut 3/8 - 16 UNC Jam Hex
23 | 64111-001 ] Pedestal Weldment 1 23 | 64111-002 | Pedestal Weldment

24 63904-000 ¢ Lift Cylinder 1 24 63904-000 | Lift Cylinder

* 63904-010 Seal Kit, Lift Cylinder 1 * 63904-010 Seal Kit, Lift Cylinder

* 63904-011 Velocity Fuse 1 * 63904-011 Velocity Fuse

25 11254-030 | Screw 3/8 - 16 UNC HHC x 3 3/4 3 25 11254-030 | Screw 3/8 -.16 UNC HHC x 3 3/4
26 | 11248-006 | Locknut 3/8 - 16 UNC Hex 9 26 11248-006 | Locknut 3/8 - 16 UNC Hex
27 11934-013 | Fitting Adapter 1 27 11934-013 | Fitting Adapter
28 11940-006 | Fitting Adapter 1 28 11940-006 | Fitting Adapter
29 | 13336-001 | Grease Fitting 5 29 1 13336-001 | Grease Fitting
30 64092-000 | Pin (1 3/4) 1 30 64092-000 | Pin (1 3/4)
31 11246-006 | Locknut 3/8 - 16 UNC Thin 4 31 11246-006 | Locknut 3/8 - 16 UNC Thin
32 | 63497-001 | Mercury Switch 1 32 | 63497-001 | Mercury Switch
33 | 13919-013 | Clamp 1 33 | 13919-013 | Clamp
34 11248-004 | Locknut 1/4-20 UNC 1 34 11248-004 | Locknut 1/4-20 UNC

*Not Shown

7-22 SL26/30RT Work Platform



Tllustrated Parts Breakdown S

|. TORBUE TO 500 - 60O FT.L8.
2. COAT GEAR TEETH AND PINS WITH EXTREME
HIGH PRESSURE MOLYBDENUM GREASE.

SL26/30RT Work Platform : 7-23



Illustrated Parts Breakdown

PLATFORM ASSEMBLY, SL26
DuaL FueL & DIESEL

Item Part Description Qty.
1 64100-001_ ]| Deck Weldment 1
64111-001 | Pedestal Weldment REF.

3 64119-000 | Ladder Weldment 1
4 11240-006 | Washer 3/8 Dia Std Flat
5 11248-006 Locknut 3/8 - 16 UNC
6 11248-008 | Locknut 1/2 - 16 UNC
7

8

9

11254-010 | Screw 3/8 - 16 UNC x 1 1/4
11256-016 | Screw 1/2 -13 UNC x 2
11831-008 | Bolt Carriage 3/8 -16 UNC x 1

10 26505-003 | Plywood 3/4, Mid

11 26505-004 | Plywood 3/4, Front/Rear

12 26554-006 | Pop Rivet 1/4 Dia .751-.875 Grip
13 | 11240-008 | Washer 1/2 Dia Std Flat

14 64424-000 | Cover Plate

15 26526-006 | Screw Rd, HD, #10 x 3/4

ENY [N /= 14 X7 &8 FNS 1Y NF 1 1= £

7-24 SL26/30RT Work Platform






Section
7.2

Illustrated Parts Breakdown

PLATFORM ASSEMBLY, SL30
DuaL FueL & DIESEL

Item Part Description Qty.
1 64540-000 | Deck Weldment 1
2 64111-002 | Pedestal Weldment Ref
3 64119-000 | Lladder Weldment 1
4 11240-006 | Washer, Std Flat 3/8 Dia 6
5 11248-006 Nut, Hex ESNA 3/8-16 UNC 6
6 11248-008 | Nut, Hex ESNA 1/2-16 UNC 8
7 11254-010 |} Screw, HHC GRS 3/8-16 UNC x 1 1/4 2
8 11256-016 | Screw, HHC GR5 1/2-13 UNC x 2 8
9 11831-008 | Bolt Carrige 3/8-16 UNC x 1 4
10 26505-001 Plywood, 3/4, Mid 2
11 26505-002 | Plywood, 3/4, Rear 1
12 26554-006 | Rvt Pop 1/4 Dia .751-.875 Grip 36
13 | 11240-008 {Washer, Std Flat 1/2 Dia 16
14 26505-011 | Plywood, 3/4, Front 1

7-26

SL26/30RT Work Platform



Illustrated Parts Breakdown

Section
7.2




Illustrated Parts Breakdown

GUARDRAIL ASSEMBLY, SL26 GUARDRAIL ASSEMBLY, SL30
DuAL FUEL & DIESEL DuaL FuUeL & DIESEL

Item Part Description Qty. Item Part Description Qty.
1 64100-001 | Platform Weldment REF. 1 64540-001 | Platform Weldment Ref.
2 | 64046-000 | Rail Mounting Bracket 8 2 64046-000 ] Rail Mounting Bracket 8
3 64124-002 | Front Rail Weldment 1 3 64124-002 | Front Rail Weldment 1
4 64125-001 | Side Rail Weldment - RH 2 4 64544-000 | Side Rail Weldment - RH 2
5 64126-001 | Side Rail Weldment - LH 2 5 64543-000 | Side Rail Weldment - LH 2
6 64127-002 | Rear Rail Weldment - RH 1 6 64127-002 | Rear Rail Weldment - RH 1
7 64128-002 | Rear Rail Weldment- LH 1 7 64128-002 | Rear Rail Weldment - LH 1
8 64129-001 | Gate Weldment 1 8 64129-001 | Gate Weldment 1
9 03570-000 | Retaining Pin Assy 1 9 03570-000 | Retaining Pin Assy 1
10 11240-006 | Washer 3/8 Dia Std Flat 28 10 11240-006 | Washer, Std Flat 3/8 Dia 28
11 11248-006 | Locknut 3/8 - 16 UNC 36 11 11248-006 | Nut, Hex ESNA 3/8-16 UNC 36
12 11254-008 | Screw 3/8 - 16 UNC HHC x 1 16 12 11254-008 | Screw, HHC GR5 3/8-16 UNC x 1 16
13 | 11254-010 | Screw 3/8- 16 UNC HHC X 1 1/4 4 13 | 11254-010 | Screw, HHC GRS 3/8-16 UNC x 1 1/4 4
14 11254-022 | Screw 3/8- 16 UNC HHC X 2 3/4 2 14 11254-022 | Screw, HHC GRS 3/8-16 UNC x 2 3/4 2
15 11254-026 | Screw 3/8 - 16 UNC HHC x 3 1/4 2 15 11254-026 | Screw, HHC GRS 3/8-16 UNC x 3 1/4 2
16 20495-012 | Nut 3/4 - 16 UNF Jam HEX 1 16 20495-012 | Nut, Hex Jam 3/4-16 UNF 1
17 11254-014 | Screw 3/8 - 16 UNC HHC x 1 3/4 2 17 11254-014 | Screw, HHC GRS 3/8-16 UNC x 1 3/4 2
18 11254-018 | Screw 3/8 16 UNC HHC x 2 1/4 4 18 11254-018 | Screw, HHC Gr53/8-16 UNC x 2 1/4 4
19 11273-006 | Nut 3/8 - 16 UNC Jam HEX 6 19 11273-006 | Nut, Hex Jam 3/8-16 UNC 6
20 11254-012 Screw 3/8 - 16 UNC HHC x 1 1/2 6 20 11254-012 Screw, HHC GR5 3/8-16 UNC x 1 1/2 6
21 63926-001 | Plug- Sq Tube 8 21 63926-001 | Plug-Sq Tube 8

7-28 SL26/30RT Work Platform



Illustrated Parts Breakdown w




72 Illustrated Parts Breakdown

CONTROLLER ASSEMBLY, SL26/30

DuaL FueL
64411-014
item Part Description Qty. Item Part Description Qty.
1 63368-003 | Enclosure Box 1 20 64462-002 {Caplug, 1/2 Dia. 2
2 66544-001 | Controller, Proportional 12v 1 21 63916-000 | Key Switch 1
* 15772-001 Switch, Micro 3 - 63916-001 Key 1
* 66544-014 Switch, Steering 2 22 64462-010 | Caplug 1 1/8 Dia. 1
* 63913-003 Boot, Steering Switch 1 23 | 08271-000 |Switch Guard 1
* 63913-004 Rocker Assembly 1 24 | 08942-001 |OQutlet, AC 1
- 66544-010 Handle, 2 Piece 1 25 64520-000 { AC Power Bracket 1
- 66544-011 Lever, Interlock 1 26 11715-004 | Screw, Rd Hd 6-32 UNC x 1/2 4
* 66544-012 Switch, interlock 1 28 | 64443-001 ] Contact Block, N.O. 1
- 66544-013 Boot, Joystick Shaft 1 29 64443-002 | Contact Block, N.C. 1
- 66544-015 Flange, Controller Mounting 1 30 63951-001 | Relay, 2-Pole 12 VDC 1
3 64417-001 | Mounting Latch, Switch 1 31 29610-004 | Connector, Fork Term 12-10 Ga. #10 6
4 64446-003 | Emergency Stop Push Button 1 32 | 29610-002 | Connector, Fork Term 16-14 Ga. #8 10
5 12797-000 | Switch, SPDT - Hi/low Torque 2 33 29931-003 | Connector, F Push Term 16-14 Ga. .25 7
6 64462-007 | Caplug 7/8 Dia 1 34 { 63574-099 |Wire, 16 Ga. Black/White 1
7 11826-004 | Screw, 10-32 x 1/2 4 35 29450-099 | Wire, 16 Ga. Blue 3
3 29925-000 | Cable Connector, 1/2" 1 36 ] 29620-002 | Connector, Butt 16-14 Ga. 1
9 29925-011 | Cable Connector, 3/4" 1 37 | 29932-002 | Terminal jJumper 1
10 29939-002 | Conduit Nut, 1/2* 1 38 | 05941-099 |Wire, 16 Ga. Green/Black 1
11 29939-003 | Conduit Nut, 3/4" 1 39 29475-099 | Wire, 16 Ga. Blue/Black 1
12 | 29928-003 | Terminal Block, 6 Place 1 40 | 29454-099 |Wire, 16 Ga. Red 1
13 11715-006 | Screw, Rd Hd 6-32 UNC x 3/4 4 41 29480-099 | Wire, 10 Ga. Red 2'
14 11248-047 {locknut, 6-32 UNC K:] 42 29401-099 | Wire, 16 Ga. Yellow 1
15 64545-000 | Contro! Box Wing, RH 1 43 29825-002 | Diode 1
16 | 64545-001 | Control Box Wing, LH 1 44 | 29610-001 | Connector, 22-18 Ga. #6 5
17 | 63613-002 | Controller Hanger 1 45 29610-006 | Connector, 16-14 Ga. #6 3
18 26551-007 | Rivet, 1/8 Dia. x 1/4-5/16 Grip 6 46 29481-099 | Wire, 10 Ga. Black 1'
19 11253-004 | Screw, HHC 5/16-18 UNC x 1/2 4 *Not Shown
r__ - . T T Il
i 1
- e 8 ® ® == »
| 0 q| y— — |
i . @ BLVBK > 1 i
| 5 [ t
| YeL Ih e RECEPTALLE
1 : —
! |
| X/ |
: =, BLKAHT :
i ?
| =k (B L
1 t
| GRVBLK . |
i + 1
' 1
I N I
1 X i
1 1
| R |
! ® .
' $3[$1 _Z)] \ ¥
| E: |
H CONTROLLER 660 '
l &R/ LF |
] ]
i CABLE FROM CONTROLLER i
| ] W |
1 v RVEK |
! 20— d BRVBK w !
I lo _ = 1
| Ve I
0,0,0,0,0.0
: TR0E ololoiotasat '
- Y] CONTROLLER BOX]|

7-30 ' SL26/30RT Work Platform



SL26/30RT Work Platform ' | 7-31



Illustrated Parts Breakdown

CONTROLLER ASSEMBLY, SL26/30

DIESEL
64411-015

Iltem Part Description Qty. Item Part Description Qty.
1 63368-003 | Enclosure Box 1 20 | 64462-002 |Caplug 1/2 Dia. 2
2 66544-001 | Controller, Proportional 12v 1 21 63936-006 | Key Switch 1
* 15772-001 Switch, Micro 3 - 63936-015 Key 1
* 66544-014 Switch, Steering 2 22 64462-006 | Caplug, 13/16 Dia. 1
* 63913-003 Boot, Steering Switch 1 23 | 08271-000 |Switch Guard 1
* 63913-004 Rocker Assembly 1 24 | 08942-001 ]Outlet, AC 1
- 66544-010 Handle, 2 Piece 1 25 64520-000 | AC Power Bracket 1
- 66544-011 Lever, Interlock 1 26 11715-004 | Screw, Rd Hd 6-32 UNC x 1/2 4
* 66544-012 Switch, Interlock 1 28 63951-001 Relay, 2-Pole 12 VDC 1
- 66544-013 Boot, Joystick Shaft 1 29 64443-002 | Contact Block, N.C. 1
- 66544-015 Flange, Controller Mounting 1 30 | 11826-004 |Screw, 10-32 x 1/2 4
3 64417-001 ] Mounting Latch, Switch 1 31 29610-004 | Connector, Fork Term 12-10 Ga. #10 6
4 64446-003 | Emergency Stop Push Button 1 32 29610-002 | Connector, Fork Term 16-14 Ga. #8 7
5 12797-000 | Switch, SPDT - Hi/Low Torque 1 33 | 29931-003 ] Connector, F Push Term 16-14 Ga. .25 7
6 64462-007 {Caplug, 7/8 Dia. 1 34 | 63574-099 |Wire, 16 Ga. Black/White 1’
7 15941-001 §Switch, DPDT - Lift/Drive 1 35 | 29450-099 |Wire, 16 Ga. Blue 3'
8 29925-000 {Cable Connector, 1/2" 1 36 | 29620-002 }Connector, Butt 16-14 Ga. 1
9 29925-011 ] Cable Connector, 3/4" 1 37 | 29932-002 |Terminal Jumper 1
10 | 29939-002 |]Conduit Nut, 1/2* 1 38 05941-099 | Wire, 16 Ga. Green/Black 1
11 29939-003 | Conduit Nut, 3/4" 1 39 29475-099 | Wire, 16 Ga. Blue/Black 1'
12 | 29928-003 }Terminal Block, 6 Place 1 40 | 29454-099 | Wire, 16 Ga. Red 1
13 11715-006 }Screw, Rd Hd 6-32 UNC x 3/4 4 41 29480-099 | Wire, 10 Ga. Red 2!
14 | 11248-047 JLlocknut, 6-32 UNC 8 42 29401-099 | Wire, 16 Ga. Yellow 1
15 | 64545-000 | Control Box Wing, RH 1 43 | 29825-002 | Diode 1
16 | 64545-001 {Control Box Wing, LH 1 44 29610-001 | Connector, Fork Term 22-18 Ga. #6 5
17 | 63613-002 ] Controller Hanger 1 45 29610-006 | Connector, Fork Term 16-14 Ga. #6 3
18 | 26551-007 |Rivet, 1/8 Dia. x 1/4-5/16 Grip 6

19 | 11253-004 | Screw, HHC 5/16-18 UNC x 1/2 4 *Not Shown

7-32 SL26/30RT Work Platform



SL26/30RT Work Platform " , 7-33



Illustrated Parts Breakdown

LABEL INSTALLATION, SL26 LABEL INSTALLATION, SL30

DuaL FuUEL DuaL FueL

64006-013 64006-019

Iltem Part Description . Qty. Item Part Description Qty.

1 60588-006 | User Manual 1 60588-006 | User Manual

10076-000 | Manual Case 2 10076-000 | Manual Case
3 10076-001 | Label - Safety Rules 3 10076-001 | Label - Safety Rules
4 11248-004 | Locknut, 1/4-20 UNC Hex 4 11248-004 | locknut, 1/4-20 UNC Hex
5 11252-008 | Screw, 1/4-20 UNC HHC x 1 5 11252-008 Screw, 1/4-20 UNC HHC x 1
6 11252-016_ | Screw, 1/4-20 UNC HHC x 2 6 11252-016 | Screw, 1/4-20 UNC HHC x 2
7 66568-000 | Label - Lower Platform 7 66568-000 | Label - Lower Platform
8 64189-000 | Label - Vapor Withdrawal 8 64189-000 | Label - Vapor Withdrawal
9 60197-000 | Label - Hydraulic Fluid 9 60197-000 |}label - Hydraulic Fluid

10 66557-007 {Label - Load 1500 Lbs

1 61205-000 {Label - Name Plate

12 66552-000 | Label - Danger, Hydrogen Gas
13 | 61220-001 | Label - ANSI Requirement

14 60577-000 ] ANSI Manual

15 | 62524-001  llabel - Emergency Lowering
16 | 66550-004 |Llabel - Danger, Instructions
17 | 66555-000 | Label - Caution, Relief Valve
18 64048-000 Label - 5126 4 x 40

19 64049-000 | Label- SL26 7 1/4 x 68 1/2
20 | 66562-000 | Label - Tire Pressure, 50 P.S.1.
21 64166-000 | Label - Gas, Unleaded

22 65368-000 | Tack

23 | 25427-002 |Handle

10 | 66557-005 |label - Load 1300 Lbs

11 61205-000 ] Label - Name Plate

12 66552-000 | Label - Danger, Hydrogen Gas
13 61220-001 ] Label - ANSI Requirement
14 | 60577-000 |ANSI Manual

15 62524-001 ] Label - Emergency Lowering
16 66550-003 ] Label - Danger, Instructions
17 | 66555-000 | Llabel - Caution, Relief Valve
18 64539-001 Label - SL30 4 x 40

19 64539-000 flabel - SL30 7 1/4 x 68 1/2
20 66562-000 | Label - Tire Pressure 50 P.S.l.
21 64166-000 | Label - Gas Unleaded

22 65368-000 | Tack

23 25427-002 Handle

slbjatavjn]alalajalalalalalam]alaniv|s]l=]=]=
g P ey By () (3. Jry By [y IRy IS JIFY U\ I I Y EPY IRY [CY (NG PR I B

24 26553-002 | Rivet, Pop 16 24 26553-002 | Rivet, Pop 16
25 60830-000 | Safety Walk 4 25 60830-000 | Safety Walk 4
26 64199-000 |label- 4WD 7-3/4 x 24 2 26 64199-000 | Label - 4WD 7-3/4 x 24 2
27 64216-000 |Llabel- 4WD 4 x 12 3 27 64216-000 |Llabel - 4WD 4 x 12 3
28 | 64421-000 ] Llabel - Switch Fuels 1 28 | 64421-000 |label - Switch Fuels 1
29 | 63423-000 |label - Brake Release 1 29 63423-000 | Label - Brake Release 1
30 64444-000 |label - USA 4 30 64444-000 | Label - USA 4
31 64551-000 | Manual Case Bracket 1 31 64551-000 | Manual Case Bracket 1
32 | 64414-000 |Label - Controls 1 32 | 64414-000 |Label - Controls 1
33 | 65791-001 |Llabel - Controller 1 33 | 65791-001 |Label - Controller 1
34 | 61515-000 ]label - Lift Here 1 34 | 61515-000 |Llabel - Lift Here 1
35 66554-000 | label - Read 1 35 66554-000 | Label - Read 1

7-34 SL26/30RT Work Platform



Illustrated Parfs Breakdown

Section

®e &

A

7 /' 4 \\/'
, P

L\




Illustrated Parts Breakdown

LABEL INSTALLATION, SL26 LABEL INSTALLATION, SL30

DIESEL DIESEL

64006-014 64006-020

Item Part Description Qty. Item Part Description Qty.

1 60588-006 | User Manua! 1 60588-006 | User Manual

10076-000 | Manual Case

10076-001 | Label - Safety Rules
11248-004 | Locknut, 1/4-20 UNC Hex

2
3
4
5 11252-008 | Screw, 1/4-20 UNC HHC x 1
6
7

2 10076-000 | Manual Case

3 10076-001 | Label - Safety Rules

4 11248-004 | Locknut, 1/4-20 UNC Hex

5 11252-008 | Screw, 1/4-20 UNC HHC x 1
6

7

9

11252-016 | Screw, 1/4-20 UNC HHC x 2
66568-000 | Label - Lower Platform
60197-000 { Label - Hydraulic Fluid

10 66557-007 | Label - Load 1500 Lbs

11 61205-000 | Label - Name Plate

12 | 66552-000 | Label- Danger, Hydrogen Gas
13 | 61220-001 { Label - ANSI Requirement
14 | 60577-000 | ANSI Manual

15 | 62524-001 | Label - Emergency Lowering
16 | 66550-004 | label - Danger, Instructions
17 | 66555-000 | Label - Caution, Relief Valve
18 64048-000 | Label-SL26 4 x 40

19 64049-000 | Label-StL26 7 1/4x 68 1/2
20 | 66562-000 | Label - Tire Pressure 50 P.S.I.
21 27898-000 | Label - Diesel Fuel

22 65368-000 | Tack

23 | 25427-002 | Handle

24 26553-002 | Rivet, Pop

25 60830-000 | Safety Walk

26 | 64227-000 | Label- 4WD 7-3/4 x 24

27 64228-000 | Label- 4WD 4 x 12

29 | 63423-000 | Label - Brake Release

30 64444-000 | Label - USA

31 64551-000 | Manual Case Bracket

32 | 64414-000 | Label - Controls

33 | 65971-001 | Label - Controller

34 | 61515-000 | Label - Lift Here

35 66554-000 | Label - Read

11252-016 _{ Screw, 1/4-20 UNC HHC x 2
66568-000 | Label - Lower Platform

9 60197-000 | Label - Hydraulic Fluid

10 66557-005 | Label - Load 1300 Lbs

11 61205-000 | Label - Name Plate

12 | 66552-000 | Label - Danger, Hydrogen Gas
13 | 61220-001 | Label - ANSI Requirement
14 | 60577-000 | ANS! Manual

15 | 62524-001 | Label - Emergency Lowering
16 | 66550-003 | Label - Danger, Instructions
17 | 66555-000 | Label - Caution, Relief Valve
18 64539-001 Label - SL30 4 x 40
64539-000 | Label-SL3071/4x 68 1/2
20 | 66562-000 | Label - Tire Pressure 50 P.S.I.
21 | 27898-000 | Label - Diesel Fuel

22 65368-000 | Tack

23 25427-002 | Handle

24 | 26553-002 | Rivet, Pop

25 60830-000 | Safety Walk

26 64227-000 | Label - 4WD 7-3/4 x 24

27 64228-000 | Label - 4WD 4 x 12

29 | 63423-000 | Label - Brake Release

30 64444-000 | Label - USA

31 64551-000 | Manual Case Bracket

32 | 64414-000 | Label - Controls

33 | 65791-001 | Label - Controller

34 | 61515-000 | Label - Lift Here

35 | 66554-000 | Label - Read

_n_n.a_a..n.;;auw.;;;‘;.p_a_\wuud_\_a_n_x_ﬂ_a—\-a—\NMAAAA
=Y
O

_;_a_.\d_s&dwwg;ga.‘dwmd_._‘_._nd.;_t.A-AMNA_a..a_‘

7-36 SL26/30RT Work Platform



Illustrated Parts Breakdown

—_————————————®

’ 7N\

N
\
S« VA

SN

SL26/30RT Work Platform



Illustrated Parts Breakdown

HOSE INSTALLATION, SL26/30 HOSE INSTALLATION, SL26/30

Duatl FugeL, SEr. Nos. THRU 9965 DieseL, SER. NOS. THRU 9965

64008-009 64008-010

Item Part Description Qty. Iltem Part Description Qty.

-

64157-006  |Hose Assy x 41
64156-002  |Hose Assy x 23
64156-019  |Hose Assy x 67
64156-028 |Hose Assy x 63
64156-032  JHose Assy x 30
64156-021 JHose Assy x 42
64156-022  |Hose Assy x 54
64156-023 JHose Assy x 78
64156-024  JHose Assy x 52
10 64156-019  [Hose Assy x 67
11 64156-025 |Hose Assy x 75
12 | 61131-010 }Hose Assy x 83 1/2
13 61131-007 _|Hose Assy x 64
14 | 61132-007 |Hose Assy x 103
15 61351-022  |Hose Assy x 30
16 61351-006 {Hose Assy x 53
17 61351-008  |Hose Assy x 41
18 61351-015  {Hose Assy x 56
19 60861-021 {Hose Assy x 12
20 64156-017 |Hose Assy x 33
21 61351-016 |Hose Assy x 8
22 61351-018  JHose Assy x 16
23 60460-012  {Hose Assy x 66

1 64157-007 | Hose Assy x 68
2 64156-002 | Hose Assy x 23
3 64156-033 | Hose Assy x 94
4 64156-028 | Hose Assy x 63
5 64156-032 | Hose Assy x 30
6
7
8

64156-021 Hose Assy x 42
64156-022 | Hose Assy x 54
64156-023 Hose Assy x 78
9 64156-024 | Hose Assy x 52
10 64156-019 | Hose Assy X 67
11 64156-025 Hose Assy x 75
12 | 61131-010 | Hose Assy x 83 1/2
61131-007 | Hose Assy x 64
14 61132-007 | Hose Assy x 103
15 61351-022 | Hose Assy x 30
16 61351-006 | Hose Assy x 53
17 61351-008 ]| Hose Assy x 41
18 | 61351-015 ] Hose Assy x 56
19 60861-021 | Hose Assy x 12
20 | 64156-017 ] Hose Assy x 33
21 61351-016 ] Hose Assy x 8
22 61351-018 | Hose Assy x 16
23 60460-012 | Hose Assy x 66

[f=R {<-BANE{o N L&} P (P8R | )

N[= NN |=m = [Nt et ek et ot e e |t | | Jead [Nt [t | [
-
w

HOSE INSTALLATION, SL26/30 HOSE INSTALLATION, SL26/30
Dual FugL, SEr. Nos. 9966 To CURRENT DieseL, SER. Nos. 9966 To CURRENT
64008-024 64008-025
Item Part Description Qty Item Part Description Qty.
1 64488-006  |Hose Assy x 41 1 64488-007 | Hose Assy x 68
2 64156-002  |Hose Assy x 23 2 64156-002 | Hose Assy x 23
3 64156-019  |[Hose Assy x 67 3 64156-033 | Hose Assy x 94
4 64156-028 [Hose Assy x 63 4 64156-028 | Hose Assy x 63
5 64156-032  |Hose Assy x 30 5 64156-032 | Hose Assy x 30
6 64156-021  1Hose Assy x 42 6 64156-021 Hose Assy x 42
7 64156-022 |Hose Assy x 54 7 64156-022 | Hose Assy x 54
8 64156-023 |Hose Assy x 78 8 64156-023 | Hose Assy x 78
9 64156-024 |Hose Assy x 52 9 64156-024 | Hose Assy x 52
10 64156-019  |Hose Assy x 67 10 64156-019 | Hose Assy x 67

11 64156-025 |Hose Assy x 75
12 | 61131-010. |Hose Assy x 83 1/2
13 61131-007 |Hose Assy x 64
14 61132-007 |Hose Assy x 103
15 61351-022 |Hose Assy x 30
16 61351-006  |Hose Assy x 53
17 | 61351-008 |Hose Assy x 41
18 61351-015  |Hose Assy x 56
19 60861-021 |Hose Assy x 12
20 64156-017 |Hose Assy x 33
21 61351-016  |Hose Assy x 8
22 61351-018 |Hose Assy x 16
23 60460-012  JHose Assy x 66

11 64156-025 | Hose Assy x 75
12 | 61131-010 | Hose Assy x 83 1/2
61131-007 | Hose Assy x 64
14 61132-007 | Hose Assy x 103
15 61351-022 | Hose Assy x 30
16 | 61351-006 ] Hose Assy x 53
17 61351-008 | Hose Assy x 41
18 61351-015 ] Hose Assy x 56
19 60861-021 | Hose Assy x 12
20 64156-017 | Hose Assy x 33
21 61351-016_ | Hose Assy x 8
22 61351-018 | Hose Assy x 16
23 60460-012 | Hose Assy x.66

NJ= [Nt e (PO e | [ ot [t ot [ Jomd fmd [ [N |t fomd | [
-
w

[XY PUS [CR [} i irg XY PG JIP DY I BUFQ) Iy JIFG PG DI JRFY P PCY DR (PN P PRI

7-38 SL26/30RT Work Platform



Illustrated Parts Breakdown m

oo i i
: (P L;/@ :I|i:’; G&—:_ .3

I I L =y ———— -z 2%
[ _~__lj—:::;]‘ - —— /I —l 1.%

o I o ! -

A (N ff
LJ@: - *j_‘r ] : ::

g R i

©©@__f:j—;__________+l_| Hir
K i
e N il |5

-
A
5

l‘l
%
L [
13
O
G-
U
RIGHT REAR BRAKE
& (RIVE MOTOR

SL26/30RT Work Platform | ' 7.39



- Illustrated Parts Breakdown

OPTION: KUBOTA DUAL FUEL ENGINE

DuaL FueL
30754-000
Item Part Description Qty. Item Part Description Qty.
1 64505-000 § Engine, Dual Fuel, Kubota 1 35 63957-000 | Propane Conversion Kit 1
* 63936-011 Filter, Oil 1 * 63934-002 Regulator, L.P. Gas 1
* 64505-005 Switch, Qil Pressure 1 * 63934-003 Solenoid, Propane 1
* 64505-008 Filter, Air 1 * 63934-004 Solenoid, Gasoline 1
* 64505-009 Filter, Fuel 1 * 63934-005 Adapter, Carburetor 1
2 11934-019 | Fitting Adapter 1 36 11275-006 | Screw 10-32 UNC HHC x 3/4 2
3 63941-000 | Solenoid, Throttle & Choke 2 37 11249-003 | Locknut 10-32 UNC Hex 2
4 12739-099 | Hose 1/4 ID 5' 38 | 63945-001 | Switch, Pressure 1
5 03495-001 Fitting Adapter 1 39 11760-004 | Rod End 1
6 11238-004 | Lockwasher 1/4 Dia Split 2 40 | 64423-000 | In-line Swivel 1
7 10178-003 Fitting Adapter 3 41 11250-005 Nut 5/16-18 UNC Hex 4
8 11254-010 | Screw 3/8-16 UNC HHC x 1 1/4 8 42 11287-008 | Screw 5/16-18 UNC Soc Hd x 1 8
9 11238-006 | Lockwasher 3/8 Dia Split 8 43 63946-030 | Screw 10M x 1.25 HHC x 30MM 12
10 11254-008 | Screw 3/8 - 16 UNC Hex x 1 12 44 18024-002 | Tube 3/8 OD x .049 Wall x 7/8 1
11 11248-006 | Locknut 3/8-16 UNC Hex 12 45 11252-014 | Screw 1/4-20 UNCHHC x 1 3/4 1
12 11252-006 ] Screw 1/4-20 UNC HHC x 3/4 11 46 30624-019 | Choke Angle 1
13 11240-004 | Washer 1/4 Dia Std Flat 6 47 11261-004 | Nut 1/4-28 UNF Hex 3
14 | 11248-004 { Locknut 1/4-20 UNC Hex 10 48 | 30624-022 | Com. Lever Control 1
15* | 30624-016 | Module Tray Weldment 1 49 | 11240-010 | Washer, Flat 3/8 2
16 | 63902-014 | Pump, Hydraulic 1 50%| 64157-000 | Hose, Hydraulic Return 1
* 64488-009 Hose, Pump Supply 1 51* | 64156-000 | Hose, Hydraulic Supply 1
* 64156-033 Hose, Pump Return 1 52 64275-034 | Cable, Batt. x 34 1
17 | 63125-008 | Clamp 5 53 | 27962-000 | Relay, Choke 1
18 30624-008 ] Choke Sol Bracket 1 * 29601-014 Conn,, Ring 14-16 1/4 Dia 1
19 | 30624-009 | Coil Bracket 1 * 29458-099 Wire, 16 AWG THHN Strd Cop Vio 4
20 30624-020 | Choke Rod 1 * 29459-099 Wire, 16 AWG THHN Strd Cop Blu/Wht 4'
21 01253-006 |} Screw 5/16-18 HHC x 3/4 2 54 27963-000 | Socket, Relay 1
22 30624-013 | Muffler Weldment 1 55 11248-047 ] Locknut 6-32 UNC Hex 2
23 | 30624-007 | Angle Mount 2 56 11715-006 | Screw 6-32 UNC x 3/4 2
24 30624-021 | Spacer, Engine 2 57 30624-017 | Wire Loom 1
25 63939-000 | Drive Plate 1 58 | 63917-000 | Switch, Choke Push Button 1
26 | 63938-000 | Flywheel Cover 1 59 | 29610-002 | Conn, Fork 16-14 x #8 2
27 30624-014 | Muffler Tail Pipe 1 60 29451-099 | Wire 16 AWG Wht 1
28 11253-010 | Screw, 5/16-18 HHC x 1 1/4 4 61 63936-006 | Switch, Key 1
29 | 30624-011 | Reg. Bracket 1 - 63936-015 Key (only) 1
30 | 30624-012 | Air, Fuel & Gas Bracket 1 62 12797-000 | Switch, Emergency Stop Toggle 1
31 11240-006 | Washer 3/8 Dia Std Flat 10 63 | 30624-024 | Label, Choke Button 1
32 | 29610-002 | Conn., Fork 14-16 #8 9 64 | 29601-014 | Conn., Ring 16-14 Ga 1/4 Dia. 1
33 | 27972-000 | Starter Sol. 1 65 | 29601-021 | Conn., Ring 12-10 Ga 3/8 Dia. 1
34 | 11238-005 | Lockwasher 5/16 Dia Split 14 66 | 29452-099 | Wire, 16 Ga Blk 5
*Not Shown
@@@1 | 1
' —— :
{  auan
[ T
' 1s la| RECEPTACLE!
@ | |
1 ]
i .
486
2 \ i R/LF i
N ! !
|5 g f 0 ddgdded |
\ é a3 TORGUE us |
1 ¥ oo i
O _l
CONTROLLER BOX
7-40 SL26/30RT Work Platform




Il1lustrated Parts Breakdown

* | RE

r_-
i

R

|

|

L

SL26/30RT Work Platform ‘ , 7-41



Illustrated Parts Breakdown

OPTION: GENERATOR
Dual Fuer, KoHLER ONLY

63994-001

Item Part Description Qty.
1 11254-008 | Screw 3/8-16 UNC HHC X 1 14
2 11248-006 | Locknut 3/8-16 UNC Hex 10
3 11240-006 | Washer 3/8 Dia Std Flat 8
4 11238-006 | Lockwasher 3/8 Dia Split 4
5 27979-000 | Generator 1
6 63918-000 ] Drive Shaft 1
7 63949-043 | Pulley 1
8 63949-040 | Pulley 1
9 11675-090 | Belt-V 1
10 19102-006 | Bar 1/4 Sq X 3/4 CRS 1
11 64210-000 | Guard 1
12 | 64212-000 | Cord Assy 1
13 64041-000 { Bracket-Propane Tank 2
14 12797-000 | Switch 1
15 29610-002 | Conn Term 7
16 29452-099 ) Wire 16 AWG THHN Strd Black 5’
17 64211-000 | Label - Off On 1
18 29825-002 | Diode 2

S5l ONTRITER

i
p—
CONTROLL
{o's ol ;"
:osoguﬂvmm !Eiﬁ
(@@ sjsuith i-l ;gii]'

2@ log. o
ﬁmI(N
_ CONTROL MOOULE
— CONNECTIONS DETAIL
MLTI-ONOK TR MATI-COMUCIR UB.E
[¢):13

FROM ACC RELAY ‘A" TERM.
NOTE CONTRIL MODULE DETAIL

CONTROLLER
CONNECTIONS DETAIL

7-42 ' SL26/30RT Work Platform



Illustrated Parts Breakdown

SUPPLIED WITH ITEM #5

v
\_ A _ :
? L
EXISTING% o B
/% ! /’

SL26/30RT Work Platform : 7-43




Il1lustrated Parts Breakdown

OPTION: GENERATOR

DiESEL
63994-002
Item Part Description Qty.
1 11994-009 | V-Belt 1
2 27979-000 ] Generator 1
3 63949-040 | Pulley 1
4 11937-004 | Fitting 90° 2
5 12797-000 | Switch, Toggle 1
6 64211-000 | Label, On-Off 1
7 64212-000 | Cord Assy 1
8 11254-010 | Screw 3/8-16 HHC X 1 1/4" Lg 4
9 11240-006 | Washer 3/8 Std Flat 4
10 11248-006 | Locknut 3/8-16 UNC 4
11 29457-099 | Wire 16 Awg Grn 2.5
12 | 29454-099 | Wire 16 Awg Red 2.5
13 29452-099 | Wire 16 Awg Blk 2.5
14 29451-099 | Wire 16 Awg Wht 2.7’
15 29456-099 | Wire 16 Awg Yel 2.7’
16 29601-013 | Conn. Ring 16-14 #10 1
17 29617-002 | Conn. M Tab 16-14 .25 1
18 29610-004 | Conn. Fork 16-14 #10 4
19 | 64389-000 | Spacer Generator 1
______________ e
r PP e S —!
1 ! ﬂ PN 1O /N '
| i 7 s £2d :
i r_-é__j LT (0o q) m /i
leepucte | pae (9 @ 01 - '
(1 VLT B S _l
|4 (CONTROLLER:
o | |
| ' :
: Fosi0 ! | |
(18), | e 550 . [000] !
‘ {0410 I 0001
| \ jieieiel}
i 9% ‘|
o | -1 :
(% o 222 e !
! . SHITCH |
1 NI :
LM _
(INTRIL
UBLE

7-44 SL26/30RT Work Platform



7.2

Section

Illustrated Parts Breakdown

< ] J // ~
A NN
IIA 1L AVAL 3TIOA 3504 TR0
STTOH INIINTH 20123 I NN
Y130 ey o NN
b \ ~ ~
Q\\\ 7 s% \ ! ~ /l ~ / ~
T T m AN
. ° ° £INT AR
ING¥ 03ADW3¥ 38 0L ! ~o
O IO JEAN .
] e . y, e _ ~
ki b pe iy I P m\&‘ “ _ /z/
s i 2 | n /_-#/, .
Pt A AN
LT .\ ~ | - AN
01 Ay a . -
o P -
% SISy XD V_ m ~
1
@ 'a | -
"
B IE.A\@ /! > S
Ganls _ &
N ° D o~ N
d AT ° _I Lo
. ™ ~ H ~
AN o f,w@ AL
P
ALY //ﬁ/ﬁ}/ A
0L 974 L, '
= M\
MO0 33TM TTBKISSYIY ‘NADHS SV STUIN ~
V30 3 WO A0LYNEILTY % A0LYTIIRY SADWE AN
"3IS ¥3HU0 HL ND JT8WISSY 3 A0LYIN9R 3A0WR v \7f/ -
"NADHS SV SINIT ONTLSIX3 § SONLLLIS AN JTB43SSY )

NACHS SV 300N WO SINIT JLMVA0A 3AOW3 '€

"33404 $87 S-€ HLIN .25 13371330
0N0HS 1738 "0313123dS SV JAVAQEYH ONLINIOW HLIN
J¥M3IS '2# WILT INIAOH A8 1# W3LI OL NOISN3L AlddV 2
‘3903
JHOIVALS ¥ ONISN 3NIINT ONV T1377vavd 38 0NOHS
E# W3LT " 1# W3LT ONITIVISNI 330438 €4 W3L1

A1 INSWNOTTV XJ3HD ONY NAOHS SV SW3LT TIWLISNI '1

‘SN

Ny )_ -
,_7/
4

,,}
7

E¥ WBLT A0 13Vd MRS 138 3UON

24 W3LT 40 L3vd A3 ‘3LN

7-45

SL26/30RT Work Platform



Section
7.2

OPTION: HORN & FLASHING BEACON

Illustrated Parts Breakdown

DuaL FueL & DIESEL

63999-001

Iltem Part Description Qty.
1 12848-004 | Light 12-24 Volt 2
2 63193-000 | Light Mount Bracket 2
3 29702-000 | Fuse Holder 1
4 29704-002 | Fuse 2 Amp 1
5 29610-002 | Term, Fork 5
6 29601-013 | Term. Ring 1
7 29620-002 | Connect, Butt 1
8 29452-099 | Wire 16 GA Blk 17'
9 11249-003 | Locknut 10-32 Hex 4
10 11826-004 | Screw 10-32 Rd Hd Mach x 1/2 4
11 29958-001 | Horn 12v 1
12
13 | 63917-000 | Switch 1
14 29918-010 | Tie Down 5
15 | 26551-007 | Pop Rivet 1/8 x .251 Grip 5
16 29452-099 | Wire 16 AWG Black .5'
17 29931-003 | Conn. Fm Push 16-14 1/4 2
18 | 29601-014 | Conn. Ring 16-14 1/4 1
19 11248-004 | Locknut 1/4 - 20 UNC Hex 1
20 11252-006 | Screw 1/4 - 20 UNC HHC x 3/4 1

7-46

SL26/30RT Work Platform



Illustrated Parts Breakdown

Section
7.2

E[PLACLE T0RaUE[e ® o1 CONTROLLER]
:;J sicloce] g™ !
S
-
.r Ky [oe ®| FE}‘I!
SN0 220 fa Lo
! ol tommm!
B
— BLKAHT
TV D S |
ML TY-CONDUCTOR
CARLE
10 oy
ELECTRIC SCHEMATIC
OUAL FUAL

1

104
"o @ P Eg
’ :sﬁca I;'ﬂ @i:
| u CONTROLTER |
SOE el B

N

ey e ss)
: SiTts oo prerrr ¥

—

Q 1 \
oy SwTTCH £ J“""R ________ |
MATI-CONDUCTOR
CABLE

10 bomN
ELECTRIC SCHEMATIC

DIESEL

@\‘ﬁ'ﬁl
10 GROUND—

TERMINAL 6

Jo
-l 5 5%

SL26/30RT Work Platform

7-47




Scction
7.2

Illustrated Parts Breakdown

OPTION: DECK EXTENSION, SL26 ONLY

Dual FueL & DIESEL

64251-000

Item Part Description Qty.
1 64241-000  jWeldment - Side Rail 1
2 64242-000  {Weldment - Side Rail 1
3 64243-000 {Weldment - Front Rail 1
4 64245-000  {Weldment - Front Rail 1
5 64255-000 |Floor - Diamond Aluminum 1
6 63727-000 {Block 2
7 64233-000 (Wheel 2
8 64234-000 |Wheel 2
9 64235-000 |Washer 4
10 | 64239-000 |Clip - Guardrail 2
11 64425-000 [Weldment Slide Bracket 2
12 63990-003 |Axle 2
13 | 64249-000_ |Bushing - Spanner 2
14 | 64256-000 |Bearing Strip 1
15 | 64265-000 |Gusset Plate 2
16 | 64267-000 IBumper Pad 4
17
18 | 64273-000 |Bracket- Rear Wheel 2
19 64270-000 |Handle 2
20 63926-001 Cap 4
21 | 64248-000 |Pin - Quick Release 2
22 26553-008 Rivet - Pop 3/16 Dia 1/2-5/8 Grip 10
23 26553-002 |Rivet - Pop 3/16 Dia 1/8-1/4 Grip 37
24 11240-004 }Washer 1/4 Std. Flat 20
25 64240-000 {Bushing 2
26 | 11254-018 {Screw - Cap 3/8-16x 2 1/4 10
27 | 11252-008 {Screw - Cap 1/4-20 x 1 8
28 | 11254-010  )Screw - Cap 3/8-16x 1 1/4 4
29 11252-024 |Screw - Cap 1/4 - 20 x 3 2
30 11248-004 |Locknut 1/4-20 16
31 12553-008  |Screw 1/4-20 UNC Soc Hd x 1 4
32 11248-006 |Locknut 3/8-16 16
33 11240-006 |Washer 3/8 Std Flat 16
34 | 10080-006 |Tree Clip 6
35 | 64259-000 |Slide Weldment R.H. 1
36 { 64260-000 [Slide Weldment L.H. 1
37 | 11240-002 |Washer #8 6
38 64247-000 |Guide Slide 2
39 11254-020 |Screw - Cap 3/8 -16 x 2 1/2 6
40 11252-016 _ |Screw - Cap 1/4-20x 2 4
41 11252-012 |Screw-Cap 1/4 -20x 1 1/2 2
42 | 66550-004 |Label, Danger 1
43
44 | 66557-001 {Label Caution 500 lbs. Cap. 1

7-48

SL26/30RT Work Platform



Illustrated Parts Breakdown m

SL26/30RT Work Platform , 7-49



Section
7.2

Illustrated Parts Breakdown

OPTION: LOW VOLTAGE METER,S126/30
DuaL FueL & DIESEL

63995-000

Item Part Description Qty.
1 29601-014 | Conn., Ring 14-16 1/4 Dia 1
2 11240-004 ] Washer, 1/4 Dia Std Flat 1
3 11248-004 | Locknut, 1/4-20 UNC Hex 1
4 11252-006 | Screw, 1/4-20 UNC HHC X 3/4 2
5 29931-003 ]| Conn., Push 16-14 x .25 2
6 29457-099 | Wire, 16 AWG THHN STRD Cop Green 2.3
7 15746-000 | Meter, Low Voltage 1
8 61647-000 | Bracket, Meter 1
9 29601-013 | Conn., Ring 14-16 #10 1

7-50

SL26/30RT Work Platform



UpRight

Call Toll Free in U.S.A.

1-800-926-LIFT
Upright, Inc.
1775 Park Street
Selma, California 93662

TEL: 559/891-5200
FAX: 559/891-9012
PARTS: 1-888-UR-PARTS
PARTSFAX: 559/896-9244

P/N 060587-007

197 D



